Parts Manual

Vacuum Sweeper Manual GS339558
JANUARY 2021

GLO BAL ENVIRONMENTAL PRODUCTS, INC. ALL RIGHTS RESERVED REV JANUARY 2014






GLOBAL

2021

GLOBAL 33

Parts Manual

JANUARY 2019

Part # 339558

GlLODBAL






GLOBAL (335

GLOBAL R4
Parts Manual

pn: GS339558, JAN. 2021

Table of Contents

Susp/Brakes/Drive 1 -

Body/Hopper/Frame 2

Broom/Suction

Cab/Pedal/AC

Electrical

Engine

Water Spray

Options

3
a4
5
6
Moritics % 7
8
9
A

Appendix




CHAPTER

AXxle Brakes & Drive

Table of Contents

Tie Rod Assembly

Front Steer Axle Assembly
Brake Caliper Assy LH/RH
Front Axle Installation
Rear axle installation
Drive Shaft Assy

Traction Motor Parts List
Rear Axle Parts List

Park Brake Installation
Brake Line Installation
ABS Brake system

Page

1-2
1-3
1-5
1-6
1-8
1-10
1-11
1-15
1-17
1-22
1-27

1-1


nthompson
Line

nthompson
Line


TIE ROD ASSEMBLY

ENVIRONMENTAL DUCTS
L y
i/

ITEM PART
NO. NUMBER
REF 382863
1 382864
2 382865
3 382872

DESCRIPTION QTY
TIE ROD ASSEMBLY REV A
TIE ROD END, RH THREADS 1
TIE ROD END, LH THREADS 1
TIE ROD (N.S.S.) 1

Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

jthompson
Line


FRONT STEER AXLE

DUCTS

ENVIRO

-4
—I
Z
T

NOTE: SAME PROCEDURE FOR

LH SIDE PARTS

Chapter 1- Axle/ Brakes/ Drive


nthompson
Line

nthompson
Line


ﬂ@i FRONT STEER AXLE

ITEM NO. PART NUMBER DESCRIPTION QTY.

REF 338433 FRONT STEER AXLE ASSY REV A
1 336133 FRONT STEER AXLE, 12K 1
2 382818 CALIPER ASSEMBLY MERITOR RH (REF)
3 382836 CALIPER ASSEMBLY MERITOR LH (REF)
4 337279 CALIPER DEBRIS SHIELD_RH 1
5 337280 CALIPER DEBRIS SHIELD_LH 1
6 331340 PLATE-GUARD, BRAKE DISC FRONT 2
7 318833 BOLT,HEX,HEAD,d #10-24-UNC x 3/4"LG 4
8 337253 HEX HD SCW, SIZE 6 X 3/8" LG, SS 2
9 036860 NUT, KEPS #10-24 (ZP) 4

1-4 Chapter 1- Axle/ Brakes/ Drive


nthompson
Line

nthompson
Line

nthompson
Line


CALIPER LH/RH

DUCTS

ENVIRONMENTAL

DESCRIPTION

PART NUMBER

ITEM NO.

T
‘;'I/\‘.V, = H e«
V=~ 55
.‘/.w, T M
>, - NR%CC
NG/ P 3ro%%<
vV W= E0 oo
KO ) e o <y v v
/ MWEEEE
== XuWooa
) PIL<<<
bSH000
o
L
m
>
)
zZ
&
<2503
0o O 0D
NN
@ 0 0 ©
MO ®O®®
©)
e PN
S
L
=
* m
o
O &

T

—_— -
< O
w poal
O Ik
T ARV
05 (ONO)
= <L
hQ T ¥
SALDDB
<o v v v
oW
wila oo
S <22
T o XL
Um O 00O
— NN ™
%Oo.l.l
0 O O 0 ©
N NN NN
00 O O O ©
MO OO D

F

w — N

1-5

Chapter 1- Axle/ Brakes/ Drive


josh
Line

josh
Line


FRONT AXLE INSTALLATION

DETAIL A
(SAME ON BOTH SIDES

)

Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

josh
Line


=

-3 FRONT AXLE INSTALLATION

Gl_o%\\ | &
ENVIRONIMENT. >L ODUCTS

"TEM NOMBER DESCRIPTION QTY
REF 329776 FRONT AXLE INSTALLATION REV D
2 329756 LUGNUT, M22 1
3 035136  GREASE ZERK STRAIGHT 1/4 -28 N.F. TAPER 8
4 322645  SLEEVE, BEARING-SINTERED BRNZ 4
5 208597  BOLT,HEX HEAD, M16x2.0x45mm Ig. 2
6 030558  WASHERFLAT,@ 5/8", USS Gr.8 8
7 031146  WASHER,SPRING LOCK,@ 5/8" 2
12 323847  SHIM 4
16 032936  COTTER PIN @1/8" X 1-1/2" LG 2
17 329752  BAR-SHACKLE 4
18 E302499  SLEEVE, TUBE-BRG. 4
19 203679  BOLT,HEX,HEAD,5/8-11-UNC x 5 1/2'LG 2
20 206233  BOLT,HEX,HEAD,5/8-11-UNC x 3'LG 2
24 E301742  PAD & BUMPER ASSY 2
27 303051  NUT,HEX, 5/8-11-UNC,CONELOCK,PLATED 4
30 305579  SHOCK ABSORBER, FRONT 2
31 300892  U-BOLT ASSY 4
33 310199  GUIDE PIN 2
35 310775  NUT,HEX HEAD,NYLON LOCK,M10x1.5 1
36 325260  PITMAN ARM 1
37 325259  GEAR BOX ASSY, POWER STEERING 1
39 312062  BOLT,HEX HEAD, M12x1.75x40mm Ig. 6
46 E315576  STEERING SHAFT 1
47 320816  FRONT SUSPENSION PLATE 2
48 329753  BOLT-SPRING HANGER (FRONT) 2
49 329813  SHOCK HANGER (LH), WLDMT 1
50 329814  SHOCK HANGER (RH), WLDMT 1
51 317627  BOLT,HEX HEAD, M10x1.5x50mm Ig. 1
52 300660  NUT,HEX, 7/16-20-UNF,CONELOCK 1
54 312685  WASHER,SPRING LOCK,M12 6
56 311745  CAPLUG - GREASE FITTING 6
61 327755  MACH.HEX NUT STL.BLK 5/8-18UNF 4
62 329806  BOLT-SPRING HANGER (REAR) 4
63 035116  NUT,CONELOCK,PLATED,3/4-16 GRS 6
65 320739  WASHER FLAT- 3/4 HARDEN 8
66 320738 NUT, DEEP, U-BOLT 3/1-16 HRDN 8
73 327493  SPRING FRONT 2
74 327678  BRACKET WELDMENT, SENSOR GUARD 2
76 303981  BOLT,HEX,HEAD,7/16-14-UNC x 1 3/4"LG 1
77 335818  STEERING LINK ASSEMBLY 1
78 338433  FRONT STEER AXLE- MERITOR, REWORK 1
79 305870  FITTING,HYD,45°,MJIC-08 X MORB-08 1
80 620513  ELBOW, MB-MJ90-8 1

Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

jthompson
Line


REAR AXLE INSTALLATION, 21K

ENGINE SUBFRAME(REF)

TORQUE LUG NUT AT

450-500 ft Ibs.

SCALE1:15

Chapter 1- Axle/ Brakes/ Drive


josh
Line

josh
Line

josh
Line


.:%

Y

/
ENVIRO! i ENT, ( L
h
\'v'“.-sj

- 2

[ &

DUCTS

REAR AXLE INSTALLATION, 21K

ITEM NO. PART NUMBER DESCRIPTION QTY.

REF 337571 REAR AXLE INSTALLATION, 21K REV B
1 337667 REAR AXLE ASSY, 21K 1
2 380831 HANGER WLDMNT_RH 1
3 380832 HANGER WLDMNT_LH 1
4 336403 UPPER SPRING PLATE WLDMNT_21K AXLE_LH 1
5 336402 UPPER SPRING PLATE WLDMNT_21K AXLE_RH 1
6 321009 SPRING RESTRICTION CAN, #10 2
7 323560_(15009) #9 SPRING-RUBBER 2
8 380847 SHOCK ABSORBER ASS'Y 2
9 382333 CROSSMEMBER ASSY WELDMENT 1
10 332930 UPPER TIE ROD_FIXED 17.13" 2
11 380842 TORQUE ROD_ADJUSTABLE 2
12 336206 TORQUE ARM CAP 8
13 323557 WASHER,FLAT,Q 3/4",SAE NARROW 14
14 035561 WASHER,FLAT,Q 5/8" 8
15 205063 NUT, HEX, 3/4-10-UNC,CONELOCK,PLATED 10 (REF)
16 303051 NUT,HEX, 5/8-11-UNC,CONELOCK,PLATED 12
17 332934 BOLT,HEX,HEAD,3/4-10-UNC x 5-1/2"LG 2
18 600316 BOLT,HEX,HEAD,3/4-16-UNF x 3 1/2"LG GRADE 8 8
19 18004-54 BOLT,HEX,HEAD,5/8-11-UNC x 1 3/4"LG 8
20 305399 BOLT,HEX,HEAD,5/8-11-UNC x 2"LG 12
21 336789 SCR, HX HD FLANGE 5/8-11X5"LG 8
22 91163 NUT,HEX,FLANGE,OVAL LOCK,5/8-11-UNC 8
23 337573 FLANGED HX HD, 3/4-10 X 2"LG 2
24 031505 WASHER,SPRING LOCK,g 3/4" 8
25 031146 WASHER,SPRING LOCK,Q 5/8" 8
26 332846 REAR WHL/TIRE 315/80R22.5 XZU2 2 (REF)
27 329756 LUGNUT, M22 20 (REF)
28 304992 BOLT,HEX,HEAD,3/4-10-UNC x 2-1/2"LG 4 (REF)
29 352947 WASHER, RECTANGLE 10
30 030470 NUT,HEX, 5/8-18-UNC,CONELOCK,PLATED 5
31 030560 BOLT,HEX,HEAD,5/8-18-UNF x 2"LG 5
32 330359 WELDMENT, TRACTION MOTOR MOUNT 1 (REF)
33 660911 DRIVESHAFT ASSEMBLY, HSD 1 (REF)
34 333760 MOTOR,VAR-BENT AXLE W/SPEED RG 1 (REF)
35 323535 CABLE ASSY, AXLE LIMIT 2

Chapter 1- Axle/ Brakes/ Drive 1-9


josh
Line

jthompson
Line


DRIVESHAFT ASSEMBLY

ITEM
NO.

(o) BN G) B N S\

NOTES UNLESS OTHERWISE SPECIFIED:
4.  TORQUE ALL SCREWS TO 37-49 FT-LBS

5. EACH STRAP KIT CONTAINS 2 STRAPS & 4 SCREWS

PART
NUMBER

382887
382888
382890
382891
207080
202438

DESCRIPTION
U-JOINT, AXLE SIDE
U-JOINT, MOTOR SIDE
END YOKE
STRAP KIT
BOLT,HEX,HEAD,3/8-24-UNF x 1 1/4"LG
BOLT,HEX,HEAD,3/8-24-UNF x 1-3/4"LG

NOTE: YOKES MUST BE ALIGNED AS SHOWN

QTY

REF.
REF.
REF.
REF.
REF.
REF.

1-10

Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

jthompson
Line


&5

Motor,Var-Bent Axle W/Speed RG

DUCTS

ENVIRO

1-11

Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

jthompson
Line

jthompson
Line


Motor,Var-Bent Axle W/Speed RG

1-12 Chapter 1- Axle/ Brakes/ Drive


nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Line

nthompson
Line


Motor,Var-Bent Axle W/Speed RG

Chapter 1- Axle/ Brakes/ Drive 1-13


nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Line

nthompson
Line


P

GWL Motor,Var-Bent Axle W/Speed RG
(o] ENTJL uUcTsS

ITEM# PART NUMBER DESCRIPTION
REF 333760 MOTOR,VAR-BENT AXLE W/SPEED RG
333956  SOLENOID, 12v
335201 SPOOL
335202  SPRING
333950  ADJUSTER
333955  COILKIT,12v
335206  SEAL ASSEMBLY
335205 RETAINING RING
338460  OIL SEAL,SUNDSTRAND MTR,VITON
333936  O-RING
333949  SPOOL
335210  LOOP FLUSHING RELIEF VALVE ASSY
333947  O-RING
381998 BEARING PLATE
335212 LIP SEAL
382031 O-RING
333952  O-RING
380914  SEAL NUT, M12
335217  VALVE SEGMENT ASSY
380912 PLASTIC CAP, GREEN
333934  SPEED SENSOR ASSY
335219 SERVO PISTON
335220 CONTROL SEAL

2333oronld0eNoanen -

N NN
N =~ O

1-14 Chapter 1- Axle/ Brakes/ Drive


nthompson
Line

nthompson
Line

nthompson
Line


REAR AXLE, 21K

DUCTS

Lt

ENVIRO!

1-15

Chapter 1- Axle/ Brakes/ Drive


josh
Line

josh
Line

josh
Line

josh
Line


L -~
gm DT g_ REAR AXLE, 21K
.
ITEM NO. PART NUMBER DESCRIPTION QTY.
REF 337592 REAR AXLE, 21K REV A

1 337628 DRIVE STUD, 21K 15

2 330801 BRAKE DRUM 1

3 382831 PARKING BRAKE KIT ASSY 1

4 REMOVED 2

5 REMOVED 2

6 337634 PINION BEARING CAGE SHIM 1

7 356830 PINION YOKE 1

8 337633 PINION BEARING CUP-INNER PINION 1

9 337632 BEARING CUP-OUTER PINION 1

10 337631 BEARING CAGE & CUP ASSY 1

11 337636 HUB BEARING OUTER 2

12 337637 HUB BEARING INNER 2

13 337635 AXLE 1

14 337638 DIFFERENTIAL GEAR HOUSING 1

15 337641 PISTON- DISC BRAKE CALIPER 4

16 337640 KIT-SEAL DUST BOOT & PISTON 4

17 337639 CALIPER 2

18 337674 BRAKE PADS, DISC (SET OF 4) 4

19 338723 AXLE HOUSING 1

20 338725 BEARING PINION CONE- OUTER 1

21 338724 BEARING PINION CONE- INNER 1

22 338721 OIL SEAL INNER HUB 2

23 338722 GASKET AXLE SHAFT 2

24 338811 HUB & ROTOR ASSY 2
24a. 338967 ROTOR DISC 2
24b. 338968 HUB 2

1-16 Chapter 1- Axle/ Brakes/ Drive


josh
Line

josh
Line

josh
Line


PARK BRAKE KIT ASSY

S="-/

Chapter 1- Axle/ Brakes/ Drive

117


jthompson
Line

jthompson
Line


ﬂ#&\t PARK BRAKE KIT ASSY

ITEM PART
NO. NUMBER DESCRIPTION QTY
REF 382831 PARK BRAKE KIT ASSY REV B

330662 ADJUSTER CABLE ]
330658 LOWER RETURN SPRING
330660 HOLD-DOWN SPRING
330659 UPPER RETURN SPRING
330657 Park Brake Lever

330661 ADJUSTER SCREW ASSEMBLY
330664 BRAKE SHOE

331785 HOLD DOWN PIN

ONONOTDNOWN —

1-18 Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

jthompson
Line

jthompson
Line


PARKING BRAKE INSTALLATION

—
—
O, O,
1
ITEM NO. PART NUMBER DESCRIPTION
REF 337667 REAR AXLE ASSEMBLY

1 337668 REAR AXLE REWORK

2 329743 PARK BRAKE CABLE

3 890611 GEAR OIL SAE 80W/90

4 308746 ELECTRIC SHIFTER

ENVIRO DUCTS

QTY.
REV A

REF

Chapter 1- Axle/Brake/Drive

1-19


jthompson
Line

jthompson
Line


’ [ A PARKING BRAKE INSTALLTION

ENVIRONMENTAL DUCTS

~
=

~

=

—~
=
-
-
—~
e
-
-
-
-

- -
/
7

~ 7
"z -
~ -
-
// //
/ - o
i =
/§

PARKING BRAKE
CABLE ASS'Y, (RH)
P/N# 329743)

MAIN FRAME WELDMENTA, (REF) z

Q
N
N

NOTES, UNLESS OTHERWISE SPECIFIED:
1) SCREW ITEM (6), (1.25 INCH) TO CABLE ENDS.

2) ADJUST ITEM (4) SUCH THAT PARKING BRAKE IS ENGAGED
WHEN MACHINE IN IN PARK TIGHTEN ALL JAM NUT.

2X  2X

3) TORQUE ITEM (19) 115-120 FT-LBS.

4) TOWING PRIOR TO TOWING THE VEHICLE, DETACH ITEM (20) FROM
ITEM (5) AND TURN ITEM (4) UNTIL BRAKE IS RELEASED.

1-20 Chapter 1- Axle/Brake/Drive


jthompson
Line

jthompson
Line


PARKING BRAKE INSTALLTION

N NUMBER DESCRIPTION QTY
REF 329738  PARKING BRAKE INSTALLTION REV E

1 313129  ACTUATOR, BRAKE INSTALLATION 1
2 031146  WASHER LOCK, PLTD 5/8" ID 2
3 032945  NUT- JAM PLATED 5/8-18 UNF 1
4 314794  TURN BUCKLE WLDMT 1
5 329784  WELDMENT-CLEVIS, L.H. THREADED 1
6 329788  WLDMT-CLEVIS 1
8 339361  BELLOWS RETAINER BRACKET M4 1
9 REMOVED

10 031343  SCR- HX HD CP 1/4-20 X 1-1/4" LG, 2
11 329783  BRACE SUPPORT, CABLE 1
12 332780  BELLOWS 1
13 REMOVED

14 609606  WASHER FLAT SAE PLATED 1/4 ID 4
15 030643  WASHER- LOC SPLIT PLTD 1/4 GR8 2
16 030703  NUT HEX 1/4-20 UNC 2
17 420-15  NUT, M10 X 1.5 PLTD 1
18 033752  PIN CLEVIS 1
19 102652  NUT 5/8-18 2
20 314469  HAIRPIN, 5/8" DIA SHAFT 1
21 035561  WASHER FLAT SAE PLTD 5/8 GR8 2
22 031495  PIN COTTER PLATED, 1/8" X 1" LG. 1
23 310191  CLAMP - ADJ 2
24 306905  DECAL-WARNING SPRING LOADED 1
25 620513  ELBOW, MB-MJ90-8 1

Chapter 1- Axle/Brake/Drive 1-21


jthompson
Line

jthompson
Line

jthompson
Line


>

BRAKE LINE INSTALLATION Gl@l_
ENVIRO \\::T L v DUCTS

2X 2X 2X

w

21546 (REF.)

1-22 Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

jthompson
Line


BRAKE LINE INSTALLATION

324134 (REF.)
UNDER CAB

DETAIL B
SCALE 1:2

) DETAIL A
SCALE 1:6

198
ORG
155
GRAY
DETAIL C
SCALE 1:3

Chapter 1- Axle/ Brakes/ Drive 1-23


jthompson
Line

jthompson
Line


BRAKE LINE INSTALLATION

1-24 Chapter 1- Axle/ Brakes/ Drive


josh
Line

josh
Line


BRAKE LINE INSTALLATION

ITEM
NO.

REF

—

© O NO O~ WNDN

PART
NUMBER

329735
203887

329758

329502
10812-2
900105

338055
203479
324447
605220
312372
216037
325320
327718
035605
026205
324104
030592
030595
030596
329494
354412
354413
329503
324871
329504
324873
324886
034800
338039
338042
338041
339973

DESCRIPTION

BRAKE LINE INSTALLATION
HOSE ASSY- HYD BRAKE
REMOVED

REMOVED

BRAKE LINE ASSY, FRONT
REMOVED

HOSE- HYD BRAKE
REMOVED

1/8 PIPE CONNECTOR

NUT, KEPS #10-24 (ZP)
REMOVED

REMOVED

PRESSURE SWITCH, 15 PSI
REMOVED

FTG, STR, FNPT-04 X BULKHEAD 3/4-16
CLIP, 1/4" OD BRAKE LINE
ELBOW-MP INV FL 90-4
UNION, INVERTED 1/4 TUBE
GROMMET AN931-C12-17
TEE, MALE BRANCH 4 X 2

CUSHIONED LOOP CLAMP_1/8"- 1"_(S464-G6)

WASHER FLAT USS PLTD 1/4 GR8
REMOVED

BOLT,HEX,HEAD,d 1/4-20-UNC x 5\8"LG
UNION ELBOW 1/4 INVERTED FLAIR
WASHER,SPRING LOCK,d 1/2"
WASHER,FLAT,@ 1/2",USS,(1 3/8" O.D.)
NUT, HEX, 1/2-13-UNC

ABS, HYD BRAKE MODULATOR

BRAKE LINE ASSY MASTER CYL NYC
BRAKE LINE ASSY MASTER CYL NYC
HOSE HYD, FRONT RIGHT RWK

HOSE HYD, FRONT LEFT RWK

HOSE HYD, REAR RIGHT RWK

HOSE HYD, REAR LEFT RWK

BRAKE LINE ASSY REAR LH, RWK
BOLT,HEX,HEAD,5/16-18-UNC x 5/8"LG
BRAKE LINE ASSY, RH FRONT (SHORT)
BRAKE LINE ASSY, RH FRONT

BRAKE LINE ASSY, LH REAR

BRAKE LINE ASSY, RH REAR, R4

\ -

ENVIRONMENTE)L %ODUCTS

QTY

REV F
3

= N

A NOORARNNI o=

—
o

S A A AN A A A A A A e MNP

Chapter 1- Axle/ Brakes/ Drive

1-25


jthompson
Line

jthompson
Line


BRAKE LINE INSTALLATION

o WONRER DESCRIPTION QTY
41 ] REMOVED ;
42 ; REMOVED ;
43 338045  BRAKE LINE SUPPORT BRACKET ASSY 2
44 031343  BOLT,HEX,HEAD,@ 1/4-20-UNC x 1 1/4"LG 4
45 609606  WASHER FLAT.@ 1/4" SAE NARROW 4
46 030643  WASHER SPRING LOCK,@ 1/4" 4
49 041847  BOLT,HEX,HEAD,1/2-13-UNC x 1 3/4"LG 4
50 340236  BRAKE LINE AND BRACKET ASSY, RH 1
51 340237  BRAKE LINE AND BRACKET ASSY, LH 2
52 18009-4  TUBING-SPIRAL WRAP, BLACK 20FT

1-26 Chapter 1- Axle/ Brakes/ Drive



ABS BRAKE SYSTEM INSTALLATION

BOTTOM
FRONT LH WHEEL ORANGE TAPE
REAR VIEW

secnoN ' —C'

LOCATE WIRE CONNECTORS APPROX. HERE. BOTH SIDES.
APPLY HEATSHRINK, ITEM 16, 25 LONG,
OVER BOTH SENSOR WIRE CONNECTORS, <4 PLACES)

COLOR CODE CHART
FOR ABS SENSOR CABLES

1. REAR RIGHT RED

2. REAR LEFT DK BLUE
3. FRONT RIGHT YELLOW

4. FRONT LEFT ORANGE

5. VSS TOP LH LT BLUE

6. SPEEDO TOP RH LT GREEN

5. INSTALL ITEM 21 AFTER ALL ABS CABLES HAVE BEEN
INSTALLED, AND ROUTED TO FRONT LH CORNER OF UNIT.

4. CABLES MUST BE INSTALLED AS INDICATED

BY COLOR OF TAPE. IN ADDITION TO COLOR MARKING
USE JSC P/N 324875 WIRE MARKER BOOKLET AND ADD

THE FOLLOWING LETERS:
FOR REAR RIGHT — RR
FOR REAR LEFT — RL
FOR FRONT RIGHT — FR
FOR FRONT LEFT — FL
FOR VSS — VSS
FOR SPEEDO — SP

3. ROUTE ABS SENSOR CABLES THROUGH
HOLE ABOVE BRAKE LINE.

— SEE NOTE 1.

(REF> GUIDES
SEE NOTE 2.

SEE NOTE 4. ¥ Q
ABS SENSOR
DK BLUE TAPE

2. ROUTE ABS SENSOR WIRES AT THE VERY TOP OF CHANNEL,
USING PLASTIC WIRE TES, ITEM 13, A/R TO SECURE TO GUIDES.

-

NOTES, UNLESS OTHERWISE SPECIFIED:

. INSERT SENSOR UNTILL IT TOUCHS THE ABS EXCITATION RING.

N

SEE NOTE 3.

ped -

>4 \

S /
~" ABS SENSOR

RED TAPE

REAR LEFT-DK BLUE
REAR RIGHT—RED
FRONT LEFT—ORANGE

FRONT RIGHT—YELLOW

REF:

MODULATOR — SEE BRAKE LINE

X / INSTALLATION 4 WHEEL.
REF: 317714

SEE NOTE 4.

VSS SENSOR
LT BLUE TAPE\

SEE NOTE 4.

N
. 75.0

(REF)N\, SEE NOTE 4.

N ABS SENSOR

“\ ,ORANGE TAPE

SEE NOTE 4.

ABS SENSOR
YELLOW TAPE
SEE NOTE 4.

SPEEDO SENSOR
LT GREEN TAPE

REF. ITEM (5) P/N 323919 TO ECU
MODULE, CAVITY "X1” INSIDE CAB.
SEE PAGE 2 OF 3.

SEE NOTE 1. —

[l |sPEEDO TERMINALS
] L ——8rown (s)
BLACK (G)

(REF)

secmoN D—D)

SPEEDO SENSOR
TOP
LT GREEN TAPE

(REF)

ABS SENSOR
BOTTOM

YELLOW TAPE

FRONT RH WHEEL
REAR VIEW

SecTioN B—B

Chapter 1- Axle/ Brakes/ Drive

1-27


jthompson
Rectangle

jthompson
Line

jthompson
Line


ABS BRAKE SYSTEM INSTALLATION

TO ALL WHEEL SENSORS

TO POWER SUPPLY AND INTERFACES

TO MODULATOR UNIT

@

=

= |

=

l!!ll

=

e o 00
D13 D14 D15 D16

=

=

BEE|3
BEE|S

l!!ll
OPTION;

A
g 55 8

(BLK) TO ABS SENSOR
(BRN) TO ABS SENSOR

REAR VIEW ) ¢

ALSO SEE SECTION "D”-"D”
ON PAGE 1 OF 3

4 } FRONT VIEW VIEW ”C”

VIEW ROTATED FOR CLARITY

1-28 Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

jthompson
Line


ABS BRAKE SYSTEM INSTALLATION

J

(REF)
- X5 CONNECTOR
‘ SENSOR FRONT LEFT 2

)
.

X1 CONNECTOR - |

X7 CONNECTOR

‘ SENSOR FRONT RIGHT

N

ERES

® [~

o
| o] = —
NQAXNmAXNQ

‘ SENSOR REAR LEFT

@
e
=
|
|
|
|

SENSOR REAR RIGHT

/
«

G=ABg

@
2
=
|
|
|
|

ABS MODULATOR UNIT

GND—TER 2

X2 CONNECTOR .

45 |DIAGNOSTICS SAE J1587 "B” LINE ‘ TWISTED PAIR % X5 CONNECTOR

>
]

“:IH;_;HB‘ )% 6 46 |DIAGNOSTICS SAE J1587 "A” LINE ‘

o
jss]
2
|

L——| OND-TER 2

GROUND | F14 5A H
{ GND-TER 2 25A) 12BLK | GND-TER 2

|
A TO CONT

F3 5
1 —2 Page—2
F4 ——5A 8 RED TO DISTRIBUTION BAR

(BATTERY,/CBO) Page—2

6 12@15q

3 6 9][12 15 1§

ABS WARNING LAMP

o
LN
N
o |wlo| Bl EE)
N @ rN
QEQEE B

Ve
N}
o)
m
o

MOTOR MONITOR

e
[
N[
B>
N
o>

ABS
DIAGNOSTIC
SWITCH

N\ X4 CONNECTOR

X3 CONNECTOR / 1

1
1]
I
©)
()
©
O
©

N
o
®
o
@0 [Z[o7] [@[on
(o |F|o| [
(] e i}

O
sy

©
=
s
o
o
>
~

O M4 2 O <
¢ EE EEEE

o

o

a2

e

00| |~
EREEE

S

=
T
5

ABS

Chapter 1- Axle/ Brakes/ Drive 1-29


jthompson
Line

jthompson
Line


G I r'a ABS BRAKE SYSTEM INSTALLATION
ENVIRON\I:AENT)L DUCTS
ITEM
NO. PART NUM QTY  DESCRIPTION

1 323478 4 SPRING CLIP

2 354414 1 ABS ECU ASSY

3 324761 1 HARNESS "ABS-X2"

4 324762 1 HARNESS "ABS-X3"

5 323919 1 HARNESS, ABS-X1

6 324326 1 HARNESS "ABS-X5/X6"

8 036645 6 WASHER FLAT SAE PLATED #10

10 036859 3 SCR-PAN HD,SLT,PLTD,10-24X3/4

11 324759 1 SWITCH, ABS DIAG.

12 324234 1 LIGHT ABS REWORK

13 352877 0 CABLE TIE-MOUNTING (NYLON)

14 324433 1 WIRE ASSY SPEEDO TO ABS RWK

16 896913 4 HEAT SHRINK .5 DIA (.083)

17 323476 4 SENSOR, STRAIGHT 1.7 METER

18 324777 1 NUT, 15/32-32

19 900093 1 CLAMP LOOP DG 12

20 893704 9.5 PLASTIC TRIM .08330

21 325062 1 WIRE ASSY ABS SW EXT

22 325062 1 WIRE ASSY ABS SW EXT

23 035604 3 WASHER LOCK SPLIT #10 PLATED

24 324916 0 WIRE MARKER-RED

25 324920 0 WIRE MARKER-DARK BLUE

26 324917 0 WIRE MARKER-YELLOW

27 324918 0 WIRE MARKER-ORANGE

28 324919 0 WIRE MARKER-LIGHT BLUE

29 324921 0 WIRE MARKER-LIGHT GREEN

30 324875 0 WIRE MARKER BOOKLET

1-30 Chapter 1- Axle/ Brakes/ Drive


jthompson
Line

jthompson
Line

jthompson
Line


S310N

ABS BRAKE SYSTEM INSTALLATION

Chapter 1- Axle/ Brakes/ Drive
1-31



Global M4 Series Parts Manual

CHAPTER
Body, Hopper & Frame
Table of Contents Page
Decal Installation 2-2
Front Fender & Bumper 29
Center Body Installation 2-11
Rear Grille Assembly 2-16
Grille Installation 2-18
Hopper Installation 2-20
Hopper Ass’y High Dump 2-26
Options:
Auto Prop installation 2-37
4-Corner Strobe light (option) 2-42

Chapter 2 - Body/Hopper/Frame



241 Chapter 2 - Body/Hopper/Frame



BOTTOM VIEW OF

RIGHT REAR

FENDER

=

o

= \I

SEE NOTE 1

|€

i’

53

X
5

%

%e,
%9
%
%
A

e

gg%gggj
KKK

@
@
XS

T

w

o0

1)

2 b © »
28
<0
b4
EA
L
Iy
T
L
T
OoF
=w
wa
So
r4
<
w
>
a
=)
(@]

W 1’4
.\ T
\ g

= 2
<
3

1

STANDARD 57

FOR

INSIDE LH FENDER

SWEEP
SWEEP

FOR HEAVY 5
1. LOCATED ON THE INSIDE OF THE DOOR.

Chapter 2 - Body/Hopper/Frame



DETAIL A

DETAIL B 21 DETAIL D

2-3 Chapter 2 - Body/Hopper/Frame



DETAIL E 13 DETAIL F

DETAIL G DETAIL H

= K

LOCATED NEAR THE
ELEVATOR (RH)

LOCATED INSIDE
SERVICE DOOR
(LEFT SIDE)

Chapter 2 - Body/Hopper/Frame 2-4




VIEW OF ENGINE

M-CAB
WITHOUT NOSEPIECE

2-5 Chapter 2 - Body/Hopper/Frame


josh
Rectangle


=

T

BOTTOM VIEW OF
BUDDY SEAT

;.' J_f& T

INSTRUMENT PANEL VIEW

BEHIND BUDDY SEAT VIEW

WATER PUMP VIEW

Chapter 2 - Body/Hopper/Frame 2-6



DOOR VIEW

FRONT BUMPER VIEW

2-7 Chapter 2 - Body/Hopper/Frame



Item Pt No. Description Qty Item Pt No. Description Qty

- A320350 PAINT & DECAL INSTALLATION 6J REF 51 305792 DECAL- SWEEP SPEED 1
52 325713 DECAL - "LEAF SWEEP GATE" 1
1 326431 DECAL - CLEAN RADIATOR DAILY 1 53 324560 DECAL - "WATER PUMP" CONTACTOR LOC. (C6) 1
2 351346 DECAL - REAR TOW 1 54 324561 DECAL - "WATER PUMP" CONTACTORLOC. (C8) 1
3 306998 DECAL, JACK PAD (BLACK) 2 55 354388 DECAL - "WATER PUMP CB 32" 1
4 320351 DECAL, DIAGNOSTICS 4C 1 56 325423 DECAL - "WATER PUMP MANUAL PURGE" 1
5 309608 DECAL, JACKING M4 1 57 324525 DECAL - "STANDARD SWEEP" MANIFOLD 1
6 896851 TAPE - CONSPICUITY, RED/WHITE, 2" 2 58 324526 DECAL - "HEAVY SWEEP" MANIFOLD 1
7 351071 DECAL - REMOVE AND CLEAN "Y" STRAINER 1 59 324909 DECAL - "WATER VALVE" CONTROLS 1
8 305795 DECAL - CAUTION CHECK COOLANT LEVEL 1 60 896688006 TAPE 1" X 6" RED REFLECTIVE 2
9 320352 DECAL, COOLANT LEVEL FILL 4C 1
10 302822 DECAL - WARNING FAN 5 61 896688008 TAPE 1" X 8" RED REFLECTIVE 3
11 313885 DECAL - ENG. COOLANT NOTIFICATION 1
12 306997 DECAL - NO JACK (BLACK) 2
13 306996 DECAL - NO STEP (BLACK) 10
14 353856 DECAL - BATTERY CONNECTORS 2
15 351161 DECAL - ENGINE OIL FILL 1
16 352851 DECAL - ENGINE OIL DIP STICK 1
17 326527 DECAL - "FLUIDS" TYPES & CAPACITIES (M4) 2
18 052422 DECAL - "WARNING HOPPER PROP" 2
19 320372 DECAL - WELD WARNING 1
20 320347 DECAL - ECM REMOVE GROUND 4C 2
21 311177 DECAL - WARNING HYDRAULIC OIL 2
22 320349 DECAL - ECM STEAM CLEANING, 4C 2
23 321843 DECAL - "WATER DRAIN" 2
24 247046 DECAL - "LOGO+GLOBAL M4" (N) 3
25 247036 DECAL -"Global EP Logo" 3
26 10891 DECAL - "LOGO+Glbal EP LOGO 2
27 325619 DECAL - LUG NUTS INSTRUCTION 2
28 327049 DECAL - "REMOTE HOPPER LUBE" 1
29 058616 DECAL - "#2 DIESEL FUEL" 2
30 351659 DECAL - "WARNING" SHUT ELEVATOROFF 4
31 353638 DECAL - "CLEAN SHAFTS DAILY" 2
32 301621 DECAL - "GUTTER BROOM PLATE WARNING" 2
33 325202 DECAL - "GREASE CAVITY DAILY" 1
34 058616 DECAL - "#2 DIESEL FUEL" 1
35 327931 DECAL - "ECU BOX COVER, M4 ISBO7" 1
36 328039 DECAL - "ECU BOX, M4 1SB07" 1
37 324720 DECAL -"WATER FILL ELEVATOR& FLUSH 1
38 324721 DECAL - "WATER FILL ELEVATOR & HOPPER" 1
39 324722 DECAL - "WATER FILL STD" 1
40 355525 DECAL - TRANSMISSION OIL FILTER 1
41 326418 DECAL - "ENGINE FUSES" 1
42 352853 DECAL- "WINDSHIELD WASHER RESERVOIR" 1
43 353362 DECAL -"CAUTION" REFRIGERANT (R-134) 1
44 326428 DECAL - "ENGINE SHUT-OFF INSTRUCTIONS" 1
45 326502 DECAL - "SWEEP/TRAVEL INSTRUCTIONS (M4) 1
46 352889 DECAL - "WARNING" BACKUP ALARM 1
47 302944 DECAL - "SAFETY INSTRUCTIONS" 1
48 320742 DECAL - "VEHICULE WARM UP PROCEDURE" 1
49 REFONLY VIN 1
50 327552 DECAL - "MOTOR OVERSPEED" 1

Chapter 2 - Body/Hopper/Frame 2-8



=
A

FRONT FENDER & BUMPER INSTALLATION ggg%\'-
\“_

DUCTS

Chapter 2 - Body/Hopper/Frame 2-9


jthompson
Line

jthompson
Line


N FRONT FENDER & BUMPER INSTALLATION

ENVIRO DUCTS

ITEM NO. PART NUMBER DESCRIPTION QTY
1 309909 HEADLAMP ASSY. - HALOGEN 2 REF
2 313986 BEZEL, HEADLIGHT 2 REF
3 352664 BASE-FENDER, (RH) 2 REF
4 352780 GROMMET-TURN SIGNAL MOUNTING 2 REF
5 E320393 FRONT FENDER (LH), WELDMENT, (N) 1
6 E320394 FRONT FENDER (RH), WELDMENT, (N) 1
7 E248880 BUMPER, FRONT WELDMENT, NYC 2011 1
8 E248886 COVER WELDMENT, BUMPER 1
9 030558 WASHER,FLAT,@ 5/8", USS Gr.8 24
10 305399 BOLT,HEX,HEAD,5/8-11-UNC x 2"LG 6
11 303051 NUT,HEX, 5/8-11-UNC,CONELOCK,PLATED 12
12 305399 BOLT,HEX,HEAD,5/8-11-UNC x 2"LG 6

2-10 Chapter 2 - Body/Hopper/Frame


jthompson
Line

jthompson
Line

jthompson
Line

jthompson
Line


CENTER BODY PANE INSTALLATION

2-11

Chapter 2 - Body/Hopper/Frame


jthompson
Line

jthompson
Line


CENTER BODY PANE INSTALLATION

NN
e

el

DETAIL D
SCALE1:6

DETAIL C
SCALE1:6

DETAIL A
DETAIL B SCALE1:8

SCALE1:8

2-12 Chapter 2 - Body/Hopper/Frame


jthompson
Line

jthompson
Line


CENTER BODY PANE INSTALLATION gﬂ:;‘:w fL V3
ITEM NO. PART NO. DESCRIPTION QTY.
REF 330293 CENTER BODYPANEL, INSTALLATION REV B
1 330254 ASSEMBLY, FIBERGLASS BODY PANEL, RH 1
2 330255 ASSEMBLY, FIBERGLASS BODY PANEL, LH 1
3 328054 PANEL SUPPORT WELDMENT, - LH 1
4 328053 PANEL SUPPORT WELDMENT, (RH) 1
5 319354 PLATE - STOP, CENTER BODY PANEL 2
6 325236 SUPPORT TUBE, BODY PANELS 2
7 323816 CHANNEL, BRACE 1
8 325237 SUPPORT TUBE, BODY PANELS 1
9 325057 PLATE, STRICKER SPACER 2
10 324898 ANGLE, STRIKER STAND OFF 2
11 350767 BUMPER -DOOR 2
12 030599 NUT, HEX, 3/8-16-UNC 14
13 324896 LATCH MECHANISM, LEFT 1
14 317172 LATCH MECHANISM, RIGHT 1
15 355377 GAS SPRING ASSY, SIDE PANEL 2
16 319113 SPRING-EXTENSION (.750 O.D. X 5.00 LG.) 2
17 324899 ANGLE, PANEL HANDLE (LH) 1
18 324900 ANGLE, PANEL HANDLE (RH) 1
19 033145 BOLT,HEX,HEAD,@ 1/4-20-UNC x 3/4"'LG 4
20 023802 BOLT,HEX,HEAD,@ 1/4-20-UNC x 1 1/2"LG 4
21 030483 BOLT,HEX,HEAD,5/16-18-UNC x 3/4"'LG 2
22 034423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8 12
23 034422 BOLT,HEX,HEAD,3/8-16-UNC x 1 1/2"LG 6
24 325064 STRIKER BOLT, LONG 2
25 030703 NUT, HEX, 1/4-20-UNC 8
26 609400 NUT, HEX', 5/16-24-UNF 2
27 023885 NUT,HEX,NYLON LOCK,3/8-16-UNC 2
28 609606 WASHER,FLAT,@ 1/4" SAE NARROW 8
29 651420 WASHER,FLAT,@ 5\ 16", SAE NARROW, 11/16" O.D. 4
30 038266 WASHER,FLAT,@ 3/8" SAE NARROW 30
31 030643 WASHER,SPRING LOCK,& 1/4" 8
32 030373 WASHER,SPRING LOCK,9 5/16" 6
33 030605 WASHER,SPRING LOCK, 3/8" 18
34 329989 DUBLER PLATE 2

Chapter 2 - Body/Hopper/Frame 2-13


jthompson
Line

jthompson
Line


CENTER BODY PANEL FIBERGLASS, LH

DETAIL B
SCALE1:1.5

ITEM NO.

REF
1

o~ O N W

PART NO.
330255
329688
356458
325747
609606
030643
030703

A
2X
\\
A N
0\
\\\ g
@ @ 8X
W%
\)J/ DETAIL A
SCALE 1 : 4
DESCRIPTION QTY.
BODY PANEL FIBERGLASS ASSY, LH REV B
CENTER BODY PANEL, FIBERGLASS, LH 1
HINGE-CENTER PANEL WLDMT, (LH) 2
Bolt,Carriage,Round Head, 1/4-20-unc x 1" Ig. 8
WASHER,FLAT,& 1/4",SAE NARROW 8
WASHER,SPRING LOCK,& 1/4" 8
NUT, HEX, 1/4-20-UNC 8

Chapter 2 - Body/Hopper/Frame 2-14


jthompson
Line

jthompson
Line


CENTER BODY PANEL FIBERGLASS, RH

8X 8X 8X

8X
0
g
- DETAIL B
S SCALE1:1.5
2X NI DETAIL A
SCALE 1 : 4
\_\/
ITEM NO. PART NO. DESCRIPTION QTY.
REF 330254 CENTER BODY PANEL ASSY, FIBERGLASS, RH REV B
1 329687 CENTER BODY PANEL, FIBERGLASS, RH 1
2 356457 HINGE-CENTER PANEL WLDMT, (RH) 2
3 325747 Bolt,Carriage,Round Head, 1/4-20-unc x 1" 1g. 8
4 609606 WASHER,FLAT,@ 1/4",SAE NARROW 8
5 030643 WASHER,SPRING LOCK,& 1/4" 8
6 030703 NUT, HEX, 1/4-20-UNC 8

2-15 Chapter 2 - Body/Hopper/Frame


jthompson
Line

jthompson
Line

jthompson
Line


REAR GRILLE ASSEMBLY

216 Chapter 2 - Body/Hopper/Frame


josh
Line

josh
Line


Y

\ - 28

REAR GRILLE ASSEMBLY

ENVIRO*&ENTE)L %DUCTS

ITEM NO.
REF

IS0 ©o NN WN

[ G G
N o ok Wb

18
19
20

PART NUMBER
330573
330532
330569
330574
330582
330583
330600
353109
609606
651420
030373
030483
030643
030703
033145
91689
121898
247574

896484050
893704138
327108

DESCRIPTION
REAR GRILLE ASSEMBLY
WELDMENT, REAR GRILLE
STIFFENER, ANGLE, REAR GRILLE
WELDMENT, POCKET
STIFFENER REAR GRILLE (LH) SIDE, WLDMT
STIFFENER REAR GRILLE (RH) SIDE, WLDMT
WELDMENT, MESH STIFFENER
HINGE 3" STAINLESS STEEL (N)
WASHER,FLAT,d 1/4",SAE NARROW

WASHER,FLAT,d 5\16", SAE NARROW, 11/16" O.D.

WASHER,SPRING LOCK,d 5/16"
BOLT,HEX,HEAD,5/16-18-UNC x 3/4"LG
WASHER,SPRING LOCK,d 1/4"

NUT, HEX, 1/4-20-UNC

BOLT,HEX,HEAD,d 1/4-20-UNC x 3/4"LG
BOLT,HEX,HEAD,d 1/4-20-UNC x 3\4"LG SS
T-HANDLE, COMPRESSION LATCH, NON LOCK
TAILLIGHT HOUSING, WLDMT

TRIM, SEAL 1/8", BULB, 50"

PLASTIC TRIM

LIGHT KIT, THIRD BRAKE LIGHT, LED RED

QTY
REV B

N = a2 aa a N

—_
o

- N =N P+

1(REF)

Chapter 2 - Body/Hopper/Frame

2-17


josh
Line

josh
Line

josh
Line


REAR GRILLE INSTALLATION g%@&!;

Chapter 2- Body/hopper/frame 2-18


josh
Line

josh
Line


I

GWL REAR GRILLE INSTALLATION

ITEM PART

NO. NUMBER DESCRIPTION QTY

REF 330760  REAR GRILLE INSTALLATION REV G
1 330573  REAR GRILLE ASSEMBLY, M3C & M4C 1
3 342180  REAR GRILLE WLDMT, M4C & R4 1
3 REMOVED
4 330749  GAS SPRING, 100 LB. 2
7 350767  BUMPER -DOOR 2
8 REMOVED
9 609606  WASHER,FLAT,@ 1/4", SAE NARROW 4
10 651420  WASHER FLAT,@ 516", SAE NARROW, 11/16" O.D. 18
12 030373  WASHER,SPRING LOCK,J 5/16" 22
13 REMOVED

14 030617  NUT, HEX, 5/16-18-UNC GR8 2
15 030483  BOLT,HEX,HEAD,5/16-18-UNC x 3/4"LG 12
16 033145  BOLT,HEX,HEAD,@ 1/4-20-UNC x 3/4"LG 4
18 331393  ANGLE, LOCKING LATCH, (LH) SIDE 1
19 331392  ANGLE, LOCKING LATCH, (RH) SIDE 1
20 330750  BALL STUD, LARGE 4
22 030643  WASHER,SPRING LOCK,@ 1/4" 4
23 031433  BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 4
24 341379  CHANNEL HINGE, UPPER (RH) SIDE, WLDMT 1
25 341381  CHANNEL HINGE, UPPER (LH) SIDE, WLDMT 1

Chapter 2- Body/hopper/frame
2-19 Y y/nopp


josh
Line

josh
Line

josh
Line


HOPPER INSTALLATION

2-20

Chapter 2- Body/ Hopper/ Frame


josh
Line

josh
Line


HOPPER INSTALLATION

ITEM PART

NO. NUMBER DESCRIPTION QTY.
REF 335365 HOPPER INSTALLATION, R3/R4 REV B
1 318440 HYD. CYL. 4.00" BORE X 44.44" STROKE 2
2 070988 BEARING, RADIAL 2
3 301718  PIN, PIVOT HOPPER WELD'T 2
4 341231 REAR TOW HOOK 2
5 328075 ROD END-TILT CYLINDER, MODIFIED 2
6 030287 GREASE ZERK STRAIGHT 1/8" Pipe Thread 6
7 301714  PIVOT - PIN WELDMENT 2
8 300401 PIVOT PIN, WELDMENT 2
9 319370 SHIM 3"OD X 1 3/4"ID 2
10 309464 DOCK BUMPER 4
11 325432 PLATE, TOW HOOK 2
12 070540 BUSHING LINKAGE 4
13 070934 BUSHING LINKAGE 2
14 356647 ANGLE-STOP, (RH) SIDE 1
15 313009 PAD 2
16 314134  SHIM HOPPER REST PAD 2
17 356648 ANGLE-STOP, (LH) SIDE 1
18 070991  RETAINING RING, INTERNAL, N5000-244 2
19 311745 CAPLUG - GREASE FITTING 4
20 030605 WASHER,SPRING LOCK,Q 3/8" 22
21 031146 WASHER,SPRING LOCK,Q 5/8" 12
22 030592 WASHER,SPRING LOCK,g 1/2" 4
23 033147 BOLT,HEX,HEAD,3/8-16-UNC x 3/4"LG GR8 6
24 305399 BOLT,HEX,HEAD,5/8-11-UNC x 2"LG 8
25 034422 SCR.HXHD, 3/8"-16 X 1-1/2" LG GR#8 12
26 041847 BOLT,HEX,HEAD,1/2-13-UNC x 1 3/4"LG 4
27 90075 BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 2
28 039445 BOLT,HEX,HEAD,5/8-18-UNF x 3" LG 2
29 034423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8 4
30 305467 BOLT,HEX,HEAD,5/8-11-UNC x 2 1/2"LG 2
31 035561 WASHER,FLAT,d 5/8" 24
32 038266 WASHER,FLAT,d 3/8",SAE NARROW 18
33 023687 WASHER,FLAT,SAE,@ 1/2" 4
34 030420 NUT, HEX, 5/8-11-UNC GR8 8
35 032945 NUT,HEX,JAM,5/8-18-UNF 4
36 038598 NUT,HEX,NYLON LOCK,5/8-11-UNC 2
37 182330 HOPPER ASSEMBLY, R3 1
38 182383 ROD ASSEMBLY, HIGH DUMP, (3AIR) 2
39 333701 CHUTE SUPPORT ASSY_RH 1
40 333702 CHUTE SUPPORT ASSY_LH 1
41 301726 TUBE 2

Chapter 2- Body/ Hopper/ Frame
p y pp 2.22


josh
Line

josh
Line


HOPPER ROD ASSEMBLY

2)2  (3)®

© I 3 1L OT@
—(1.80) (69.62) (1.80) —=|
(73.22)
ITEM# PART# DESCRIPTION QTY

REF 317968 ROD ASSY-HIGH DUMP REV 1
1 317741 ROD-HOPPER DOOR, HIGH DUMP 1
2 316459 BALL JOINT-ROD END, .62X5/8-18 2
3 032945 NUT-JAM PLATED 5/8-18 2

2-23 Chapter 2- Body/ Hopper/ Frame



josh
Line

josh
Line


CHUTE SUPPORT ASSY, RH

"o PART NUMBER

REF 333701
1 335451
2 335124
3 335285
4 335284
5 038266
6 033149
7 046828
9 340084
10 333772

DESCRIPTION

CHUTE SUPPORT ASSY, RH

CHUT SUPPORT BRACKET WLDMNT_RH
CHUTE SUPPORT ARM ASSY_HEAY DUTY
BUSHING, .375" ID X .500" OD X .625" LG
SPACER, ALUM, 3/4" OD X 3/8" ID X 5/16" LG
WASHER FLAT SAE PLATED 3/8

SCR-HX HD PLT 3/8-16X2-1/2 GR8
NUT,HEX,NYLON LOCK,3/8-16-UNC

CHUTE SUPPORT BEARING PAD WLDMNT
CHUTE SPACER

Chapter 2- Body/hopper/frame

2-24


nthompson
Line

nthompson
Line


CHUTE SUPPORT ASSY, LH

ITEMNO. PART NUMBER DESCRIPTION QTY
REF 333702 CHUTE SUPPORT ASSY, LH REV D
1 335452 CHUTE SUPPORT BRACKET WLDNMT_LH 1
2 335124 CHUTE SUPPORT ARM ASSY_HEAY DUTY 1
3 335285 BUSHING, .375" ID X .500" OD X .625" LG 1
4 335284 SPACER, ALUM, 3/4" OD X 3/8" ID X 5/16" LG 2
5 038266 WASHER FLAT SAE PLATED 3/8 4
6 033149 SCR-HX HD PLT 3/8-16X2-1/2 GR8 2
7 046828 NUT,HEX,NYLON LOCK,3/8-16-UNC 2
9 340984 CHUTE SUPPORT BEARING PAD WLDMNT 1
10 333772 CHUTE SPACER 1

2-25 Chapter 2- Body/hopper/frame


nthompson
Line

jthompson
Line


HOPPER ASSEMBLY

NOTE: INSTALL WITH SPRAYER
FACING BOTTOM OF DUST
SEPARATOR

| DETAIL A
SCALE1:5

DETAIL U
SCALE2: 11

22X 22X 22X

13X 7X 21X

N
\ -
DETAIL D

SCALEZ: 15

DETAIL C
SCALE2: 15

2-26 Chapter 2- Bodyi Hopper/ Frame


josh
Line

josh
Line


HOPPER ASSEMBLY, R3

2X 2X 2X

9X 9X 9X

9X 9X 9X

APPLY GASKET MAKER
Loctite 587, 2.36 oz. Tube

8X DETAILY ~ -
Sl s ~—— . —

Chapter 2- Body/ Hopper/ Frame 2-27


josh
Line

josh
Line


"%

£
GLOBEAL HOPPER ASSEMBLY, R3

ITEéM NO. PART NUMBER DESCRIPTION QTY.

REF 182330 HOPPER ASSEMBLY REV 3

- REMOVED -

30557 WASHER,FLAT,USS,d 3/8" 33

30489 WASHER,FLAT,d 5/16",USS,WIDE,7\8" O.D. 21

38266 WASHER,FLAT,d 3/8",SAE NARROW 18

651420 WASHER,FLAT,d 5\16", SAE NARROW, 11/16" O.D. 20

36645 WASHER,FLAT,d #10,SAE NARROW 2

90036 WASHER,FLAT,D #6 8

30605 WASHER,SPRING LOCK,d 3/8" 63

30373 WASHER,SPRING LOCK,d 5/16"

35604 WASHER,SPRING LOCK,d #10

33147 BOLT,HEX,HEAD,3/8-16-UNC x 3/4"LG GR8
34423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8
34800 BOLT,HEX,HEAD,5/16-18-UNC x 5/8"LG

30483 BOLT,HEX,HEAD,5/16-18-UNC x 3/4"LG

34422 SCR. HX HD, 3/8"-16 X 1-1/2" LG GR#8

30599 NUT, HEX, 3/8-16-UNC GR8

325772 BLOT,CARR,RD HD,3/8-16-UNC x 1" LG.
90898 SCR,BTN HD,SOC. CAP,5/16-18-UNC X 3/4" LG. (SS)
324088 SCR,BTN HD,SOC. CAP, 3/8-16-UNC X 1.0" LG. SST
331875 CLEVIS-PIN, 1.0" DIA X 3.0" LG.

351214 COTTER PIN @5/32" X 2" LG

331876 WASHER-FLAT NYLON, 1.0 I.D.

331872 WASHER-FLAT STAINLESS STL., 1.0" ID
332385 SCR, FLT HD ALLEN M5X.8 X 12MM LG.
900081 SCR, PAN HD,PHL,#10-24-UNC X 1" LG.
334155 SCR SOC HD CAP, M5-0.8 X 256MM LG.

351171 NUT, HEX HEAD, M6x1.0

460-8 WASHER,SPRNG LOCK,J M6

90933 WASHER,FLAT,d M6

91092 SCREW FLAT HEAD C'SUNK M6-1.00 x 20mm Lg.
23559 NUT,HEX,NYLON LOCK,5/16-18-UNC

90035 NUT,HEX,NYLON LOCK #6-32-UNC

338633 SCREW, FLAT HEAD, HEX DRIVE, 10-24 x 3/4"
338634 NUT,HEX,NYLON LOCK,10-24

335653 HX-SHCS #6-32 X .5 LG, SS

182331 HOPPER HIGH DUMP VACUUM, WLDMT
182377 HOPPER DOOR ASSEMBLY

332382 HOPPER ACCESS DOOR, WLDMT

332380 LATCH, COMPRESSION

332360 HINGE, BUTT S.S.T.

329895 WELDMENT, DUMP CHUTE, EXTENDED
329926 HINGE, DUMP CHUTE

336764 DOOR SPACER

336765 DOOR SPACER LATCH

336435 WLDMT - DUST SEPARATOR

304886 SEAL-LONG

N
(6}

N2aN2a2AN 222 RNNARFIOOONWARNAENMNNOONRENIINAO

ABADAARARALWWWWWWWWWONNNNNNNNNN=S 2 23 3 3 a8 o hghwh o
OO RN OO NODNREROIN OO NOODANRDN_OCOONODARWN 2O 5L w

Chapter 2- Body/ Hopper/ Frame 2-28


josh
Line

josh
Line


HOPPER ASSEMBLY, R3

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86

304885
337657
337077
337270
331877
331878
337560
25236
52172
52171
215108
337166
314387
45573
897419209
182212
182213
182214
182211
182215
897403

182250
339798
182255
661065
E354987
30617
182254
182251
340494
182297
182376
341856
341857
182396
337091
314006
331807
31433

SEAL-SHORT

BRKT-SPRAY, ASS'Y

1" CLEVIS PIN

SPRAY NOZZLE 1/4LNN ATMZING
HOPPER-PANEL BOTTOM, (RH) SIDE
HOPPER-PANEL BOTTOM, (LH) SIDE
DUST SEPARATOR BOTTOM PLATE
COUPLING, 1/4 NPT

COUPLING 1" PIPE GALV

NIPPLE, BARB-16(1") x MNPT-16(1")
CLAMP HOSE #15 13/16 - 1-1/2
RUBBER T-HANDLE DRAW LATCH
HOSE-DRAIN, 3" ID X 48" LG.

CLAMP HOSE #44 2-5/16 - 3-1/4
RUBBER 1-1/2" DIA X 209" LG.

DOOR DUST SEPERATOR RH

DOOR DUST SEPERATOR LH
MAGNET BRACKET

2" NYLON HINGE

MAGNET

7/8 X 1/8 SILICONE STRIP SEAL
REMOVED

TUBE REPLACEMENT WLD

EPDM RUBBER SEALING WAHSER 3/8
TRANSFER PLATE

ELEVATOR SEAL_UPPER

RETAINER WELD'T, SEAL - ELEV TOP
NUT-PLATED 5/16-18 GRS

FLAP DUST HINGE PLATE

DUST FLAP SEPARATOR ASSY

WASHOUT DUST SEP NOZZLE 1/2K-40

SPRING LATCH DUST SEP DOOR
DEFLECTOR ASSEMBLY

CHAIN CURTAIN WLDMT, HOPPER RH, '20
CHAIN CURTAIN WLDMT, HOPPER LH, '20

FIXED SUPPORT WELDMENT
FLAP SUPPORT WELDMENT
BAFFLE, DUST

PLATE-STRIP BAFFLE, DUST CONTROL

BOLT,HEX,HEAD,5/16-18-UNC x 1"LG

ENVIRO KENT\L DUCTS
‘\%e-J

N ) e NN, 0002 D DNV PREDNN, A aaa N a N -AaDN

2-29

Chapter 2- Body/ Hopper/ Frame


josh
Line

josh
Line


SAFETY PROP ROD

SAFETY PROP ROD
PART #352552

Must be installed before entering under the Hopper.

. 0 0 éw
5 =l
SECTION A—A
Parts List
ltem | Part No. Description Qty
1 352551 |CHANNEL 1
2 070420 |RUBBER INSERT ASSY 2

2-26 Chapter 2- Body/ Hopper/ Frame


josh
Line

josh
Line


AUTO PROP INSTALLATION

< "’ p )

@ 4//,

’ % g 7
5. % 1) (3 a
v gy
// < \ \\ N \s

o N

/

i

Chapter 2 - Body/Hopper/Scissors 2-37


josh
Line

josh
Line


AUTO PROP INSTALLATION

COMES AS HARDWARE (ITEM #3)

//,, j/(( @ (3) REF #328077T (1)

(OB

N,
5 g
g = 1o

G 2 AR
4
/"‘@ B
—
%

Note: This is an additional option and may not be
included in this vehicle.

2-38 Chapter 2 - Body/Hopper/Scissors


josh
Line

josh
Line


AUTO PROP INSTALLATION

2-39 Chapter 2 - Body/Hopper/Scissors


josh
Line

josh
Line


AUTO PROP INSTALLATION

ITEM PART

NO. NUMBER DESCRIPTION QTY
REF 328100 AUTO PROP INSTALLATION REV A
328015 BEARING FLANGE, 1.0 BORE 2

328086 ARM WLDMT, PROP LIFT

328083 CONNECTING TUBE WLDMT

328002 BRKT WLDMT, CYL ANCHOR
308593 CYL. PUB LIFT

328016 YOKE END

032018 NUT- JAM PLATED 3/4-10

328116 PROP ASSEMBLY, RH

328117 PROP ASSEMBLY, LH

327127 BRACKET WLDMT, PROP GUIDE, RH
328104 CLAMP WLDMT, RH

328106 CLAMP, LOWER

328000 BRACKET WLDMT, PROP GUIDE, LH
328105 CLAMP WLDMT, LH

JEL L U | S N L N L U UL (I U O L)

salisoionliderNoaren

030643 WASHER- LOC SPLIT PLTD 1/4 GR8 16
030373 WASHER- LOC SPLIT PLT 5/16 GR8 2
034800 SCR-HX HD,PLT,5/16-18X5/8 GR8 2
034422 SCR-HX HD,PLTD,3/8-16 X 1-1/2 7
038266 WASHER FLAT SAE PLATED 3/8 11
20 030605 WASHER- LOC,SPLIT,PLTD,3/8 GR8 9
21 030599 NUT- PLATED, 3/8-16 GR8 9
22 033145 SCR- HX HD PLTD 1/4-20X3/4 GR8 8
23 307839 VALVE HIGH LOW 1
24 609606 WASHER FLAT SAE PLATED 1/4 GR8 4
25 030703 NUT HEX 1/4-20 UNC 8
26 204003 CONN, MB-MJ-6 3
27 252013 FITTING,HYD,90°,MJIC-06 X FJIC-06 1
28 054289 FITTING,HYD,90°,MJIC-06 X MORB-06 3
29 328074 LIMIT SWITCH ASSEMBLY 1
30 900081 SCR-PAN HD,10-24X1 REF
31 036645 WASHER FLAT SAE PLATED #10 REF
37 900105 NUT-KEPS, PLATED, 1/4-20UNC REF
33 328112 HOSE ASSY 2
34 355180 HOSE ASSY - 3/8" ID, 41-1/4" CUT 1
35 329639 HOSE ASSY - 3/8" ID, 150-1/2" CUT 2
36 328110 HOSE ASSY 1
37 328109 HOSE ASSY 1
38 328094 ADAPTER, MB-FB-12-6 1
39 023484 HYD. FITTING 90° BULKHEAD (MJIC-06/MJIC-06) 2

Chapter 2 - Body/Hopper/Scissors 2-40


josh
Line

josh
Line


AUTO PROP INSTALLATION

'L%'\_" NE,\AA';ER DESCRIPTION QTY
40 352806  LOCKNUT,BULKHEAD,JIC-06 1
41 024155  PIN CLEVIS, 1/2" DIA X 1-1/4" LG. PLAIN 1
42 031495  PIN COTTER PLATED, 1/8" X 1" LG. 1
43 309105  CABLE TIE 14.75 LG. HEAVY DUTY 3
44 328073  WASHER FLAT, SPACER 2
45 315507  CONN BUTT 14-16/10-12 STEPUP(AM) REF
46 314993  CONNECTOR-BUTT, 14-16 GA (AK) REF
47 328076  WIRE ASM, HI-LOW VALVE 1
48 328075  ROD END-TILT CYLINDER, MODIFIED REF
49 328167  BRACKET, PROP SENSOR, (RH) 1
50 328169  BRKT SENSOR ACTUATOR WLDMT, (RH) 1
51 328177  HINGE, PROP SENSOR 2
52 328168  BRACKET, PROP SENSOR, (LH) 1
53 328175  BRKT. SENSOR ACTUATOR WLDMT. (LH) 1
54 328183  INDUCTIVE PROXIMITY SENSOR - R 2
55 031428  SCR- HX HD PLTD 1/4-20X1/2 GR8 8
56 603115  CLAMP LOOP DG 6 2
57 099335  SCR-PAN HD, SLT, PLTD, 10-24X1/2 2
58 036860  NUT, KEPS #10-24 (ZP) 2
59 328184  HARNESS, HOPPER SENSORS 1
60 026205  SCR- HX HD PLT 1/4-20 X 5/8 4
61 330586  BRACKET, VALVE HIGH LOW, (AUTO PROP) 1
62 662728  BRACKET ELEVATOR SHROUD 1
63 328013  PLATE, SPACER 2
64 054681  TEE, MJ-FJX-MJ-6 1
65 325737  FITTING,HYD,STR,MORB-04 X MJIC-06 1
66 057953  TEE, MJ-MJ-FJS-06 1
67 033125  SCR- HX HD PLTD 1/4-20 X 1 GR8 4
68 325488  SCR-HX HD,PLTD,1/4-20X2 GR8 2
69 031433  SCR- HX HD PLTD 5/16-18X1 GR8 2
70 034423  SCR-HX HD, 3/8-16X1 GR8 2
71 651420  WASHER FLAT SAE 5/16 ID 4
72 203375  NUT,HEX,NYLON LOCK,1/4-20-UNC 2
73 026025  NUT,HEX, 5/16-18-UNC,CONELOCK 2
74 329779  ASS'Y FITTING, REWORK AUTO PROP 1

2-41 Chapter 2 - Body/Hopper/Scissors


josh
Line

josh
Line


£

4-CORNER STROBE LIGHT (OPTION) GL@\L
ENVIRO EN;L DUCTS

2-42 Chapter 2 - Body/Hopper/Scissors


josh
Line

josh
Line


4-CORNER STROBE LIGHT (OPTION)

—-2.00

3.25

43

.00

y

NOTE: LH AND RH TOWER MUST HAVE
HOLES DRILLED AND TAPPED TO ALLOW
FOR THE 5/16"-18 BOLTS

Chapter 2 - Body/Hopper/Scissors 2-43


josh
Line

josh
Line


4-CORNER STROBE LIGHT (OPTION)

iP=
T e

62.25

NOTE: 5/16" HOLES MUST BE DRILLED
INTO THE LH AND RH PANELS

4X 4X  4X

2-44

Chapter 2 - Body/Hopper/Scissors


josh
Line

josh
Line


Chapter 2 - Body/Hopper/Scissors

A 4-CORNER STROBE LIGHT (OPTION)
\"ﬁ'ﬁ_
ITEM PART
NO. NUMBER DESCRIPTION QTY
REF 337477  4-CORNER STROBE LIGHT (OPTION) REV A
1 337492  STROBE BRACKET WLDMT 4
2 357751  LED BEACON AMBER, (L51AP) 4
3 317372  SWITCH ROCKER ROTARY BEACON 1
4 180175  BOLT,HEX,HEAD,@ 1/4-20-UNC x 1"LG,S.S. 12
5 031433  BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 8
6 651420  WASHER,FLAT,@ 5\16", SAE NARROW, 11/16" O.D. 12
7 030373  WASHER,SPRING LOCK,@ 5/16" 4
8 030617  NUT, HEX, 5/16-18-UNC 4
2-45


josh
Line

josh
Line

josh
Line


HOPPER & SUCTION HOOD FLUSHER

TO
HOPPER

TO SUCTION
HOOD

Chapter 2- Body/ Hopper/ Frame


josh
Line

josh
Line


HOPPER & SUCTION HOOD FLUSHER

Chapter 2- Body/ Hopper/ Frame


josh
Line

josh
Line


HOPPER & SUCTION HOOD FLUSHER

ITEM NO. PART NUMBER

REF

PN 2o©ONOO A WN =

15
16
17
18
19
20
21
22
23

338581
336662
323152
338472
215108
52172
326326
326074
338471
52171
337950
356554
248472
33145
602636
30703
609606
30643
891474006
891474021
891474026
891474030
891474090
891474095

DESCRIPTION

HOPPER & SUCTION HOOD FLUSHER
ANGLE, BALL VALVE FLUSHER MT WLDMT
BALL VALVE, 3 WAY-1"NPT
CBL CLAMP P-TYPE, .730"-1.420" DIA
CLAMP HOSE #15 13/16 - 1-1/2
COUPLING 1" PIPE GALV
ELBOW - 1" HOSE, PVC
FIT, 45°, BEADED END BARB-16 X MNPT-16
HOSE/PIPE FITNG_1" OD X 1 MNPT_90° ELBOW
NIPPLE, BARB-16(1") x MNPT-16(1")
NIPPLE,PIPE 1" FULLY THRD 1.5
PLATE-COULPING, WELDMENT
SPACER, SHROUD
BOLT,HEX,HEAD,d 1/4-20-UNC x 3/4"LG
BOLT,HEX,HEAD,d 1/4-20-UNC x 2 1/2"LG
NUT, HEX, 1/4-20-UNC
WASHER,FLAT,d 1/4",SAE NARROW
WASHER,SPRING LOCK,Q@ 1/4"
HOSE RUBBER 1 ID X 6.5" RED
HOSE RUBBER 1 ID X 21" RED
HOSE RUBBER 1 ID X 26" RED
HOSE RUBBER 1 ID X 30" RED
HOSE RUBBER 1 ID X 90" RED
HOSE RUBBER 1 ID X 95" RED

B -~

ENVIRONMENTAL DUCTS
L
=

QTY
REV A

= A A A A A NINDNNDDNWODN L, AN ,CNDNN_,2ODN_ A

Chapter 2- Body/ Hopper/ Frame


josh
Line

josh
Line


Chapter 2 - Body/Hopper/Frame 2-46



ENVIRONMENTAL PRODUCTS

CHAPTER

Group--Broom, Suction

— Table of Contents

Subject Page
Gutter Broom Installation ...........cccocoeeiiiiiiiieeinieeens 3.1
Gutter Broom Spray Assembly........cccccceevviininnennn. 3.7
Gutter Broom Clip on 12-s€g ....ccccccevieeeiiieenns 3.8
Gutter Broom Bolton .........ccoccoiiiiiiiiiiiis 3.9
Gutter Broom Motor Assembly .......ccccoviviieeiniiennn. 3.10
Gutter Broom Shock Assembly .........ccccooeeviieennenne 3.1
Gutter Broom Lift Shaft ..........ccccoviiiiiiiiien 3.13
Gutter Broom Support Installation ...........cccccceevens 3.15
Blower Installation ........ccccoooeiiiiiiiiiie 3.19
Fan Housing Installation/Assembly..............ccccee... 3.21
Vacuum Hood installation ............ ..o 3.25
Front Brush Option ............  coocciieiieeee e, 3.43




v
/

y M /\ \ N ,
. 5 4 \ 2

7
\

Chapter 3- Broom/Suction

3-1


josh
Line

josh
Line

josh
Line

josh
Line


GUTTERBROOM INSTALLATION

)

DETAIL A
SAME ON BOTH SIDES
SCALE 1

Chapter 3- Broom/Suction


josh
Line

josh
Line


GUTTERBROOM INSTALLATION

DETAIL B
SCALE1:5

Chapter 3- Broom/Suction

3-3


josh
Line

josh
Line


/ \\l 7= %/,ﬂl,n/”
\\\\ /z W \
w\\ \/\\/I//ﬂ.//

4
/\
A\

4 A

\
o/ .\ //0 l
\\ \ /\
. /
o/ o
/ y//G
/ /
_ // w// \\ / \/: /
_ % o / // / \\ O //o v/// @
/ 0
s /// I \\o /
|\ Ju& 777 AT N \
N , TN W \
| .\v%% \\mw ’ A\ AN
9 / \ \ \
' eoo\ //./ N ° \@V [ _ \\\\ W, / \ ¢/nn / /
LA NN SR \
== (Y - vhh \,
< (G
\ (- o
NET XY
\WV/ A
N PN =

/ 1/

\\ \\\ e / N\
/A == WMDY \
/) N

\
/

_/ /7

;! w
\ ’w \
/ | AN VA 3
7\ \ \ \
J 0 vy \ ’ Y
Y “\\ i ==
\ ) Vi /
. / Vi
15,07 e s>
A / / 7,0 o o
/ 1, 17
A , %
N
N N / Vi
N
A\

\

GUTTERBROOM INSTALLATION

Chapter 3- Broom/Suction



josh
Line

josh
Line


GUTTERBROOM INSTALLATION

ITEM NO. PART NUMBER DESCRIPTION QTY
REF 322695 GUTTERBROOM INSTALLATION REVM
1 319220 SHOCK ABSORBER ASSY 2
2 032399 WASHER-2 OD X 1.28 ID 2
3 030822 CLEVIS PIN, @7/16" x 1-1/64" Lg. GRIP 2
4 030373 WASHER,SPRING LOCK,d 5/16" 8
5 324751 BRACKET WLDMT, GB CYL MOUNT RH 1
6 324265 BRACKET WLDMT, FRONT-COVER SUPPORT 2
7 324267 BRKT WLDMT, REAR COVER SUPPORT 2
8 036573 CLEVIS YOKES END,7/16-20-UNF 2
9 030605 WASHER,SPRING LOCK,d 3/8" 20
10 E324257 ROD END,7/16-20-UNF 2
11 319145 G.B. SHAFT ASSY-M3/MX3 2
12 031433 BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 16
13 031495 PIN COTTER PLATED, 1/8" X 1" LG. 6
14 035248 PIN CLEVIS, 1/2 X 1 3/4 4
15 180437 D-SHACKLE, 5/16 ROUND PIN 2
17 319584 SCR, BTN HD 1/4-20UNC X 5/8" LG SST 4
18 023484 HYD. FITTING 90° BULKHEAD (MJIC-06/MJIC-06) 2
19 324752 BRACKET WLDMT, GB CYL MOUNT LH 1
20 034423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8 8
21 051784 NUT,HEX,JAM,7/16-20UNF 2
22 900105 NUT, KEPS #10-24 (ZP) 2
23 E320331 HOSE ASSY, 3/161D X 15.38LG 2
24 E352900 BRACKET GREASE FITTING 4
25 023802 SCR- HX HD CP 1/4-20 X 1 1/2 2
26 035136 GREASE ZERK STRAIGHT 1/4 -28 N.F. TAPER 2
27 035605 Washer, Flat, USS Pltd 1/4 2
28 033925 ELBOW, MJ-MP90-4-2 4
29 030287 GREASE ZERK STRAIGHT 1/8" Pipe Thread 4
30 302214 SPRING, EXTENSION, HOOKS, 0.750D, 5 1/2" Ig. 2
31 302344 HYDR CYL-11/2 X 10 X 17.25 2
32 054289 FITTING,HYD,90°,MJIC-06 X MORB-06 2
34 030703 NUT HEX 1/4-20 UNC 2
35 324205 PULLEY, G. B. LIFT 2
36 030643 WASHER- LOC SPLIT PLTD 1/4 GR8 2
37 351214 COTTER PIN @5/32" X 2"LG 2
38 E324209 BRACKET WELDMENT, G.B. PULLEY R.H. 1
40 10883-2 HAIRPIN COTTER 2
43 331829 CYLINDER COVER RH, FIBERGLASS 1
45 323800 HOSE ASSY 2
48 401150 BOLT, WHEEL, 1/2"-20 X 7/8", 60° 12
49 E324210 BRACKET WELDMENT, G.B. PULLEY L.H. 1
50 350836 ACCUMULATOR 2
60 322713 CLAMP,PIPE STRAP,2.28 @ 2.40"J 4
63 329574 LED G.B. WORK LIGHT 2
64 023805 WASHER, STAR 5/16", EXT. (ZP) 2

3-5 Chapter 3- Broom/Suction


josh
Line

josh
Line


GUTTERBROOM INSTALLATION

ITEM NO. PART NUMBER DESCRIPTION QTY
65 651420 WASHER,FLAT,@ 5\16", SAE NARROW, 11/16" O.D. 6
66 324190 GROMMET AN931-C6-9 2
67 331828 COVER, CYLINDER L.H. 1
68 896973001 RUBBER STRIP 1/8x3X1 4
69 311745 CAPLUG - GREASE FITTING 6
70 896636030 CHAIN, 1/4 HI CARBON 30 LINKS 2 REF
71 896636032 CHAIN, 1/4 HI CARBON 32 LINKS 2 REF
72 331084 BRASS BREATHER VENT 2
73 890627 GREASE MOLUB #2 1
74 033139 BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG 4
75 038266 WASHER,FLAT,d 3/8",SAE NARROW 4
76 023885 NUT,HEX,NYLON LOCK,3/8-16-UNC 4
77 323742 GUTTER BROOM ARM ASSY- M3 2 REF
78 331275 HOSE ASSY, 3/8" ID X 19.625 2
79 334628 UNION-STRAIGHT, 12-12 O-RING 2
80 054289 ELBOW, MB-MJ90-6 2
81 355711 ADAPTER, MB-FP-6-2 2
82 204003 CONN, MB-MJ-6 2
83 331006 PRESSURE TRANDUCER, 1000PSI 2
84 334777 ACCUMULATOR MANIFOLD 2

Chapter 3- Broom/Suction 3.6


josh
Line

josh
Line

josh
Line


ITEM
NO.

REF

OCoONOOPRWN -

,:%'

X

T 26

UcTsS

b
ENVIHD%" ENT!L %D

PART
NUMBER

337953
330441
338672
322040
338670
338671
338676
338669
322038
322037

e

GUTTER BROOM SPRAY ASSY

LEFT SIDE

DESCRIPTION

GUTTER BROOM SPRAY ASSY, LH

GUTTER BROOM SPRAY BRACKET_LH
BALL VALVE, 1/4" PIPE

NOZZLE, UNIJET FAN, BRASS

NOZZLE, UNIJET FAN, TPU 11008
FITTING,HYD,NIPPLE, 11/16 MUN x 1/4 MNPT
FITTING,HYD,STR, 11/16 MUN x 1/2 HOSE
FITTING,HYD,TEE, 1/4 PIPE x 1/2 HOSE
FITTING, WATER, SWIVEL NUT 11/16 FEM
FITTING, WATER, NUT HEX 11/16" FEM UN

QTY ITEM PART NUMBER
REV A REF 337952
1 1 330440
1 2 338672
1 3 322040
1 4 338670
1 5 338671
1 6 338676
1 7 338669
2 8 322038
1 9 322037

RIGHT SIDE

DESCRIPTION

GUTTER BROOM SPRAY ASSY RH

GUTTER BROOM SPRAY BRACKET_RH
BALL VALVE, 1/4" PIPE

NOZZLE, UNIJET FAN, BRASS

NOZZLE, UNIJET FAN, TPU 11008
FITTING,HYD,NIPPLE, 11/16 MUN x 1/4 MNPT
FITTING,HYD,STR, 11/16 MUN x 1/2 HOSE
FITTING,HYD,TEE, 1/4 PIPE x 1/2 HOSE
FITTING, WATER, SWIVEL NUT 11/16 FEM
FITTING, WATER, NUT HEX 11/16" FEM

QTY
REV A

RN |\ JRSE QS G N N | .Y

¢
N

Chapter 3- Broom/Suction


josh
Line

josh
Line


GUTTER BROOM CLIP ON 12-SEGMENT

(REF) GUTTERBROOM
MOTOR ASSEMBLY
PART #323513

(REF) GUTTERBROOM
SEGMENT SET(12)
PART #301149

ITEM# PART# DESCRIPTION QTY

1 300905 PLATE WLD 12 SEG 1
2 054990 LATCH SEGMT 12
3 055012 PIN-COTTER, 5/32 X 1 12

3-8 Chapter 3- Broom/Suction


josh
Line

josh
Line


GUTTER BROOM BOLT-ON (OPTION)

ITEM NO.

O ~A ON -

PART NUMBER
D302191
320914
033146
030605
030599

DESCRIPTION
PLATE-G.B. 4 BOLT ON SEGMENTS
GB- 4 SEG. BOLT-ON
SCR-HX HD PLTD 3/8-16 X 2 GR8
WASHER- LOC,SPLIT,PLTD,3/8 GR8
NUT- PLATED, 3/8-16 GR8

o

'
ENVIRO| \‘ENT 1 DUCTS
"ﬁﬁ.«;

QTY.

16
16
16

et

(REF) GUTTERBROOM
DISH & MOTOR ASSY
PART #323513

Chapter 3- Broom/Suction

3-9


josh
Line

josh
Line


e Gutter Broom
euets Motor Assembly

CHAPTER 3

HEX NUT, 1—20UNF (PART OF MOTOR)
TORQUE TO 300-310 FT-LBS

Item Pt No. Description Qty

- 323513 Gutter Broom Motor Assembly E Ref

323533 Motor Assy, G.B. 1
033136 Zerk Fitting— 1/4—28 1
323721 G.B. Dish Machined 1
030287 Zerk, Tapered 1/8 Npt (#1610) 1

A ON =

v

Chapter 3- Broom/Suction 3-10



Shock Absorber
Assembly

CHAPTER 3

: FRAME

REF: G.B. ARM// 14 (2)

3-11
Chapter 3- Broom/Suction



&5 &_ Shock Absorber
1 T
ENVROW{::ENT i DUCTS Assembly
CHAPTER 3 -
Item Pt No. Description Qty Item Pt No. Description Qty
- 319220 Shock Absorber Assembly H Ref 23 896663022 Chain—1/4, (21.60 Eff Lg) A 1
1 023687 Washer Flat Sae Plated 1/2 2
2 023885 Nut— Loc Nyl Insert PIt 3/8—16 B 2 v
3 18007—7 Washer Flat Astm 436 5/8 4
4 030592 Washer— Loc, Splt Pltd 1/2 Gr8 2
5 031506 Washer Flat Uss Plated 7/16 4
6 032523 Nut— Jam Plated 1/2—-13 2
7 032622 Scr— Hx Hd P 7/16—14x2 1/2gr8 2
8 033139 Scr— Hxhd PIt 3/8—16x1—1/4 Gr8 4
9 033150 Scr— Hx Hd Pltd 1/2—-13 X 1-1/4 2
11 035270 Nut—nyl Insert, Plated,7/16—-14 2
12 038266 Washer Flat Sae Plated 3/8 5
13 040357 Bearing 4
14 046828 Nut—lock,Plated,3/8—-16 2
15 322847 Bracket Weldment B 1
16 302499 Sleeve D 2
17 303437 Nut—thin,Elasic Stop,5/8—18 2
18 322921 Bracket Weldment A 1
19 305051 Tube A 1
20 305053 WIidmt Clevis B 2
21 305054 Shock Absorber 1
3-12

Chapter 3- Broom/Suction





josh
Line

josh
Line


b
F
Z
.
0
£
b
<
1]

ORQUE TO
90 FT LBS

T

T

=
:
< g
0 0=
) <y
o= o X
MR m
T
L n -
ow &o
oS m
I W&
=z O
ME <
T
<



josh
Line

josh
Line


ITEM NO.
REF

PART NUMBER DESCRIPTION

340665
340001

340017
340188
303592
300003
358360
358364
030595
030592
030596
056393
035605
030643
308385
026205
334819
334818
305207
032237

18004-43

023687
308007
327670
340963
358365
301523

GUTTER BROOM ARM ASSEMBLY, LH
BRKT-G.B. (LH) SIDE, WLDMT
COVER-GB (LH) SIDE, WLDMT

BRKT-ELEV. STOP HIGH, (LH) SIDE, WLDMT

SPACER-G.B. ARM

BUMPER

GB ANGLE SUPPORT WLD

RUB PLATE, G.B. STOP
WASHER,FLAT,@ 1/2",USS, (1 3/8" O.D.)
WASHER,SPRING LOCK,@ 1/2"

NUT, HEX, 1/2-13-UNC GR8

SCR-SOC HD,NYLOK,1/2-13X2
WASHER FLAT USS PLTD 1/4 GR8
WASHER- LOC SPLIT PLTD 1/4 GR8
SCR-HX, 1/4-28 X 3/4

SCR- HX HD PLT 1/4-20 X 5/8

FL HEX CAP SCR 1/2-13, 1" LG

1/2 NORD LOCK WASHER

BEARING, PILLOW BLOCK, 1 1/2"
BOLT,HEX,HEAD, 1/2-13-UNC x3'LG
BOLT,HEX,HEAD, 1/2-13-UNC x2 3/4'LG
WASHER,FLAT,SAE,@ 1/2"

SPACER, (G.B. UPPER BEARING MTG.)
SHAFT - STAINLESS STEEL

PIVOT MOUNT, ASS'Y, (M3 & M4)
WEAR BLOCK ASSY

WLDMT. - ANGLE

\ '?g.z e

ENVIRO ‘;ENT L DUCTS

QTY.
REV 2
1

A NN -—""—=DNDN—-—

—_
J—

— = = — = NN NNDNMNDN MM



josh
Line

josh
Line

josh
Line


GUTTERBROOM SUPPORT INSTALL

ITEM NO. PART NUMBER DESCRIPTION QTY.
REF 335008 GUTTERBROOM SUPPORT INSTALL REV 2

1 340665 LH GB ASSEMBLY, M3/M4 1

2 340666 RH GB ASSEMBLY, M3/M4 1

3 035561 WASHER,FLAT,QJ 5/8" 8

4 031146 WASHER,SPRING LOCK,d 5/8" 8

5 305399 BOLT,HEX,HEAD,5/8-11-UNC x 2"LG 8

3-15

Chapter 3- Broom/Suction



BLOWER INSTALLATION

(1712)INSIDE FAN ASSY

SEE NOTE 1

4X 4X 4X

SEE NOTES
1&2

NOTES
1. HOLE POSITION WILL NEED TO BE MARKED AND DRILLED ONCE F
POSITION OF FAN ASSY IS DETERMINED.
2. DRILLED HOLE NEEDS TO BE TAPPED FOR A 3/8-16 B

5X 5X 5X

Chapter 3- G.B. Broom/Suction 3-19


josh
Line

josh
Line


T, ' A BLOWER INSTALLATION
T
T (ORER DESCRIPTION QTY
REF 339749  BLOWER INSTALLATION, R4 AIR REV 1

1 338081  FAN HOUSING ASSEMBLY, (R3AIR) 1

2 182181  HOPPER SEAL_LOWER 1

3 336574  INLET TUBE CONNECTION, WLDMT 1

4 336417  TRANSITION SUPPORT 1

5 332397  PLATE-SPACER ADJUST, WLDMT 1

6 336568  FRAME WLDMT-BLOWER, MTG. 1

7 337108  FAN VIBRATION MOUNT 4
8 339508  PLATE-BENT, SUPPORT BLOWER 2
9 033151  BOLT,HEX,HEAD,1/2-13-UNC x 1 1/2"LG GR8 11
10 033232  BOLT,HEX,HEAD,1/2-13-UNC x3 1/2'LG 4
11 034423  BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8 2
12 033139 BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG 1
13 030596  NUT, HEX, 1/2-13-UNC GRS 18
14 030599  NUT, HEX, 3/8-16-UNC GRS 2
15 030595  WASHER,FLAT,@ 1/2",USS,(1 3/8" O.D.) 29
16 023687  WASHER,FLAT,SAE,J 1/2"

17 030557  WASHER,FLAT,USS,@ 3/8" 5
18 030592  WASHER,SPRING LOCK,& 1/2" 23
19 030605  WASHER,SPRING LOCK,J 3/8" 4

3-20 Chapter 3- G.B. Broom/Suction


josh
Line

josh
Line


FAN HOUSING ASSY

2X 2X 2X

12X 62X

3X 3X 3X

Chapter 3- G.B. Broom/Suction 3-21


josh
Line

josh
Line


wg_ FAN HOUSING ASSY
ENVIRO! AENTAL DUCTS
‘MWE)
ITEM NO. PART NUMBER DESCRIPTION QTY.
REF 334674 FAN HOUSING ASSY REV A
1 334645 BLOWER HOUSING WELDMENT 1
2 335018 FAN INLET 1
4 334675 INSPECTION COVER 1
5 305400 SCR-HX HD,PLT,1/2-13X2-1/2 GRS8 1
6 334637 FAN AND MOTOR ASSEMBLY 1
7 334499 SEAL AIR HOOD 1
8 334677 FAN TRANSITION RING 1
9 039809 SCR-HX HD,PLTD,3/8-16X7/8 GR8 48
10 030557 WASHER FL USS YELLOW 3/8 GD8 62
1M 900020 BOLT,CARRIAGE,ROUND HEAD,5/16-18-UNC x 1 " LG. 4
12 334716 REAR SEAL SUPPORT WELDMENT 1
13 334717 SIDE SEAL SUPPORT WELDMENT 1
14 334715 FRONT SEAL SUPPORT WLDMT 1
15 334724 BRACE INSPECTION DOOR 1
16 030489 WASHER FLAT USS PLTD 5/16 GR8 4
17 030373 WASHER- LOC SPLIT PLT 5/16 GR8 10
18 030617 NUT-PLATED 5/16-18 GRS8 4
19 030599 NUT- PLATED, 3/8-16 GRS8 12
21 651420 WASHER FLAT SAE 5/16 ID 6
22 031433 SCR- HX HD PLTD 5/16-18X1 GRS8 6
23 337353 SEAL-SUPPORT (RH) SIDE, WLDMT 1
24 337222 ACCESS SCROLL LINER 1
25 308739 LINER SCROLL 2
26 337219 EXIT BLOWER, WELDMENT 1
27 337142 TOP LINER SCROLL 1

3-22 Chapter 3- G.B. Broom/Suction


josh
Line

josh
Line


/ﬁ?&ﬁ\\
’( 5 ,"""

GW'— FAN AND MOTOR ASSEMBLY
&

NOTE:
SAFETY WIRE
— SEE NOTE 1

NOTE 1:
1. AFTER ASSEMBLY TORQUE BOLTS T 348 IN-LBS (DRY)
2. USE SS SAFETY WIRE ON BOLT HEA

(WIRE SHOULD APPLY TENSION TO TORQUE BOLTS)

NOTE 2:
BEARING IS GREASED FROM FACTORY ADD NO GREASE DURING LIFETIME.

Chapter 3- G.B. Broom/Suction 3-23


josh
Line

josh
Line


FAN AND MOTOR ASSEMBLY

ITEM
NO.

REF

S scronlocoNo g LN

PART NUMBER

334637
333263
334324
333299
331931
334814
334816
334817
334818
334819
334815
460-11

337135
337136
337363
339587
339705
334399
339706

DESCRIPTION

FAN AND MOTOR ASSEMBLY

FAN HOUSING BACKPLATE WLDMNT
SUNFAB BLOWER MOTOR

ZERO MAX BEARING

MANIFOLD, ANTI-CAVITY VALVE
HALF-SPLIT FLANGE 3/4" (CODE 62)
CAP SCR 1/2-20, 7-1/2 LONG

1/2-20 NYLOCK NUT

1/2 NORD LOCK WASHER

FL HEX CAP SCR 1/2-13, 1" LG

SCKT HD SCR M10 X 1.5, 856mm LG
WASHER,SPRING LOCK,d M10
16FLHO0L-12FLH90M-23.5
16FLHO0L-12FLHI90M-24.375

LOOP FLUSH ORIFACE

SCR, SOC HEAD, 3/8-16 X 1.75", DRILL HD
1/2 X 1/2 X 4 KEY

IMPELLER WELDMENT

BROWNING R2 2-3/16"

) s

ENVIRO \ENT = DUCTS

QTY

REV E
1

= A A W A a0 0O ADPEPREPREDN A A A

3-24

Chapter 3- G.B. Broom/Suction


josh
Line

josh
Line

josh
Line


VACUUM HOOD ASSEMBLY

DUCTS

1Y

ENVIRO!

3X 3X 3X

4X 4X 4X

7X 7X 7X

3-25

Chapter 3- G.B. Broom/Suction


josh
Line

josh
Line


VACUUM HOOD ASSEMBLY

DOOR-HINGE COVER ASS'Y

FLAP RUBBER ASS'Y

Chapter 3- G.B. Broom/Suction

3-26


josh
Line

josh
Line


VACUUM HOOD ASSEMBLY

“%

-

g
[ r] [ &

ITEM
NO.

REF

PART
NUMBER

332563
023687
030557
030592
030596
033125
033150
034423
030605
337572
340660
341303
341821
314847
314710
337213
342100
342102
030373
342099
182202
030703
039809
038266
10933
331338
030643
033145
182322
341793
897372040
030483
031434
031433
030595
651420
609606
182327
182328
182329
023559
341818
306262
030599

DESCRIPTION

VACUUM HOOD ASSEMBLY, (R3AIR & R4AIR)
WASHER,FLAT,SAE,& 1/2"

WASHER FLAT USS PLATED 3/8
WASHER,SPRING LOCK,d 1/2"

NUT, HEX, 1/2-13-UNC GR8

SCR. HX HD, 1/4"-20UNC X 1" LG GRS
BOLT,HEX,HEAD,1/2-13-UNC x 1 1/4"LG GR8
SCR HX HD 3/8-16X1 GR 8
WASHER,SPRING LOCK,d 3/8"
FLAP-REAR-INNER

BRKT-FLAP HOOD FRONT, ASS'Y
SKATE WELDMENT, 2021
RECTANGULAR BEND, LONG
DIRECTOR FLAP

ANGLE RETAINER - WLDMNT

VACUUM HOOD, WELDMENT, R3 & R4
HINGE-COVER DOOR VACUUM HOOD
PLATE-STRIP, SPACE
WASHER,SPRING LOCK,d 5/16'
DOOR-COVER, VACUUM HOOD, ASS'Y
LEAF FLAP LIFT ASSY

NUT, HEX, 1/4-20-UNC GR8
BOLT,HEX,HEAD,3/8-16-UNC x 7/8"LG
WASHER,FLAT,d 3/8",SAE NARROW
SPAENAUR TENSION LATCH 096-604
SCR.,BTN HD,SOC. CAP, 1/4-20UNC X 5/8" LG.
WASHER,SPRING LOCK,d 1/4"
BOLT,HEX,HEAD,d 1/4-20-UNC x 3/4"LG
REAR ANGLE HOLDER MOUNT

FLAP HOOD REAR, ASSEMBLY
RUBBER SEAL FOAM
BOLT,HEX,HEAD,5/16-18-UNC x 3/4"LG
BOLT,HEX,HEAD,5/16-18-UNC x 1 1/4"LG
BOLT,HEX,HEAD,5/16-18-UNC x 1"LG
WASHER,FLAT,d 1/2",USS,(1 3/8" O.D.)

WASHER,FLAT,d 5\16", SAE NARROW, 11/16" O.D.

WASHER,FLAT,d 1/4",SAE NARROW
LEAF FLAP TOP BRACE

HOOD FRONT FLAP LEAF

LEAF FLAP STIFFENER
NUT,HEX,NYLON LOCK,5/16-18-UNC
LEAF FLAP STIFFENER, (LH) SIDE
WLDMT- BRACKET LIFT

NUT, HEX, 3/8-16-UNC GR8

ENVIRO ENT\L DUCTS

\k‘fae-.f]

QTY

REVM

4
5

17
17

—_
~

N O WA a0

N
w

29

3-27


josh
Line

josh
Line


FLAP HOOD REAR ASSEMBLY

3-28 Chapter 3- G.B. Broom/Suction


josh
Line

josh
Line


FLAP HOOD REAR ASSEMBLY

ITEM
NO.

REF

PART
NUMBER

341793
341801
314710
335088
337876
337844

033125

030643
609606
030373

651420
031433

DESCRIPTION

FLAP HOOD REAR ASSEMBLY

REAR ANGLE HOLDER (TAPERED), WLDMT
ANGLE RETAINER - WLDMNT

HOOD FRONT FLAP

FLAP - BLAST CONTROL

FLAP-BLAST CONTROL

BOLT,HEX,HEAD,d 1/4-20-UNC x
1"LG,GR.8,GOLD ZINC

WASHER,SPRING LOCK,d 1/4"
WASHER,FLAT,@ 1/4",SAE NARROW
WASHER,SPRING LOCK,d 5/16"

WASHER,FLAT,@ 5\16", SAE NARROW, 11/16"

0O.D.
BOLT,HEX,HEAD,5/16-18-UNC x 1"LG

%

-
ENVIRONMENTAL DUCTS

QTY
REV B

_ A A

11

11
11
11

11
11

Chapter 3- G.B. Broom/Suction

3-29


josh
Line

josh
Line

josh
Line


BRKT-FLAP HOOD FRONT ASSEMBLY

3-30


josh
Line

josh
Line


BRKT-FLAP HOOD FRONT ASSEMBLY | A
ENVIRO _ENT L DUCTS
ITEM NO. PART NUMBER DESCRIPTION QTY
REF 340660 BRKT-FLAP HOOD FRONT ASSEMBLY REV A
1 304848 WELDMENT, FLAP BRAKET 1
2 314710 ANGLE RETAINER - WLDMNT 2
3 033125 BOLT,HEX,HEAD,d 1/4-20-UNC x 1"LG,GR.8,GOLD ZINC 22
4 030643 WASHER,SPRING LOCK,dJ 1/4" 22
5 609606 WASHER,FLAT,d 1/4",SAE NARROW 22
6 335088 HOOD FRONT FLAP 2
Chapter 3- G.B. Broom/Suction 3-31


josh
Line

josh
Line

josh
Line


TRANSITION HOOD ASSY

9X 8X 8X 1X

3-32 Chapter 3- G.B. Broom/Suction


josh
Line

josh
Line


TRANSITION HOOD ASSY

ITEM NO.
REF

NN MNDN A A A A A A A A
ODNOOPXNODORARWON OO NNORA~,WODN =

PART
NUMBER

334761
334757
334767
651420
030373
90061
182425
182232

030489
034122
182423
182238
182237
339625
182239
338852
339986
341806

DESCRIPTION

TRANSITION HOOD ASSY
TRANSITION HOOD, WLDMT, (R3 & R4)
COVER PLATE
WASHER FLAT SAE 5/16 ID
WASHER- LOC SPLIT PLT 5/16 GR8
NUT, HEX, 5/16-18-UNC

LEVER FLAP WLDMNT

TRANSITION HOOD FLAP

REMOVED

REMOVED

REMOVED

REMOVED

REMOVED

WASHER FLAT USS PLTD 5/16 GR8
SCR-HX HD,PLTD,5/16-18X1/2

CABLE SUPPORT BRKT

TORSION SPRING, 270°_LH

SPACER BUSHING

COMP SPG, .72"ID X .97"0D X 1"LG
CLEVIS ROD END W/ SPRG PIN

SET SCREW_1/4"-20 X 2" LG

COILD SPRING PIN, 1\8" DIA X 3\4" LG
COVER FLOW AIR, WLDMT R3AIR & R4AIR

;:ﬂ%}\’

\ *- 2

ENVIRO \ENT\L DUCTS
‘fﬂ_-ﬂ]

QTY

REV B
1

- 2 © W

AN A A

Chapter 3- G.B. Broom/Suction

3-33


josh
Line

josh
Line

josh
Line


FLAP LIFT MECHANISM ASSY

2) DO NOT APPLY GREASE TO ITEMS 3 & 7

1) APPLY GREASE TO ITEMS 15 & 17

NOTE:

Chapter 3- G.B. Broom/Suction

3-34


josh
Line

josh
Line


FLAP LIFT MECHANISM ASSY

X

.

>

GWL
ENVIRO ENTAL DUCTS
-

ITEM NO. PART NUMBER DESCRIPTION QTY
REF 182158 FLAP LIFT MECHANISM ASSY REV 1
1 182168 ACTUATOR MOUNT PLATE 1
3 182162 CLEVIS BLOCK ASSY 1
4 182169 ROD, 1/2" OD X 8" LG 2
5 182159 PIVOT WLDMNT 2
6 182165 LEVER ARM WLDMNT 1
7 182147 BEARING, FLANGE, .501"ID X .627"0OD 2
8 182171 SHLDR SRW, 1/2" DIA X 7/8" LG, 3/8"-16 THRD 2
9 038266 WASHER FLAT SAE PLATED 3/8 4
10 609606 WASHER FLAT SAE PLATED 1/4 GR8 4
11 030605 WASHER- LOC,SPLIT,PLTD,3/8 GR8 4
12 030643 WASHER- LOC SPLIT PLTD 1/4 GR8 8

14 332516 ACTUATOR 4" STROKE 1
14 033145 SCR- HX HD PLTD 1/4-20X3/4 GR8 8
16 023802 SCR-HX HD CP 1/4-20 X 1 1/2 1
16 612667 NUT,HEX,NYLON LOCK,1/4-20-UNC 1
17 182175 QUICK RELEASE PIN, 6mm DIA X 25mm LG 1
3-35

Chapter 3- G.B. Broom/Suction


josh
Line

josh
Line

josh
Line


VACUUM HOOD INSTALLATION

2X 2X 2X

$

DETAIL E
SCALE2: 11

Y%

N
)
{
A
4

g 0
{ 0
y e
7/
"
. M:
v

g%/x\w
&)

N

N
X)
B
b
o

\

N
N
\

-7y y

W e J -
/A NV

4 @ <R

e\,

NI\
S\ N

DR o

LY

2X 2X 2X

3-36

Chapter 3- G.B. Broom/Suction


nthompson
Line

nthompson
Line


VACUUM HOOD INSTALLATION

EXIST HARDWATE
ON PARTS USED

DETAIL A
SCALE 1:8

DETAIL D
SCALE 1:4

Chapter 3- G.B. Broom/Suction

3-37


nthompson
Line

nthompson
Line


2X 2X 2X

VACUUM HOOD INSTALLATION

DETAIL G
_SCALE1:6

38

3

Chapter 3- G.B. Broom/Suction


nthompson
Line

nthompson
Line


VACUUM HOOD INSTALLATION

DUCTS

AENTAL

ENVIRO

/
o, / \
\
< D
S 7 N

N

Lrres,

DETAIL F
SCALE 1:6

%4

\\

Chapter 3- G.B. Broom/Suction

3-39


nthompson
Line

nthompson
Line


VACUUM HOOD INSTALLATION

DETAIL H
SCALE1:6

3-40

Chapter 3- G.B. Broom/Suction


nthompson
Line

nthompson
Line


VACUUM HOOD INSTALLATION

'LEO'\_" NBQEER DESCRIPTION QTY
REF 332562  VACUUM HOOD INSTALLATION REV 9
1 319481  BRACKET-PUB CYLINDER 2
2 305326  CLEVIS WELDMENT 2
3 304267  HYDR CYL-2 X 9 X 15.37 2
4 332563  VACUUM HOOD ASS'Y, (R3AIR & R4AIR) 1
7 896663009  CHAIN - 1/4" X 7 LINKS 2
9 032018 NUT-JAM PLATED 3/4"-10UNC 2
11 245023  HOSE-SUCTION 1
12 342078  ANGLE-LIFT, SUCTION REAR 1
14 313892  WLDMT-CHANNEL, SUPPORT 1
15 313899  WLDMT-ANGLE, SUPPORT 1
16 305327  CABLE ASSY. 4
17 030822  0.4375-Clevis Pin X 1 1/4" 2
18 024155  0.5-Clevis Pin X 1 1/4" 2
19 033545  Clevis Pin @1/2 X 2 INCHES 8
20 031495  PIN COTTER PLATED, 1/8" X 1" LG. 13
21 335364  12.5" CLAMPCO 4
23 030605  WASHER,SPRING LOCK,@ 3/8" 17
24 034423  BOLT,HEXHEAD,3\8-16-UNC x 1" LG. GRS 2
25 033150  BOLT,HEX,HEAD,1/2-13-UNC x 1 1/4"LG GRS 2
26 030592  WASHER,SPRING LOCK.@ 1/2" 10
27 054289  ELBOW, MB-MJ90-6 4
29 308878  CHANNEL 2
30 030264  SHACKLE, 1/4", W/ 5/16 SCREW PIN 3
31 305561  SPRING-EXTENSION 4
32 896663003  Chain - 1/4" X 2 Links 3
33 038266 WASHER,FLAT,@ 3/8",SAE NARROW 17
34 334761 TRANSITION HOOD ASSEMBLY 1
37 182235  BLOWER HOSE, 12" ID x 21" LG 1
39 030373  WASHER,SPRING LOCK.& 5/16" 4
40 033147  BOLT,HEX,HEAD,3/8-16-UNC x 3/4"LG GRS 15
41 033151  BOLT,HEX.HEAD,1/2-13-UNC x 1 1/2"LG GRS 8
42 031433  BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 4
43 023687  WASHER.FLAT,SAE.@ 1/2" 10
44 651420  WASHER FLAT.@ 5\16", SAE NARROW, 11/16" O.D. 4
45 030617  NUT, HEX, 5/16-18-UNC GRS 4
46 340492  SUCTION HOOD FLAP CYL MANIFOLD 1
47 340128 BRKT-STOP SUCTION (LH) SIDE, WLDMT 1
48 340123  BRKT-STOP SUCTION (RH) SIDE, WLDMT 1
49 342079  PLATE-LIFT, SUCTION REAR 2

Chapter 3- G.B. Broom/Suction 3-41


nthompson
Line

nthompson
Line


S310N

CHAPTER 3

3-42

Chapter 3- G.B. Broom/Suction



ARM-JOYSTICK, INSTL.

11)

SUPPLY WITH HDW

ITEM (

DUCTS

MENTAL

ENVIRO

Note: This is an additional option and
may not be included in this vehicle.

Chapter 3 - Broom/Suction

3-43


nthompson
Line

nthompson
Line


ARM-JOYSTICK, INSTL.

ITEM NO.
REF

TS © ® N oA WwN 2

N NDDN DN DNDNDNDDNDNDNDN-2 2 A a A A A A
0 N O OO~ ODN -2 0 © 00 NO O WDN

PART
NUMBER

331973
328935
328932
328925
75364
328929
331970
329099
331969
331968
329103
325815
328944
331967
329156
329151
329157
331972
034599
023885
023687
331976
329076
099335
035604
91051
460-7
331977
329120

DESCRIPTION

ARM-JOYSTICK, INSTL.

WLDMT, ARMREST MOUNT

PIVOT WLDMT, HEIGHT ADJUST

SUPPORT WLDMT, JOYSTICK

JOYSTICK, CONTROL

ARM WLDMT, JOYSTICK, ADJUST
GROOVE CLEVIS PIN, 1/2" X 2" LG.

BOX WLDMT, JOYSTICK FRONT

GROOVE CLEVIS, PIN 3/8" DIA X 2-27/32" LG.
KNOB-HANDLE, WHEEL 5/16"-18

COVER WLDMT, JOYSTICK BOX
ARMREST-PAD

CHANNEL, ARMREST PAD

KNOB-HANDLE, WHEEL

ARM WLDMT, JOYSTICK

CHANNEL-LOCK

TUBE, PIVOT

SOC. HD BUTTON SCR. 3/8"-16UNC X 2-1/2" LG. SST
NUT,HEX,NYLON LOCK,1/2-13-UNC
NUT,HEX,NYLON LOCK,3/8-16-UNC
WASHER,FLAT,SAE, & 1/2"

SOC. CAP SCR-FLAT, #10-24UNC X 1/2" LG.
RETRACTABLE SPRING-PLUNGER

SCREW,PAN HEAD,CROSS DRIVE,#10-24-UNC X 3/4" LG.

WASHER,SPRING LOCK,d #10
SCREW,BUTTON,Sock HEAD,M5x0.8x16mm LG.
WASHER,SPRING LOCK,d M5

SOC. CAP HD FLANGE SCR., 1/2"-13UNC X 3.0" LG.
PLATE-ARMREST

Pl

P

ENVIRO ENTAL DUCTS
\ 7

QTY
REV 1

2 A DN BN 00O O 2 N a0 m  mmma NN N

Chapter 3 - Broom/Suction

3-44


nthompson
Line

nthompson
Line


ITEM NO. | PART NUMBER DESCRIPTION QTY
1 357339 RAIL SUPPORT WLDMT, FRONT BRUSH, M4 ]
2 328885 SLIDER MACHINING, FRONT BRUSH 1
3 Standard | LOAD RUNNER 4.5 CONCENTRIC 2
4 Standard | LOAD RUNNER 4.5 ECCENTRIC 2
5 324488 HYD ROTARY ACTUATOR, (SPCL) 1 —
6 357361 KING PIN, WELDMENT, (NYC) ] ENVIRO
7 328892 MAIN ARM WLDMT, FRONT BRUSH 1
8 325643 CONNECTOR ROD WLDMT 1
9 325573 PLATE, LOAD TRANSFER 2
10 325572 BRACKET WLDMT, BRUSH TILT 1
11 328896 BRUSH PIVOT, WLDMT 1
12 357356 FRONT FENDER & BUMPER INSTALL, NYC 2016 ] 4X 4X 4X
13 328918 ACTUATOR, WLDMT BUMPER PAD 2
14 325655 LINEAR ACTUATOR, ELECTRIC 4 INCH 2
15 332021 KNUCKLE-PULL, CYLINDER 1
16 325588 BRONZE BUSHING, FLANGED, 2 IN 4
17 030595 WASHER FLAT USS PLATED 1/2" ID 2
18 325576 BUSHING, ACTUATOR TOP 1
19 325661 SCR, HX HD 1-8 X 12 GR8 1
20 033390 WASHER- LOC SPLIT 1" MEDIUM 1
21 18005-11 HEX NUT-FINISHED, 1"-8 1
22 032597 WASHER 1" FLAT 1
23 328917 SCR. HX HD, 3/4-16UNF X 2-3/4" LG. GR#8 4
24 031505 WASHER,SPRING LOCK,@ 3/4" 4
25 030617 NUT, HEX, 5/16-18-UNC 5 A ax - 4X
26 030752 BOLT,HEX,HEAD,1/2-13-UNC x 2 1/4"LG 2
27 030592 WASHER,SPRING LOCK,@ 1/2" 18
28 030373 WASHER,SPRING LOCK,@ 5/16" 8
29 030596 NUT, HEX, 1/2-13-UNC 16
30 030605 WASHER,SPRING LOCK,@ 3/8" 4]
31 030599 NUT, HEX, 3/8-16-UNC 16
32 033147 BOLT,HEX,HEAD,3/8-16-UNC x 3/4"LG 12
33 038266 WASHER,FLAT @ 3/8",SAE NARROW 52
34 033145 BOLT,HEX,HEAD,@ 1/4-20-UNC x 3/4"LG 19 X A% X
35 030643 WASHER,SPRING LOCK,@ 1/4" 19
37 023687 WASHER,FLAT,SAE,@ 1/2" 11
38 030517 WASHER FLAT,@ 3/4",USS WIDE 2
39 030426 NUT, HEX, 3/4-10-UNC ]
40 034423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8 16
42 331994 NUT HEX NYLON LOCK PLTD, 9/16"-12UNC 2
44 331995 NUT HEX SLOTTED LOCK PLTD, 3/4"-10UNC ]
45 035605 WASHER FLAT,@ 1/4",USS,(3/4" O.D.) 16
46 033139 BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG 8
47 033151 BOLT,HEX,HEAD,1/2-13-UNC x 1 1/2"LG 9
48 331989 BOLT HEAD FLANGE SCREW, (REWORK) 1
49 317001 BOLT,HEX,HEAD,9/16-12-UNC-2B x 1 1/2"LG GR8 2
50 305400 BOLT,HEX,HEAD,1/2-13-UNC x2 1/2'LG 4
51 033150 BOLT,HEX,HEAD,1/2-13-UNC x 1 1/4"LG 2
53 033148 BOLT,HEX,HEAD,3/8-16-UNC x 1 3/4"LG 16
54 046828 NUT,HEX, 3/8-16-UNC,CONELOCK,PLATED 16
55 030557 WASHER FLAT,USS,@ 3/8" 8
58 328908 DRIVE WLDMT, GUTTER BROOM 1
59 328910 PLATE, BRUSH MOUNT, GB 1
60 325584 KING PIN, MAIN ARM PIVOT 2
61 325654 BUMPER, ROTARY ACTUATOR 4 X 2X 92X
62 325805 HYD MOTOR, FRONT BRUSH SLIDE ]
63 325499 SPROCKET 60BS-19-1 2
64 325644 IDLER GEAR ADJ. WLDMT 1
65 325536 IDLER GEAR PIN BASE 1
66 325535 IDLER GEAR SHAFT 1
67 325548 RUBBER, BUMPER 4
68 325589 BRONZE BUSHING, FLANGED 1 IN 2
69 325585 PIN, CONNECTOR ROD PIVOT 1
70 325594 PIN, LINEAR ACTUATOR 1
71 325597 PIN, LOAD TRANSFER 2
72 328834 PIN, LIFT CYLINDER 1
73 325617 PIN, ACTUATOR ANCHOR 1
74 325618 PIN, BROOM ACTUATOR PIVOT 1
5 325621 BAR, BUSHING, ROTATILT 2 ITEM NO. | PART NUMBER DESCRIPTION
76 325502 ROLLER CHAIN, #60 RIVETED 1
77 331963 PIN. TAB RETAING 3 110 332398 LIVE SWIVEL 10-10 4
79 329174 CHAIN WLDMT CONNECTING LINK ] M 320914 B SEGMENT 4
50 329219 BUSHING. SPACER 112" ID 5 112 332009 GUTTER FRONT BRUSH, SPRAY ASS'Y 2
81 329468 CHAIN GUARD SUPPORT, WLDMT 4 113 332400 | LIVE SWIVEL 6'60 2
82 357357 CHANNEL, CHAIN GUARD, (RH) SIDE ] 114 252013 FITTING,HYD,%0 ,MJIC”—Oé X FJIC-06 _ ]
83 357358 CHANNEL, CHAIN GUARD, (LH) 1 115 030489 WASHER,FLAT,@ 5/16",USS,WIDE,7\8" O.D. 1
84 331964 PIN. LIFT CYLINDER 1 116 031433 BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 1
85 035136 GREASE ZERK STRAIGHT 1/4 -28 N.F. TAPER 2 17 205783 | CONN MB-MJ-8 2
86 035137 GREASE ZERK 90° ELBOW @ 1/4" -28 UNF 5 118 357370 BRKT. MANIFOLD, SUPPORT, WLDMT 1
87 055012 PIN-COTTER, 5/32" X 1" LG. 15 1y 204283 - - ]
92 325562 MANIFOLD, FRONT BRUSH ACTUATOR 1 120 332295 |HOSE ASSY -3/ 8,, D, ]4,',] /8LG ]
93 325538 MANIFOLD, FRONT BRUSH MOTOR 1 121 333474 |HOSEASSY-1/ 2,, D, 73 FUT 2
= 208555 YL PUB LIFT : 122 333475 |HOSE ASSY - 3/4"ID, 204" CUT 1
98 030595 WASHER,FLAT,@ 1/2",USS,(1 3/8" O.D.) 18 123 332298 | HOSEASSY-1/ 2,, D, 57'],,/ 4LG 2
99 331991 WASHER-FLAT PLTD, 9/16" ID 4 124 333476 |HOSE ASSY -3/ 4,, D, ]8”5 LG ]
pr ey NUT_HEX. 1-12-UNF : 125 332302 [HOSE ASSY - 1/4"ID, 28" LG 1
101 323557 WASHER FLAT,@ 3/4",SAE NARROW 1 126 332303 |HOSEASSY -1/ 4,, D, 28 LG” ]
e 23537 |MOTOR G B WHEEL ] 127 332402  [HOSE ASSY - 1/4'ID, 65-3/4'LG 1
103 329149 BRKT, FUNCTIONS MANIFOLD 1 128 333477 | HOSE ASSY - 3/ 8,, D, 23” LG ]
104 620385 | HYD. FITTING 90° (MJIC-10/MORB-10) 4 129 333478 |HOSE ASSY - 5/8°1D, 3I7LG ] o
105 204272 CONN, MB-MJ-10 ) 130 333479 HOSE ASSY - 5/8"ID, 35-3/4" LG 1 ] .. . ) A
06 5197 TELBOW MIFIX90.10 c 131 333480 | HOSE ASSY - 1/2"ID, 15" CUT 2 Note: This is an additional option and
107 316234 F|TT|NG,HYD,90°,MJ|C-06 X MORB-04 5 132 14000 F|TT|NG,HYD,PLUG,HOLLOW HEX,MORB-O4 3 may not be InCIUded In thIS VehICIe
108 251976 | HYD. FITTIING 90° (O-Ring Boss-08/JIC-10) 2 133 306101 | FITNG,PLUG.HEX,MORB-10 ‘
109 204003 CONN, MB-MJ-6 2

3-45


nthompson
Line

nthompson
Line


N
A\
N
\

A A AR
A @, 1N
SV O V )
7 '~ O )
QY /\& 2
@) “‘ | 9
= \. f / @)
@, / [
v )y 4q) ‘./Z,-E
@,
Q ’ Z
Il
A N
I N
TS \ :

.

.

\\\\

_

S %:l).'}‘(‘?/\‘ Y
A —~ D 74
N /4
// g
99

I “\\V‘ T —
BRI T S
AT RN
J TR

I | ‘ \

J

v

© © ©
(o]
U
rn ©
| ||
I J I H—
= €
o
G
97,
O OO
Il

e

SECTION A-A
ALE 1 :

<A> HOSE GOES TO REAR OF THE MACHINE & CONNECTS TO THE POWER STEERING PUMP.

FRONT SECTION CUT AWAY FOR CLARITY

B> HOSE GOES TO REAR OF THE

ACHINE & CONNECTS TO THE RH TOWER WATER TANK

Note: This is an additional option and
may not be included in this vehicle.



nthompson
Line


OTHER END ATTACHES TO 324488 (HYD ROTARY ACTUATOR).
ITEM 115 TO TOP PORT. ITEM 116 TO BOTTOM PORT.

OTHER END OF [TEM 110 ATTACHES TO
308593 (CYL PUB LIFT) (FRONT PORT)

/ BACK PORT IS PLUGGED.
891217 (150") \

891217 (30")
Note: This is an additional option and

may not be included in this vehicle.

!
L
!
-
L—

3-47


nthompson
Line


GLOBAL
Global M4 Series Parts Manual SHE R

CHAPTER
Cab, Pedals, AC & Lights

Table of

Contents Subject Page

Body
Cab Assembly 4-2
Cab Door Assembly 4-13
Sun Visor 4-22
Windshield Wiper Motor Assembly 4-23
Steering Column Assembly 4-24
Driver Seat Assembly 4-27
Buddy Seat Assembly 4-28
Dome Light Assembly 4-29
Clearance Light Bar Assembly 4-30
Shifter Assembly 4-31
Pedal & Brake Installation 4-33
Air Conditioning Kit 4-37
Evaporator Housing Assembly 4-40
Air Conditioning Hose Support Installation 4-43

Chapter 4 - Cab/Pedal/AC 4-1



4-1 Chapter 4 - Cab/Pedal/AC



CAB ASSEMBLY

4-2


jthompson
Line

jthompson
Line


CAB ASSEMBLY

4X 4X 4X

4X 4X 4X

s
LIS
/
/

Chapter 4 - Cab/Pedal/AC

4-3


jthompson
Line

jthompson
Line


CAB ASSEMBLY

DETAIL D
SCALE1:5

SCALET:6
CROOCO

DETAIL

8X 8X 8X

4-4

Chapter 4 - Cab/Pedal/AC


jthompson
Line

jthompson
Line


CAB ASSEMBLY

4X 4X 4X

\ /

\ /
3) Ol
i 7 Te]
Ol
. 0
)%
{9)

4X 4X 4X

Chapter 4 - Cab/Pedal/AC

4-5


jthompson
Line

jthompson
Line

jthompson
Line


p P CAB ASSEMBLY

Chapter 4 - Cab/Pedal/AC 4-6


jthompson
Line

jthompson
Line


CAB ASSEMBLY

BACK UP CAMERA
7" MONITOR

COMES WITH
A/CKIT —_—

— = % o ¢} % /@
S S : T y 8X
e & AN v 132)

4-7 Chapter 4 - Cab/Pedal/AC


jthompson
Line

jthompson
Line


7--(;."‘

& y é CAB ASSEMBLY
ENVIRO L% ENTAL DUCTS
T
T \UMRER DESCRIPTION Qry.
REF 331616 CAB ASSEMBLY REV 1
1 033145 BOLT,HEX,HEAD,dJ 1/4-20-UNC x 3/4"LG 26
2 031428 BOLT,HEX,HEAD,d 1/4-20-UNC x 1\2"LG 23
3 304720 BOLT,HEX,HEAD,3/4-10-UNC x 4"LG 4
4 026205 BOLT,HEX,HEAD,d 1/4-20-UNC x 5\8"LG 1
5 034423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8 4
6 318833 BOLT,HEX,HEAD,d #10-24-UNC x 3/4"LG 5
7 031433 BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 4
8 330838 BOLT,HEX,HEAD,3/8-24-UNF x 1 1/4"LG 6
9 030483 BOLT,HEX,HEAD,5/16-18-UNC x 3/4"LG 9
10 030643 WASHER,SPRING LOCK,@ 1/4" 54
11 030605 WASHER,SPRING LOCK,J 3/8" 10
12 035604 WASHER,SPRING LOCK,d #10 31
13 030373 WASHER,SPRING LOCK,d 5/16" 32
14 030557 WASHER,FLAT,USS,@ 3/8" 7
15 035605 WASHER,FLAT,@ 1/4",USS,(3/4" O.D.) 39
16 036645 WASHER,FLAT,d #10,SAE NARROW 6
17 030489 WASHER,FLAT,d 5/16",USS,WIDE,7\8" O.D. 16
18 609606 WASHER,FLAT,d 1/4",SAE NARROW 1
19 038266 WASHER,FLAT,Q 3/8",SAE NARROW 4
20 651420 WASHER,FLAT,d 5\16", SAE NARROW, 11/16" O.D. 17
21 310625 Bolt,Carriage,Round Head,5/16-18-unc x 2 1/4" Ig. 3
22 038198 SCREW,PAN HEAD,CROSS DRIVE #10-32-UNF X 1" LG. 10
23 325770 SCREW,PAN HEAD,CROSS DRIVE,1/4"-20-UNC X 3/4" LG. 2
24 032094 SCREW,PAN HEAD,CROSS DRIVE,1/4"-20-UNC X 3/4" LG. 7
25 325422 SCREW,PAN HEAD,CROSS DRIVE #10-32-UNF X 3/4" LG. 2
26 600807 8
27  E353726 WASHER, CAB MOUNT 8
28 900105 NUT, KEPS #10-24 (ZP) 4
29 E353604 WASHER- SQ., SIDE CONSOLE 4
30 316585 NUT,PANEL #10-24,"U" SINGLE FIT.187" BLK 2
31 006810 SCREW, ROUND HD CROSS, #10-24-UNFx1/2"LG. 11
32 030617 NUT, HEX, 5/16-18-UNC 9
33 030599 NUT, HEX, 3/8-16-UNC 2
34 030703 NUT, HEX, 1/4-20-UNC 2

Chapter 4 - Cab/Pedal/AC
g 4-8


jthompson
Line

jthompson
Line


CAB ASSEMBLY

ITEM PART

NO. NUMBER DESCRIPTION

35 321647 SCREW,BUTTON HEAD,SOCKET CAP,5/16-18-UNC X 1" LG. 4
36 317677 SCREW,BUTTON HEAD,SOCKET CAP,#10-32-UNC X 34" LG 43
37 326455 1
38 317725 NUTSERT- 10-32, ALUM. KNURLED 34
39 303265 NUT,HEX,NYLON LOCK,3/4-10-UNC 4
40 612667 NUT,HEX,NYLON LOCK,1/4-20-UNC 1
41 600808 NUT,HEX,NYLON LOCK,#4-40-UNC 7
42 057732 SCREW,SOCKET HEAD CAP,5/16-24 UNF X 1" LG. 8
43 314943 SCREW,SOCKET HEAD CAP,1/4-20 UNC X 1" LG. 4
44 351636 GROMMET, RUBBER @3/8" ID (1/8 x @5/8 GROOVE) 1
45 18010-5 WIRE & TUBE CLIP - 3/4" 1
46 330891 NUT,HEX,JAM,3/8-24-UNF 2
47 353676 SCREW,SOCKET HEAD C'SUNK,#10-32 UNF x 1/2" LG.(S.S.) 8
48 325138 SCR TYP A #10X5/8 OVL W/CS WAS 6
49 057732 SCREW,SHOULDER,@25/16x5/8"LG (1/4-20-UNC) 1
50 331463 CAB DOOR ASSEMBLY 1
51 356953 MIRROR MOUNT BRACKETS 1
52 356959 MIRROR MOUNT BRACKET UPPER_RH 1
53 331511 STANDARD CAB, WELDMENT (M3 & M4) 1
54 325172 KNOB, BAR 1/4-20UNC X 3/4 STUD 1
55 325456 SHIFTER-LH MOUNT ASSY, RWK 1
56 318872 GAUGE PANEL ASSY-PICKUP BROOM 1
57 325076 SHIFT LEVER SWITCH PANEL ASSY 1
58 331021 PANEL ASSY, GB/ELEV, MX3J 1
59 324555 SW PANEL ASSY WTR PUMP/HOPPER 1
60 324641 PANEL ASSY - LIGHT SWITCH 1
61 325232 A/C HEATER CONTROL PANEL ASSY 1
62 353603 SIDE CONSOLE-INSTRUMENT PANEL 1
63 321621 VISOR, BUS, NYCCUM(N) 1
64 E318795 OFFSET HANDLE 1
65 354306 UTILITY TRAY 1
66 E317628 PAD, RUBBER-DOME LAMP 1
67 317629 LIGHT (DOME LAMP) 1
68 301216 PLUG-BUTTON, PLASTIC, 3.5"DIA 1
69 E353434 COVER-STEERING COLUMN 1
70 311708 HORN BUTTON ASSEMBLY 1

4-9

Chapter 4 - Cab/Pedal/AC


jthompson
Line

jthompson
Line


NO.
71
72
73
74
75
76
7
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100

101

102

103

104

105

106

CAB ASSEMBLY

PART
NUMBER

E318394
318395
331053
353605NY
E324502
310911
330078
324964
325200
324569
325171
026025
331920
325735
1010996
317021
353871
312700
354330
E301876
330817
E325332
331737
E354282
E324516
353875
E354310
326011
324564
E317815
E300769
316120
E314475
044152
890701094
890701

DESCRIPTION

STEERING WHEEL - 16", 3 SPOKE
STEERING COLUMN REWORK

PANEL ASSY, FRONT CONSOLE, M4C
DASHBOARD-CAB, NYC

PLATE, RECEPTICAL MTG - DUAL
RECEPTACLE COVER

REAR CAMERA SYSTEM W/7"MONITOR
CONTROLLER SX

PROTECTIVE CAP, RECEPTACLE
COVER, RECEPTACLE

WASHER, WAVE SPRING 1/4 PLAIN
NUT,HEX, 5/16-18-UNC,CONELOCK

CAB FRONT NOSE, ASSY

SHIM, NOSE HINGE

ANGLE - MTG GAS STRUT

GAS SPRING ASSEMBLY

WIPER COVER & MTG PANEL

WIPER MOTOR ASSEMBLY
WINDSHIELD, M-CAB

GLASS - REAR

WINDOW FRAME LH

AC KIT

ACCESS PANEL A/C-HEATER FIBERGLASS
SUPPORT POST-SERVICE DOOR, WELDMENT
FLOORMAT REAR

BUDDY SEAT INSTALLATION
PLATE-BENT, COVER ECU, WELDMENT
PLATE, BENT, DOOR SEAL PROTECTOR
ARM WIPER-WET

WELDMENT, C-HOLD (STEERING COLUMN)
CENTER BONDED MOUNT (RUBBER)
BLADE - WIPER

PLATE MOUNTING - FOUR VALVE

HORN 12V

EXTRUSION-WINDOW (.08330)
EXTRUSION-WINDOW (.08330)

QTY.

JEEL L NI UL UL U U NI U I I (U (U U (U (U (U (U (UL (U (I U G O T S T S R U i U |\ JE i U U | NG J (i G L Rt §

Chapter 4 - Cab/Pedal/AC

4-10


jthompson
Line

jthompson
Line


CAB ASSEMBLY

ITEM PART

NO. NUMBER DESCRIPTION QTY.
107 326454 DUST COVER, RUBBER PLUG

108 324997 RESERVOIR WASHER BOTTLE 2L

109 E325022 PLATE, COVER
110 E301388 HANDLE

111 316872 STRIKER BOLT

112 306003 ADAPTOR KIT

113  E323444 PLATE, COVER - SPINDLE ACCESS
114 317285 TEETHERS ADJUSTABLE

115  E317283 SEAT BELT

116 E317817 PLATE-BENT, C-HOLD (STEERING COLUMN)
117 326989 LIGHTBAR ASSY, 2-1/2" - STD

118 325117 RETAINER, PANEL-PLASTIC

119  E324518 FLOORMAT KICK PANEL

120 E324676 FLOORMAT CORNER PATCH

121 324909 DECAL, WATER VALVE

122 325291 TRIM SEAL- FLEXIBLE 5/8 DIA
123 330203 ECU BOX ASSY MA4C, I1ISB13
124 331739 SERVICE DOOR FIBERGLASS

125  E327242 LATCH, FLUSH- SERVICE DOOR
126 E314476 PLATE SPACER THREE BALL VALVE
127  E314477 BRACKET, MOUNT - THREE VALVE

128 324907 WATER VALVE ASSY- M3

129 E318687 SANDWICH MOUNT RUBBER 25X10A-1/4X20 CR55
130 325201 RECEPTACLE, 3 WAY

131 326556 COUPLER, 1/8 TUBING - NYLON

132 E324517 FLOORMAT, FRONT
133 E326420 SPACER, 1/8 PIPE X 0.34 LG
134 E353877 ANGLE, RECEIVER DRIER WELDMENT

[ L U U \© T N [ U I UL U U '© JSEE L (L U . NI UL (UL U UL UL U L UL U UL (UL . U NI I U U O T UL U U O S U I UL §

135 327241 LATCH, FLUSH-ECU BOX

136 896922 TAPE-SEAL, 4" WIDE

137 325452 PEDAL & BRAKE INSTL

138 325859 HOSE ASSY-AC 5/16 ID X 18 CUT

139 325666 PUSHNUT, COVERED 3/16 SHAFT
140 896891 RUBBER-.25 X .75,CLOSED CELL

141 323610 COPPER GROUND TERMINAL 14POS
142 325857 HOSE ASSY-AC 5/16 ID X 46 CUT

143 329981 HOSE ASSY A/C 13/32 ID X 272LG

4-11 Chapter 4 - Cab/Pedal/AC


jthompson
Line

jthompson
Line


.

v CAB ASSEMBLY
M (ONSER  DESCRIPTION QTy.
144 315820022 TRIM SEAL- FLEXIBLE 22.5" LG 2
145 [E323652  GROUND BAR HOLDER COPPER 1
146 896853006 NON-SKID TAPE 2
147 331141 HINGE MOUNT, UPPER 2
148 331533 DOOR HINGE WLDMNT 2
149 331142 HINGE MOUNT, LOWER 2
150 323129 1
151 329726 DECAL, ECU-BOX, M4C 1
152 331358 UPHOLSTERY KIT-CAB INTERIOR 1
153 375314 BRACKET WLDMT - VISOR 2
154 356960 MIRROR MOUNT BRACKET LOWER_LH 1
155 356961 MIRROR MOUNT BRACKET UPPER_LH 1
156 357025 PLATE-BENT BOTTOM, FRONT LATCH 1
157 357043 PLATE-LATCH FRONT ADJ. WLDMT 1

Chapter 4 - Cab/Pedal/AC 4-12


jthompson
Line

jthompson
Line

jthompson
Line





FRONT NOSE FIBERGLASS, ASSY G |

ENVIRO ENTAL DUCTS

>
ITEM NO. PART NUMBER DESCRIPTION QTY
REF 333674 FRONT NOSE FIBERGLASS, ASSY REV B

1 329686 FRONT NOSE, FIBERGLASS ASS'Y 1
2 49801 ROTARY LATCH 1
3 356947 PLATE-BENT, LATCH PULL 1
4 356952 PLATE-BOTTOM, LATCH 1
5 026205 BOLT,HEX,HEAD,d 1/4-20-UNC x 5\8"LG 3
6 030643 WASHER,SPRING LOCK,g& 1/4" 1
7 030703 NUT, HEX, 1/4-20-UNC 1
8 331316 SCR-TRUSS HD, PHL, PLD, 1/4-20UNC X 1" LG. 2
9 609606 WASHER,FLAT,d 1/4",SAE NARROW 6
10 330505 BACKING PLATE 1
11 900105 NUT, KEPS #10-24 (ZP) 6
12 318797 GRIP HANDLE 7" 1

Chapter 4- Cab/Pedal/AC


nthompson
Line

nthompson
Line


DOOR ASSEMBLY

2X APPLY BLUE LOCTITE

——A DETAIL B
— SCALE 1:6

&2y

T

i \\SECTION c-C ///4
SECTION A-A

(%

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


DOOR ASSEMBLY

?]

U U
Y .
_ N

a

© s SECTION U-U
~m‘

@ DETAIL V
SCALE1:2

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


DOOR ASSEMBLY

2X 2X 2X

APPLY BLUE
LOCTITE

‘L-!%}'

T
Gﬂ.@’ [ &
ENVIRONMENTAL DUCTS

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


OUTER HANDLE

@@Ql

T %G)@ r

DOOR ASSEMBLY

PRIMARY LATCH

SECONDAY LATCH

=

/7INNER HANDLE
e |

ADJUSTING
NUT

PRIMARY

) LEVER

o PRIMARY LATCH
90° LEVER ARM

DETALM _? W
SCALE 1 : 4

PRIMARY LEVER

xigs

—PIN
SECTION W-W
SCALE 1 : 4

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


DOOR ASSEMBLY

DOOR LOCK KNOB COMES WITH BRASS, SLIT SET SCREW
AND NEEDS TO BE REPLACED WITH PN
331881 (ALLEN STYLE WITH KNURLED TIP)

®

331881
MUST APPLY BLUE LOCTITE

331485
DWG NO: 333452
[TEM: 14

331485
DWG NO: 333048
[TEM: 10

RESTRL __{
- >

N

4X 331124
DWG NO: 333048
ITEM: 15

4X 331952
DWG NO: 333048
ITEM: 16

Chapter 4 - Cab/Pedal/AC



josh
Line

josh
Line


DOOR ASSEMBLY

STEP 1:

WITHOUT SEAL APPLIED TO
WINDOW FRAME, INSERT WINDOW
FRAMES TO DOOR FRAME.

STEP 2:

PPN R AN = APPLY SEAL ONLY AFTER DOOR FRAME AS BEEN DRILLED

TO LOCATE CENTER OF HOLE. TO ACCOMODATE FOR WINOW FRAMES
MCMASTER PN 3374A16

STEP 3:

DRILL THRU ONE WALL
USE NO 21 DRILL BIT FOR
#10-32 TAP

20X

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


DOOR ASSEMBLY

PLACE FACE OF SEAL ON
EDGE OF RADIUS

START HERE
R ——

— DI
. N\
? \ DETAIL T
l SCALE1:1.5
|
|
]
]

J |
|
]
[}
]
]
|

B —o —o D o @ —o o
,:
|
l
' ®
|

= SECTION R-R

CUTTO LENGTH SCALE1:10

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


,A%

£ DOOR ASSEMBLY
-
TEMNO.  \{aixEr DESCRIPTION Qry.
REF 335836 DOOR ASSEMBLY REV 4

] 333043 DOOR FRAME WLDMNT_GEN 3 ]

2 335837 HANDLE PANEL ASSEMBLY ]

3 333185 ROTARY LATCH_RH (REWORK) 1

4 333070 PULL CABLE RETAINING PLATE ]

5 333071 PULL CABLE ]

6 318797 GRIP HANDLE 7" ]

7 331126 PLATE - LATCH 1

8 330851 WINDOW SHIM TAPE ]

9 330818 CAB DOOR WINDOW_LOWER ]
10 331769 CAB WINDOW DOOR ]
11 897366 RUBBER DOOR SEAL TRIM 1
12 331372 SCR, FLT HD SOC 1/4'-20 X .750" LG 2
13 331127 FLT HD CAP SCRW, 1/4'20 x 1.5" LG 3
14 036645 WASHER FLAT SAE PLATED #10 2
15 035604 WASHER LOCK SPLIT #10 PLATED 4
16 331352 SCR-BTN HD, #10-32 x 3/8" LG 4
18 026205 SCR- HX HD PLT 1/4-20 X 5/8

19 900105 NUT-KEPS, PLATED, 1/4-20UNC

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


HANDLE PANEL ASSEMBLY

COMPLETE INSTALLAION ON CAB DOOR

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


-\{ ] '_—"'-‘

ENVIRONMENT. 3 L

\\‘—“EJ

ITEM
NO.

REF

WWNRNNRNMNNMNMNRNMNNNOMN S 2 A 2 a2 ;A
SO0 0O NOORDNOCCOONODARARON OO NOO RN =

[ &

DUCTS

HANDLE PANEL ASSEMBLY

PART
NUMBER

335837
333049
333452
331470
331496
331484
333067
331873
330785
330784
333052
333057
331124
335648
335839
335744
335656
335840
357597
332008
331485
332347
900105
331749
035604
030643
331352
609606
330779
333376
90246
335653

DESCRIPTION

HANDLE PANEL ASSEMBLY

HANDLE PANEL WLDMNT
HANDLE PANLE COVER ASSY

EXTERIOR PULL HANDLE W/ LOCK

RUBBER DOOR HANDLE GASKET

LOCK SHAFT MOUNT

LOCK SHAFT WLDMNT

SPRING PLUNGER, 1/4"-20 X .75" LG

NYLON WASHER

EXTERNAL RETAINING RING

DOOR HANDLE ASSEMBLY, INNER

DOOR LOCK LATCH ASSEMBLY

NEOPRENE RUBBER WASHER
PULLEY/CABLE SUPPORT ASSY

PRIMARY LEVER PLATE ASSY

SHLD CAP SCRW, #8-32 X 3/16" DIA X 5/32" LG
OUTER PULL HANDLE CABLE

CABLE GUIDE COVER PLATE ASSY

SCR,BTN HD,SOC. CAP,#10-32UNF X 5/8" LG. S.S.T
RIV-NUT,10-32UNF, THIN,GRIP RANGE 0.020-0.130
DOOR LOCK KNOB

FLT HD CAP SCRW, #8-32 x 3/4" LG
NUT-KEPS, PLATED, 1/4-20UNC

FHCS, SS, M6 x 1.0 x 20mm LG

WASHER LOCK SPLIT #10 PLATED

WASHER- LOC SPLIT PLTD 1/4 GR8

SCR-BTN HD, #10-32 x 3/8" LG

WASHER FLAT SAE PLATED 1/4 GR8

CAP SCRW, M6 x 1.0 x 20mm LG

SCREW,SOCKET HEAD C'SUNK,#10-32 UNC x 1-1/4" LG.(S.S.)

WASHER, LOCK, SPLIT, #6
HX-SHCS #6-32 X .5 LG, SS

QTY
REV 1

—

W WN-_LC AN NN NN, aaAa DA apdNDN A abPdhNaapN 2 Aaanaaaaan

Chapter 4 - Cab/Pedal/AC


josh
Line

josh
Line


GLOBAL
SWEEPER

3
2
6 (2)
5(2)
11(2)
1
(2) 8
(2) 7
(2)
(2)
ltem Pt No. Description Qty ltem Pt No. Description Qty
- 321621 Sun Visor Assembly A Ref 8 325748 Washer, Nylon 2
. 9 325749 Scr, Self—tapping 2
1 325741 Grey Plexiglass 1
o aoaran Alur‘r’]inurﬁgHinge ; 10 030643  Washer— Loc Split Pitd 1/4 Gr8 2
3 395743 Bracket, Anglt Mg (Rh) 1 11 325750 Bracket, Angle Mtg (Lh) 1
4 325744 Bracket End Cap, 2
5 325745 Washer, Nylon 2
6 325746 Nut, Wing 2 c
7 325747 Bolt, Carriage 1/4 X 1 2
Chapter 4 - Cab/Pedal/AC 4-22




SPECIFICATION:

1. 12 VOLT MOTOR, 2 SPEED, AUTO PARK
2. 180° WIPING ANGLE ('C’ PIN POSITION)
3. 1 INCH PIVOT SHAFT LENGTH

1. LOOSEN ITEM 1 & ROTATE ITEM 15
TO POSITION SHOWN. TIGHTEN ITEM 1.

NOTES, UNLESS OTHERWISE SPECIFIED:

ltem Pt No. Description Qty Item Pt No. Description Qty

312700 Windshield Wiper Motor Assy C Ref 11 312711 Nut

312701 Nut 12 312712 Washer, Flat
312702 Screw, Mounting 13 312713 Bracket
305983 Connecting Link 14 312714 Screw
312704 Spacing Washer 15 312715 Drive Arm
312705 Spring Clip 16 314492 Pivot Shaft

312706 Washer, Rubber

PO | Y Gy

312707 Washer, Steel
312708 Nut
312709 Cap

0 312710 Knurled Driver

= OO ~NOOOPA~,OWN =
_ o S N W=

4-23 Chapter 4 - Cab/Pedal/AC



4X 10MM BOLTS INCLUDED.

. (9.9) ]

] = -
| _/_

20

NOTES:

2.—HOUSINGS ARE SHOWN FROM TERMINAL INSERTION SIDE.

3.—IDENTIFY CONNECTOR WITH LETTER "S” USING
A CONTRASTING COLOR.

4.—IDENTIFY CONNECTOR WITH LETTER "T" USING
A CONTRASTING COLOR.

GLOBAL
SWEEPER

Chapter 4 - Cab/Pedal/AC

4-24




-

WRE IDENTITY

FEED TO RIGHT FRONT TURN LAMP

FEED TO RIGHT REAR TURN/STOP LAMP

FEED FROM TURN SIGNAL FLASHER

FEED FROM HAZARD WARING FLASHER

LG FEED FROM STOP LAMP SWITCH

14 15 18
3 SEE NOTE 4 2 SEE NOTE 3
(REF) (REF)
8 11
17 16
/ oo %
(= &
© 9 19
\
([N e
INTERNAL
WIRING CODE
CONN.CAVITY| NO. | COLOR
J 2 W-1B
D 5 0-LB
LEGEND: T vy B
B 385 W-R
SEE CODE BLOCK A 511
JOHNSTON WIRE NO.—\ E BLK=Y [HORN WRE

N

XXX

XXXXX

AP

DOUGLAS WIRE NO.

3 5 6

SEE NOTE 2

LEGEND

13.0+.3

ELECTRICAL CODE DEFINITION
CODE | PART NO. DESCRIPTION
CS__| A307897 | SOCKET CONTACT (FEMALE)
CU__| A307899 | SEALING PLUG
. 05+3 CT__| A307902 | PIN CONTACT (MALE)
CR__| B307901 | HOUSING CONN. MALE, 9 PIN SEALED
CP__| B307896 | HOUSING CONN. FEMALE, 9 PIN SEALED
INTERNAL
WRING CODE
CONN.CAVITY| NO. | COLOR WRE IDENTITY
B 3| LG-W __[FEED TO LEFT FRONT TURN LAWP
A 9 | 16-0 |FEED TO LEFT REAR TURN/STOP LAWP
D 12| LG-BK |FEED TO HIGH BEAM HEADLAMPS
J 13 | R-BK |FEED TO LOW BEAM HEADLAMPS
c T5 | R-Y |FEED FROM HEADLAMP SWITCH

4-25

Chapter 4 - Cab/Pedal/AC




GLOBAL
SWEEPER

Item Pt No. Description Qty Item Pt No. Description Qty
- 318395 Steering Column Assembly B Ref 325329 Steering Valve & Shaft Assembly A 1
2 307896 Receptacle 1 20 325321 Steering Valve 1
3 307901 Plug 1 21 325328 Valve— Column 1
4 307897 Socket Contact 6

5 307902 Pin Contact 5 v

6 307899 Sealing Plug 7

7 318393 Steering Column 1

8 311709 Mounting Bracket 1

9 381024 Service Assy 1

10 381023 Kit—Tilt Bolt 1

11 381022 Kit—Rod & Pawl 1

12 381021 Kit—Gap Hider 1

13 381020 Kit—Tilt Stop 1

14 381019 Kit—Tilt Lever 1

15 381018 Kit—Horn Brush 1

16 381017 Kit—Upper/Lower Cover 1

17 381016 Kit—Turn Signal 1

18 381015 Kit—Wire Harness 1

19 381014 Kit—"U” Joint 1

Chapter 4 - Cab/Pedal/AC

4-26




(RH)

]

“
L*1 2.00

(CENTER)

5/16—18UNC—TYP

DESCRIPTION:

1) WESTERN STYLE TRAILBOSS MECHANICAL
SUSPENSION SEAT.

2) LOWBACK.

3) ARMREST—(LH) & (RH).

4) GREY VINYL/GREY & BLACK TWEED COVER—SEAT
AND BACK

5) WITHOUT BACKREST ADJUSTMENT.

6) WITHOUT ICP

7) 12.00 MTG. STUDS CENTERS.

8) SEAT ADJUSTMENT LEVER LOCATED ON
INSIDE OF (LH) RAIL.

ltem Pt No. Description Qty
- 317052 Driver Seat Assembly B Ref
1 380287 Arm Rest Rh 0
2 380288 Arm Rest Lh 0
3 380289 Wght/Ride Knob 0
4 380290 Shock Absorber (Seat) 0
5 381357 Handle—height Adjustment 0

4-27 Chapter 4 - Cab/Pedal/AC



GLOBAL
SWEEPER

16
7T N
2 T 2 :\\
I y
! | (2)10 (2)(2)
| ! 1 > 6
| |
! |
| | . W
]
D) I 7 ) / / 2 7
C/ . - e -
= ~_____/ / 19 1817 1514 \@
10 1213
(4) ()4
16 REF
ANCOR POINTS ON REAR CAB SKIN \
ARE NOT SHOWN. (9) (8) (7) f % 1
2)(2)(2
VIEW A-A
Item Pt No. Description Qty Item Pt No. Description Qty
- 353875 Buddy Seat Installation A REF 11 026025 Nut, Lock 5/16"-18, Stover (Gr.8YZ) 5
12 030373 Washer, Lock 5/16" (Gr.8YZ) 8
1 315775 Pedestal Widmt Buddy Seat 1 13 030617 Nut, Hex 5/16"-18 (Gr.8YZ) 4
2 318797 Grip Handle - 7" - 14 033145 Bolt, Hex Hd 1/4"-20x3/4" (Gr.8YZ) 1
3 320903 Buddy Seat, Folding - '99 1 15 900105 Nut, Keps 1/4"-20 (ZP) 1
4 315868 Latch-Buddy Seat 1 16 322765 Seat Belt, 3 Point-Buddy 1
5 023559 Nut, Lock Nylon 5/16"-18 (Gr.8Y2) 2 17 035605 Washer, Flat 1/4" USS (Gr.8YZ) 2
6 030483 Bolt, Hex Hd 5/16"-18x3/4" (Gr.8YZ) 6 18 030703 Nut, Hex 1/4"-20 (Gr.8YZ2) 1
7 305121 Nut, Lock Nylon #10-24 (Gr.8ZP) 2 19 030643 Washer, Lock 1/4" (Gr.8YZ) 1
8 036645 Washer, Flat #10 SAE (Gr5 YZ) 2 20 319256 Cable ASSY- Buddy Seat, Secure 1
9 006810 Scr, Round Hd Slot #10-24x5/8" (ZP) 2
10 030489 Washer, Flat 5/16", USS (Gr.8YZ2) 10

Chapter 4 - Cab/Pedal/AC 4-28



(BLK)

A\\\

READING DOME
LAMP LAMP

WHITE GREEN BLACK

Item Pt No. Description Qty Item Pt No. Description Qty
- 317629 Dome Lamp Assembly - Ref 1 317634 Bulb,Tube 0
2 317635 Bulb,Lamp 0
317729 Dome Lamp 1
601097 Terminal — Plug 1
316024 Connector—bullet, Fem 0.156 1 ;

4-29 Chapter 4 - Cab/Pedal/AC



LIGHTBAR ASSEMBLY

ITEM NO. PART NUMBER
326989

REF
1

2
3
4

660302
318629
317556
354515

ENVIRO

DESCRIPTION

LIGHTBAR ASSY, 2-1/2" - STD
LIGHTBAR, LOW PROFILE

LIGHT, AMBER, 2 1/2"

GROMMET, MOUNT LAMP, OPEN, 2 1/2"
HARNESS "FRONT I.D. LIGHTS"

kM ENTAL 3
§ 7

QTY

REVB /5

S
S)

Chapter 4 - Cab/Pedal/AC

4-30


jthompson
Line

jthompson
Line


X
2
NS I
© o |9|al
2" RF Byl |~z
_wm o|T |8¥ |ol% m
O L
= mm mE
M 3T
7y
& « — @v",‘;!)
S 2 o o LD %@I X
c 8 g | & \J
x o} @_IO 0 ;Qﬁﬁ
s % (@) /C ,n@kﬁvﬁ/ _
S S m
- LRl
CT 3 @ J P H%@\A-» \
| b \C @;v = f
S s | @OC - ;Qp‘ mm a5
= dc e ol 2
N
=z — (= [
e d =E
A dge <+
] IR \
o [
= B2 s [A9et
SERSE = o
w© = =
& o\ (32
~ > MW
—~ 0
L
m-m\ R|S|e u_n
e ~ ~ @
RS
N—r —r N—r ﬂ—ll/
© N~ ® %
R N~—
= +
o
(@]
[
[
>
=
® 9
[ b

N.O.

—~

o

S e

~

N~

\nh_/ —~ o~

/\8 N N
~—

o

~

Chapter 4 - Cab/Pedal/AC

4-31



GLOBAL
SWEEPER

ltem Pt No. Description Qty Item Pt No. Description Qty
- 325456 Shifter Assembly LH Mount D Ref
1 325517 Shifter, Six Switch 1
2 324645 Side—Shifter, Angle 2
4 329719 Harness ”"Shifter” Six Switch 1
5 352442 Permaseal Term, Butt 12—10 Ga 1
6 031428 Scr— Hx Hd Pltd 1/4—20x1/2 Gr8 4
7 035605 Washer Flat Uss Plated 1/4 8
8 030643 Washer— Loc Split Pitd 1/4 Gr8 8
9 324644 Side—Shifter, Plate 2
10 603169 Bolt—Carr—1/4—20 X 3/4 Pltd 4
11 030703 Nut Hex 1/4—20 Unc 4
20 325457 Decal, Shifter—Elec. Trans. 1
Chapter 4 - Cab/Pedal/AC 4-32




CAB WLDMT REF

NOTE;
(1) APPLY LOCTITE TO ITEM (35) AS REQUIRED. AND TIGHTEN.

4-33 Chapter 4 - Cab/Pedal/AC


nthompson
Line

nthompson
Line


DUCTS

ENVIRONMENTAL

DETAIL B
SCALEZ2:9

DETAIL A
SCALE 2 :9

4-34

Chapter 4 - Cab/Pedal/AC


nthompson
Line

nthompson
Line


£

2

ENVIRO 1§ENT;7L %DUCTS

TTEM NO. PART NUMBER

REF

Do 2o ©®NO O WN

—
o

15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

332418
321546
332426
332419
318057
101845
321547
321549
321548
E321593
320152
329833
033911
045111
321585
E321586
303987
332443
030483
033139
033145
033147
030605
030373
030643
321647
331243
E323425
030400
18010-5
303986
303379
332428
332434
332431
332439
332438
332425
035605
651420
030489
030703
322863
332437
395419
031343
352900
395025
035133

DESCRIPTION
PEDAL & BRAKE INSTL, M4 & NYC
MASTER CYLINDER, W/O RESERVOIR
BRAKE LEVER, WELDMENT, (M4 & HSD)
BRAKE & PEDAL MOUNTING, WELDMENT
PLATE - COVER
HYD. FITTING STRAIGHT (MJIC-06/MNPT-06)
REMOTE OIL RESERVOIR
TUBING ASSEMBLY
BRAKE LINE-REMOTE OIL, LH
REMOTE BRAKE RESERVOIR, WELDMENT
BRAKE BOX WELDMENT
ACCELERATOR PEDAL
FITTING,HYD,STR,MNPT-06 X MJIC-06
BRG FLANGE MTG
PLATE - SEAL, COVER (STEERING COLUMN)
SEAL-STEERING COLUMN
ADAPTER
SPRING, EXTENSION, HOOKS, .750D X 3-1/2" LG.
BOLT,HEX,HEAD,5/16-18-UNC x 3/4"LG
BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG
BOLT,HEX,HEAD,d 1/4-20-UNC x 3/4"LG
BOLT,HEX,HEAD,3/8-16-UNC x 3/4"LG
WASHER,SPRING LOCK,J 3/8"
WASHER,SPRING LOCK,d 5/16"
WASHER,SPRING LOCK,d 1/4"
SCREW,BUTTON HEAD,SOCKET CAP,5/16-18-UNC X 1" LG.
SCREW,BUTTON HEAD,SOCKET CAP,5/16-18-UNC X 3/4" LG. (SS)
PIN, PIVOT 1.375 X 3.00 LG
NUT,HEX,JAM,1/2-20-UNF
WIRE & TUBE CLIP - 3/4"
ADAPTER
ADAPTOR
ARM-BRAKE LEVER, WLDMT
LINK-PULL, PIVOT BRAKE, WLDMT
PAD BRAKE, WLDMT
SOC. SHOULDER CAP SCR. 5/8 DIA X 1/2-13UNC X 1" LG.
CLEVIS PIN, 1/2" DIA X 1-1/4" LG.
PLATE-BENT COVER, BRAKE
WASHER,FLAT,d 1/4",USS,(3/4" O.D.)
WASHER,FLAT,d 5\16", SAE NARROW, 11/16" O.D.
WASHER,FLAT,@ 5/16",USS,WIDE,7\8" O.D.
NUT, HEX, 1/4-20-UNC
PLUG BUTTON, 1-1/2" DIA
BRAKE PAD, RUBBER
Y-CONNECTOR 5/32
BOLT,HEX,HEAD,J 1/4-20-UNC x 1 1/4"LG
BLOCK- GREASE FITTING
ELBOW 1/8 NPT (AUTOLUBE)
ZERK FITTING, 45 DEGREE - 1/8 NPT

QTY
REV A

RS N L U U O T O JEEE N L (UL (UL L UL U | N6 JNSIE I I (I

N
B3

=S A A AN 2 DN DA DD AN A A D A DN

4-35

Chapter 4 - Cab/Pedal/AC


nthompson
Line

nthompson
Line


4-36 Chapter 4 - Cab/Pedal/AC



GLOBAL

:

(2

0

RN

‘a\uy); ) I %

2. FOR HOSE P/N SEE M—CAB ASSEMBLY.

1.

USE 4 LBS OF R—134A REFRIGERANT.

UNLESS OTHERWISE SPECIFIED

NOTES,

4-37

Chapter 4 - Cab/Pedal/AC



SEE ENGINE
)@f INSTL.

10

~ 7 9 HIGH
PN PRESSURE

4-38 Chapter 4 - Cab/Pedal/AC



GLOBAL
SWEEPER

Item Pt No. Description Qty Item Pt No. Description
- 325332 A/CKIT *E REF
1 381961 Heater/Evaporator Housing Assy 1
2 381959 Switch Pressure, Binary 2
3 381960 Coil Assy, Condenser 1
4 381934 Air Filter Housing W/Actuator 1
6 381951 Switch Pressure , Binary 1
7 381950 Receiver/Drier 1
8 381949 Service Fitting, Suction 1
9 381948 Service Fitting, Discharge 1
10 382266 Valve,Water-Motorized 1
11 381953 Element, Air, A/C., Mobile Air M 1
12 381932 Condenser Unit W/Fan, 12V 1

13 381933 Actuator, Air Distrib Door 1
14 353689 Clamp,Silicone,Hose,Size 8 -
18 896601006 Hose-Silicone 5/81d X 6 Lg -
20 381935 Control Panel, A/C-Heater (N) -
21 324325 Mcc A/C Harness (N)

23 382267 Wiring Harness,Water Valve 1
24 382421 Louver, A/C Outlet 1

Chapter 4 - Cab/Pedal/AC 4-39



INSULATION 1/8"
(VEND P/N 28—0866)

CASING
(VEND P/N 24-6319)

HOSE ADAPTER 2.5"

®/ (VEND P/N 23-0125)

VALVE BRACKET

4

COIL COVER
(VEND P/N 24—6380)
INSULATION 1/8"

(VEND P/N 28-0864) - BLOWER HOLDER

INSULATION 1/8”
(VEND P/N 28-0865)—~

ER BRACKET
(VEND P/N 24—6444)

INSULATION 1/8"
(VEND P/N 28-0863)

(VEND P/N 27-0602)

OCF 460mm
(VEND P/N NS—0015)

N COVER

(VEND P/N 24—6320)

4-40 Chapter 4 - Cab/Pedal/AC



ltem Pt No. Description Qty
- 381961 Evaporator Housing Assembly A Ref
1 381958 Blower, 12v 1
2 381957 Coil Assy, Evaporator 1
3 381956 Coil Assy, Heater 1
4 381954 Thermostat 1
5 381955 Valve, Block—expansion 1

GLOBAL
SWEEPER

Chapter 4 - Cab/Pedal/AC

4-41




4-42 Chapter 4 - Cab/Pedal/AC



AC HOSE BRACKET INSTALLATION

4-43

Chapter 4 - Cab/Pedal/AC



jthompson
Line

jthompson
Line


AC HOSE BRACKET INSTALLATION

ITEM NO. PART NUMBER DESCRIPTION QTY
REF 330915 AC HOSE BRACKET INSTL REF

1 031506 WASHER,FLAT,@ 7/16",USS 1

2 030557 WASHER FLAT,USS,@ 3/8" 1

3 030592 WASHER,SPRING LOCK,@ 1/2" 1

4 030373 WASHER,SPRING LOCK,& 5/16" 1

5 030636 BOLT,HEX,HEAD,1/2-13-UNC x 1"LG 1

6 031433 BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 1

7 330793 AC SUPPORT BRACKET 1

4-44 Chapter 4 - Cab/Pedal/AC


jthompson
Line

jthompson
Line

jthompson
Line


4-45 Chapter 4 - Cab/Pedal/AC



GLOBAL
SWEEPER

CHAPTER
Electrical
Table of
Contents Subject Page
Body
Panel Assembly Front Console 5-7
Gutter Broom Panel Assembly 5-11
Hopper/Water Pump Panel Assembly 5-13
Light Switch Panel Assembly 5-15
Switch Panel, Shifter Lever 5-19
Ecu Box Assembly 5-24
Switch Panel Regeneration 5-29
Battery Installation 5-31

Chapter 5 - Electrical 5-1



NOILYD01 oY
NOLLJO ¥3LHON

0 ° f(\

()

(QGAZL+ ¥Md ‘03¥ Nan4)

(ano e z%bl/
(LHM NYNd) 1/

(134 Nnd)
(N¥8 N¥Nd)
(N8 Nynd)

(@)

(07)
T3
(an9)

a3y
vigL

=

(tdvd) LHM

(H)

g
e ] | | s ]
T 1NO9

VL3 HOLIMS d3dIM

¥3dm SLHOMN
— —
v, )\ R v, \\./ O
. .

~- ° (439)

e (439)

— — ¥3L3IN0Q33dS

\\I/,
{sav)
Qo= =) =/

(s) @

_“" Wy any

(439)

Q33dS HOH

@33ds mo1

(035—% AV13Q LYOHS) NO

=

(¥3HSYM)

V34V SIHL NHLM NOLY¥3dO
ANILLINY3LNI 378VINVA

(03591 AV13@ 9NOT) NO

N\ -
dNAL QN MAVH 9N3 O9N3 ‘
WY SVA 1RGN 0w 030 dols |© ) ‘ (a0

(43¥) (43¥)
(43¥)

D

ASSY LHOM "9VIQ SE9¥Se

Wdvd 440

NOILONNA HOLIMS ¥3dIM

Chapter 5 - Electrical



ELN
H g

1955 - 2010

(43y)
M3IIA ¥V
(1=133HS 33S)
VL3 HOLIMS
V40 Y3dIM 335
X8L ¥ 133HS NO HM/NYg
AVL30 HOLIMS vEBZ
N¥8 VL3Q HOLIMS
ronava 33 NOLINII 335 [[a3urL EED pria/vaq
a3y I [ e [ vsse
osg
8
S1HON ¥3dIM ZOEQQ /
— — N ¥aLHon
18 ‘s W ‘, N
:\J_, :HJ:
aNd //,/ln\ /M/f\\ -
— 5 | @
AVIdSIQ
(439)

1IV13d HOLlIMS 1HOIMAV3H

I -

[Nuo L

[>a 81

[ vy

[ do9

(439)

¢ 133HS 33S

20 ¢4 +0 S0 90 LA 84 60 Old

110 ZLa €10 ¥10 S1a 91a

¥ L33HS 33S

0 €0 $¥0 60 90 /0 87
qiili)
O

OO0

(438)

5-3

Chapter 5 - Electrical



-2
wl|z 81y
S|& ¥
< 0|a
p}
3 W <z
0 5 &
n|o
Olx 2% i
S|z |2 &
n| o -
n|xE
3|2 o
" /| S| @ |5 . _
g ~ ~ (1) MS NOLLINDI =
______________ ol @ & o 3
/@ AINO OF IV4 3Mvde o - e
_ | ® & |5 z
IvE8 Wivd b
o sle ez T:E
SS3¥d 10 9N3
. 8l e |8 5 5
IYNIIS ¥IA H 1 Waw
gl e |8 >y
[}
S|l e |5 g
glee|8 || __ _ _ =
— ANY9 SISSYHD
3l e o2
o o
G| ® ®|35
. s/ ® 5 | _ _ _ _ _
LNVI000 9N3 MO o o . ~ ) (£8) 13¥-AV
N bt by
AINO O 4410/3Mvy8 S " (3) +AZL MS NOI
.. 59 9=
‘LdO TIN4 ¥3ddOH < < (g8) 134-AV
. 519 @5
1d0 VLS A313 0 0 SINVL GKH H 8
gz oME A 2eelz |
ol WNOIS ¥Id H ¥ © ©
5| ® @3 |
MNVL GAH H 1
<= —|z
hall = M| x
e 0|8
N
2|z R
% 2 0|9
o3
&
< a1}
ol Tz 3 §
- |2 n ['e] 3
vy L ol
3
o2 I3
P w|Z
m

5-4 Chapter 5 - Electrical



GLOBAL
SWEEPER

1955 - 2010

~_ ]

\D13 D14 D15 D16

TO X2 CONN (18

4611
IGN
i O SPEEDOMETER O

(REF) ' (8 (g
_________________________________________ J
REAR VIEW

FRONT VIEW

Chapter 5 - Electrical 5-5



(M3IA ¥V3Y)
(SLHOM OLLSONOVIA 3NION3)

V—=M3IA

10 24 £d vQ G0 90 .4 80 60 0l0 110 Zl0 €10 ¥1A GlA 914
® © 6 6 ¢ ¢ 6 ©6 ©¢ © © © © o 0o o
® © ¢ ¢ ¢ ¢ 6 ©¢ ©¢ © ©¢ © © o o o

ENVIRO

—1 | 1\\
(43¥) () 18/vdo
6 vy
)
brie/vad A9 A¥D )
o 8Ly oy iz o ) NHOT
NSO 0z8 VL
NLY 1S3H
\ M TRy M M Vg g Y

N3O N3O
[ocov | acey

(439) e

ni18a
{ 71v13a HOLIMS NOILINOI

Chapter 5 - Electrical

5-6



GLOBAL
SWEEPER

Item Pt No. Description Qty Item Pt No. Description

- A328953 Panel Ass'y Front Console ISB10 2 REF

1 320253 Front Console Panel Ass'y 1
2 317652 Gauge, Temp 100-280 Deg F 1
3 320710 Gauge, Engine Oil Pressure 100 1
4 058582 Gauge - Fuel 1
5 310341 Plug Button - 7/8 1
6 353151 Ignition Switch 1
7 312440 Windshield Wiper Switch 1
8 203876 Headlight Switch 1
9 310346 Plug, Button (g 2 1/8) 2
10 070131 Voltmeter (12v) 1
11 315759 Vehicle Monitor Display (AV-1000) 1
12 325074 Harness " P2/Bk2 - Front" 1
13 314422 Pilot Light - Red 1
14 316764 Wire Ass'y, Instrument Lights 1
15 316765 Wire Ass'y, 12V+ 1
16 B316766 Wire Ass'y, Ground 1
17 324234 Light ABS -
18 328454 Harness, Cab, ISB10 1
19 316569 Plug Hole 2
20 328482 Diagnostic Lights Ass'y ISB10 1
21 023639 Scr-Pan HD, SLTD, Pltd, 8-32 x %2 2
22 900103 Nut Keeps 8-32 2
23 354356 Harness " Wiper/Washer" 1
24 314993 Permaseal Term, BUTT 14 - 16 (AK) 1
25 324233 Speedo Program, W/ABS 0-85 mph REF
26 320280 Program, Tachometer 1
27 315785 Bezel, Dashboard 1
28 310338 Plug 25/8 1
29 327318 Harness " Speedometer" 1
30 324433 Wire Ass'y Speedo To ABS 1

31 324761 Harness, "ABS-X2"

32 327552 Decal - Motor Overspeed

33 328711 Def Level Gauge

34 318787 Bulb

35 328911 Wire Ass'y, Def Level Gauge

36 328423 Buzzer 12 VDC

37 328996 Wire Ass'y, Light & Buzzer GND
38 352907 Sleeve Heat Shrink Tube

WR RPRRNR R

Chapter 5 - Electrical 5-7



Gutter B/

Lights

et
Down Pressure

AW

LOWER

)#{ RAISE RAISE )#k
L

LOWER LOWER

Left Gutter Pickup ight Gutter
@ Broo oom Broom O/

4 d

5-8

Chapter 5 - Electrical


josh
Rectangle

josh
Rectangle


e (43¥)

26
o £
Ow
0=
Gs

[oNid ] [vo/neg [ A¥9 | [me1 ] [wwo/Neg [ wao | [ Nd] [mea | [ Naon [Nao |
[3ue | [osee | [oves | [ oczs | [deee | | oszs | [ ozes | [ veos | [ szzs [3zze |

AN \ VA
N\ /
\ /
X X 7
N AN 7
7
/
¥
/ e INY9/ Ny
T
[ hege |
/ oleg N¥9Q g
Ve N N o8es | [ >Ng 9629
e o | Eoo\_mf woolg S O TS
V2o 7 Tremng e dnyaig |- g
| ] [
n“@du_n =9 H_un Fw =g =9 == n"ﬂun =9 Fn
7 —=gerz| |=Sge=t &d,n_uu .m_d,n_uu =gebz| [=ge=z —
n_uMn_u— "_M"_— M.Lur ﬂ_M"_— LHMW_- "_w"_— _ N\
7 STUBIT : > -
7 !
A
8
[ 8s29 |
Hid | >ne_|
[aue | 529
] wooug J911n9
ET
and1
[ o9zs |
g
HM/NY
VolE [ 2520 |
g
o/ Nuig Va0 Rl
T [ ec2 | neL [ Boczo |
INY9/Ny8
9¢ce

M3IIN gV3d

Chapter 5 - Electrical



josh
Rectangle


v0/Nug

Y0

volg

V8L

(439) e

'S3JIM HOLIMS OL S3HONVYHE 318V0 LHOIL

l—310N 33S ()
(43) @
(O wooug woolg

Je1ng 1o

dnxoid| 4Jo}pbas|3

O/
J9313In9 1ybry

=9 =¢| =9 =¢|

=4G a=7 =56 =7

=9 =¢ =9 =¢

=56 =g =56 =7

ANId

A8

Jvile

9443

woolg J48}3ng

O

[ vao ][ g ][ diNid

[ voze | [aviie | [ ec20

TN

l

‘310N

Chapter 5 - Electrical

5-10



GLOBAL
SWEEPER

Item Pt No. Description Qty Item Pt No. Description Qty

- A328955 GB Sw Panel Ass'y 1 REF

1 355172 GB Switch Panel 1
2 318768 Dash Light - Instrument Panel 1
3 316632 Bulb, 12 v - Automotive 1
4 327448 Down Pressure Gage 2
5 327736 Potentiometer 5 KHOM 2
6 323814 Switch - Rocker 2
7 317366 Switch - Rocker 3
8 317368 Switch - Rocker 1
9 316569 Hole Plug 1
10 327939 Harness "P4-Front" (M3/M4) 1
11 327459 Knob Blk Mate, % Dia .25 Shaft 2
13 608881 Cable Tie 2

Chapter 5 - Electrical 5-11



FURNISHED BLK WIRE

78J
ORA

/¢ O Q\ 286B

WHT/BLE (REF)
e 35F |WATER GAUGE | 3
o P EUE N
2658 =
[ BRA/BLK ©) © "TEER
G213 © - L\
ST ws |
333 DPUR
BRN/GRN [ 301B /| |LO_WATER
RED
2118
ST - i3 |
\\:7 =7 BLK
265¢ || =4
e T—fa= V== 0B |
HOPPER o] L P e DERN WATER SWITCH
/" BRN/VHI ac |
RED
3338 309
/~ BRN/GRN \\Q WHT/BLK O/ we|
DBRN
\_ \_ Y

REAR VIEW OF PANEL

5-12 Chapter 5 - Electrical



GLOBAL
SWEEPER

=
/ 1
3 _
6 7
Water gauge +
Low Water
'd ' T\
r N [ R
HIGH [ HIGH RAISE
4
\ LOWER’
LOW LOW
. )\ J |
Water Hopper
\Q Pump @) )
Item Pt No. Description Qty Item Pt No. Description Qty
- 324555 Hopper/Water Pump Panel Assy A Ref 6 314422 Pilot Light—red 1
7 314434 Bulb, 0.5a, #1888 1
1 315797 Panel— Water Pump/Hopper Lexan 1
2 302189 Gauge Water Level 1 v
3 323666 Harness "wat/Hop —dash Board” 1
4 317366 Switch Rocker Raise/Lower Switch 1
5 324553 Rocker High/Low (Spray) 1
Chapter 5 - Electrical 5-13




REAR REAR
——
FLASH FLOOD
Opti Option
ption /O O\
G226 Gee?
BK ] S{ Reframraze Refr 317813 = 2K
236 | L ZE- 231E
RED \\\\\ —1 (= I RED
=2 =y REF
L 256A [ B e ot bt T T — 225
DPUR WHT
G225
BLK
)
i : 78K
6223 . - ORA G224
N e — e S BLK
—"1 [
v | |12 Ak et SO 231F
RED A3 TEe~{ RED
i \\\\\\
192 |~ Ref: 317372  Ref: 317813 T~ | 2e4
or 317371
ORA O See Options LPIR
BEACON / FRONT
Option FLOOD
REAR VIEW Option
Note:

1. Missing Components Found On "Options"

5-14 Chapter 5 - Electrical



GLOBAL
SWEEPER

2 (4)

+ || +

L

Rear Rear
Flood Flash

S

-

3
4
5] .
Utility ~ Beacon
O ©

ltem Pt No. Description Qty ltem Pt No. Description Qty
- 324641 Light Switch Panel Assy C Ref
1 315798 Light Switch Panel, Silk Screened 1
2 316569 Hole Plug 4 v
3 324330 Harness Light Sw Panel Assy 1
4 318768 Dash Light—instrument Panel 1
5 316632 Bulb, 12v—automotive 1

Chapter 5 - Electrical 5-15



SEE HARNESS "SHIFTER”

REF :

325498

396A

GND

RED

BLK

O

AXLE

ERGO

~

B T

LJ

1

~  H

2

SHOHD

[

f—l/ N Ve
|
=== \ / 9
L T N 7
2 5 2 5
N aEllas N\
= | == :
NOTE 1 NOTE 2 AJ
O - o - - - O
- ——  REAR VIEW OF PANEL
BLK
396D
RED

TO REGENERATION SWITCH
PANEL 327894

NOTE 1 : REMOVE JUMPER BETWEEN TERMNIAL 2 AND 5 (SWITCH 320341)

NOTE 2: CHECK THAT JUMPER BETWEEN TERMINAL 2 AND 5 DON'T EXIST (SWITCH 320342)

5-16 Chapter 5 - Electrical



GLOBAL
SWEEPER

s ™
O ERGO / AXLE O
| |

|
" | /N
= , s \ | e
e AN o

FRONT VIEW OF PANEL

Chapter 5 - Electrical 5-17




(REF)

FS4

/62

GRY

— e —

221

TAN

220

222

GRY

DPUR

GRY

FS6

GRY

60P

413

BLK

GRY

5-18

Chapter 5 - Electrical




GLOBAL
SWEEPER

Item Pt No. Description Qty Item Pt No. Description Qty

- A327892 Switch Panel, Shifter Lever,ISB07 2 REF

1 320224 Shift Lever Panel, Silk Screen 1
2 317369 Switch Rocker, Hi/Low 1
3 320341 Switch Rocker, Idle, Diag/PTO, RPM 1
4 320342 Switch PTO ON/OFF 1
5 327893 Harness, Control Switches, ISB07 1
6 327895 Wire Ass'y, Panel GND 1
7 327896 Wire Ass'Y, Panel 12 VDC 1
8 353613 Label, Travel/Sweep 1
9 353614 Label, Rpm, Fast/Low 1
10 316569 Hole Plug 1
11 325075 Harness " Axle Shift" (Souer Drive) 1
12 327719 Harness " Sau. Drv. Control - Front" Ref

Chapter 5 - Electrical 5-19



5-20 Chapter 5 - Electrical



5

2 &
B
a3

D

1955 - 2010

S ) S st st S—

—T

—T

ETRe ¥ —43L°ANO
v
a ¥ D\\ oL 6 .¥ _I_\\Q
ooooooo _ e T T T T T T T T T T T _ooooooooo T
\ | \i 5
m>mm
! 51 z-1 o783L il oh
1z4| [¥ed 24 £8 ¢ ;mk\ A_w A_w ’k mﬁ\mw , @mmgmmﬂu
ek J_ zz4| [vs 5z 4 vo | W o\ )
S AN L s | S 910
: cs 7a o e T T | wmmjmm
, | z
! \ | IETTEITET{VEIT ﬂﬁ@ﬂ; |
. — i = ( )
a CLAN 09 1£S o7 4z W D I m A8Xd
,\ b N4 | [Lavis[] 1esq |[o398d][ 900V |[dsav [[ 8 [[xvivH | \ e 0 o3
! @ , J 4 I [ I ] ] | = \ )
i = 1s 13y 2113y ov3y| [cz3y] [15138] [2103y] [v 113y el =
W gmﬂw o ¢ _ @ NgIH
| HOL1OVLINOD ” O O O O \ O g O mﬁ7 P NJMK
P e fopono/ ool E R E
-/ oN v 0 -/ _
- — — - , A33
, 94 W , , , I
W g o/V [ W 2 ¢ , [ ° L& Hesa \ [ W;ono I m wgmmﬂu
-l R L EE S b E
, o ,
| ¥OLOVINOD | gg o g | 4 o4 W W wﬁ\ Tl s10 W v\ 1l © @ &H<>>EH
! L z4 | | | I o G113y
| | HKEH g |
| 14 , [ PN —
, | 29SS \4 , o pESR , |
ﬁ qal 1do o 7 or o7 sz vz | | pE2 Rl | 0 mozm%
c 9 , W | e s — | $713Y
| \ ¥OLOVLNOO W wm W W o HEEH <a W \4 |
| LS 18§ | 8¢ ¢ oz |
| 9l | (¥ , , N HEH za , — goH1
| Ve | , I
I ﬂ | e | 0 s
W g XV ;o WL e _ J e~ - \k‘ - %,
L8 9e\ ) -0 |
/Aﬁ.ﬁ ¥OLOVLNOD &t W @ Ngmmﬂw
| /L v \S 9 mN\MN W ,
, | \ (NOIL4O) v 8¥ O S @ ZmOIﬂH
| R 31NGON 180 \ o © 1713y
| _
¢ Vsl L1 [ (vS) \\J\\\\\_m L,
ﬁ\ IS S +& LI \ m vt MM ‘ ; ‘ ; ‘ ; ; Hn o oL
1L gg
L8 9% GL \ SI10V1Ld303d
m@ﬂwﬂw% NOILONNM HONOJHL d334 ve ©/ 12 9z L§ 9

NIVIA

MS 440 LNHS d3LSVN WOdH

ve ¢¢

5-21

Chapter 5 - Electrical



YL 9/ SL
6s E

ow//m\k Y0019 ¥3l <@L
mmgm@@m@o .

M B
oy 6g / 99 S9 5\1 AVEO

89

ik

SCY

0S°L

LS 9¢

|
% 5 m . 18 LY
| oﬁo oﬁo ol[o)olfo)]y
| el S
, oS
” of O X ﬂ i ionionol[5]"4
|| Sefofofoofofofioy,
[
mm\ ” O / O ov 8¢ ©
e yes i SRRy
WNOO1 _ _ _I.H._Auul_ | _
” 18 _ \_ _I_H.E.Ulnxmw_ _
Los R S
Lg 9% LS 9% _Wm _ “ulmﬁ% W _ _
J [ 1O |
o o o | BT
C B
~ FIY o M,
:ww.o!ll, Iolmlﬁl — 008

Chapter 5 - Electrical

5-22



GLOBAL

:

j
|

—

8L
8L
oce
9lg
49

M18/vd0
——— 18 8l

ﬁ\\<m0\zmm

43008V -
0 Q EZ E 0 =
(o]
2
=z
»
—
@
=
c
g1 8L
N¥O1 81
318/v40 L ] EEE
VY¥0/Ny8 5
w8 81 AVY »Ov18

138V 3dIM 100 3dIm

~_

ﬁ 4ITIOHLNOD

R

6LL
8LL
LLL
9L
NOJ9

138Y7 3dM 100 3dIM

|
|

N49d
NAOT
n1aa
ngn
\2:-1¢]
g

8l

8L
8l
81l
8l
=38

5-23

Chapter 5 - Electrical



Item Pt No. Description Qty Item Pt No. Description Qty
- A328952 Ecu-Box Ass'y, M4C,ISB10 2 REF 51 033145 Scr-HX HD Pltd ¥»-20X¥%: GR8 2
52 319083 Fuse, 15 amp 0
1 324096 Weldment ECU-BOX 1 53  30-44 Fuse, Ato/Atc % Blade 10 amp (MP) 0
2 324065 Cover Weldment, ECU BOX 1 54 321996 Fuse 3 AMP, Blade Type Waytek 0
3 327752 Controller, MC024-020, M4CSCT 1 55 322133 Fuse, ATO/ATC 1/4 Blade 5 AMP 7
4 13984 Diode 12 56 320717 Decal - Starter Relay 1
5 316082 Power Contactor 80 AMP 4 57 319061 Decal - Aux Relay 4A 1
6 354300 Transient Voltage Suppressor 3 58 319286 Decal, Option Relay 5A 1
7 353276 Monitor - Underspeed 0 59 319063 Decal - A/C Relay 3A 1
8 351600 Socket - Terminal 1 60 320689 Decal - Oil Cooler Relay 1
9 314741 Relay, 40 AMP, Weatherproof 19
10 323603 Relay Socket, Weatherproof 19 61 327156 Plug, DTM, 12 Way - Gray 1
62 900081 Scr-Pan HD, 10-24X1 4
11 353357 Circuit Breaker 135A, Master 1 63 325207 Fuse, 4 Amp-ATO/ATC, Blade Type 1
12 3536665 Day Time Running Lights Module 0 64 327157 Plug, Dtm, 12 Way - Black 1
13 326283 Strain Relief PG-36, Plastic 1 65 327158 Wedge Secondary Lock, 12 Way 2
14 354317 Fuse Box 6-Gang 1 66 353585 Socket Contact, 20GA Gold (LR) 24
15 323595 Feed Through Junction 1 67 354428 Jumper Strip 4
16 323650 Distribution Copper Bar 1 68 355171 Terminal Strip 8 Position 2
17 325599 Bar, Copper, Jumper - 69 327241 Latch, Flush - ECU Box 1
18  40668-1 Block Terminal 2 70 326284 Locknut PG-36, Plastic 1
19 323606 Terminal Strip, 18 Pos. 2
20 323607 Marker Strip, 1-18 3 71  18015-11 Fuse Holder (MV) 1
72 315948 Terminal-14/16 GA (EP) 2
21 323608 Marker Strip, 19-36 1 73 325884 Contact, 16 PIN, 16-20 AWG 13
22 323609 Copper Ground Terminal 2 74 327440 280 Female Terminal Sealed 5
23 323889 Fuse Panel 2 75 327586 TPA 6-Way 1
24 323593 Wire Duct, Gray, 1" X 2" 36 76 327538 Metpack 280, Plug, 6 WAY 1
25 323594 Wire Duct Cover, Gray, 1" 52 77 327460 Electronic Print Board - Filter 1
26 323599 Receptacle, 31 Pin Position 4 78 327539 VES-PAC Extended Cap-Black 1
27 307902 Pin Contact (CT) 76 79 327541 Offset Clip 2
28 354362 Wire Duct, 1" X 3" 16 80 327610 Finishing Plug %" 2
29 324327 Panel, Cover 1
30 324111 Fuse, 30 AMP, ATO/ATC, Blade 1/4 1 81 352907 Sleeve-Shrink Tube 5
82 896749 Split Flex Tube, 0.25 ID 16
31 036549 Scr, 1/4-20 X 1/2, Phillips HD 15 83 327857 Scr Sed %.-20 X 3/8 SLT OVLP SS 14
32 324110 Fuse, 25 AMP, ATO/ATC, Blade ¥ 1 84 307899 Sealing Plug 37
33 31428 Scr-HX PLTD, ¥%-20X/2 GR8 11 85 181985 Terminal Strip, 26 Position 1
34 900105 NUT-KEPS, PLATED, 1/4-20 13 86 181986 Marker Strip 1
35 327585 Scr-Pan HD, SLTD, ¥4-20 X 2-Y4 2 87 052350 Terminal Ring 4
36 099335 Scr-Pan HD, SLT, Pltd, 10-24X %2 32 88 311004 Term-5/16 Ring, 8 GA, Insul 4
37 036860 Nut-Keps, Plated, 10-24 19 89 314993 Permaseal Term, Butt 14-16 (AK) 3
38 321971 Screw, Phil, Oval HD, 6-32X% SS 6 90 315285 Connector-Butt, 10-12 GA (AQ) 8
39 035262 Scr Pan HD, Phil, 6-32 X % 10
40 900104  Nut, 6-32, K-Lock 6 91 315507  Conn Butt 14-16/10-12 Stepup (AM) 17
92 323798 Wire Markers - Specify Number 1
41 030489 Washer Flat USS Plated 5/16 2 93 324875 Wire Marker Booklet, A-Z,0-15,+,-,/ 0
42 030599 Nut-Plated, 3/8-16 GR8 2 94 324879 Wire Marker Booklet, 1-45 0
43 323645 Panel Nut - Shell Size 24 4 95 352431 Permaseal Term#10, 16-14GA (NA) 21
44 323646 Panel Lockwasher-Shell Size 24 4 96 352432 Permaseal Trm,Tab %,16-14(NB) 14
45 308385 Scr-HX, ¥4-28 X Y% 4 97 352441 Permaseal Term-Ring #6, 16-14 161
46 896922 Tape-Seal, 4" Wide 5.8 98 352444 Permaseal Term,Ring #10,12-10(M) 3
47 317491 Circuit Breaker 1 99 352450 Permaseal Term,Ring 5/16,16-14 2
48 317725 Nutsert- 10-32, Alum. Knurled 2 100 354357 Ecu-Box Parts Decal (Set) 1
49 317677 Scr-BTN SOC HD,10-32 X %,STNLS 2
50 323752 Circuit Breaker Ass'y 1
5-24 Chapter 5 - Electrical



GLOBAL
SWEEPER

Item Pt No. Description Qty Item Pt No. Description

- A328952 Ecu-Box Ass'y, M4C,ISB10 2 REF

101 50-11 Term,PIN 16-14GA 35
102 50-16 Term,PIN, 12-10 GA 4

103 352443 Permaseal Term, Ring 5/16, 12-10 3

104 896796 Threadlocker-Removable 0

105 893823 Wire 8 GA Red 140
106 893820 Wire 10 GA Black 49
107 896007 Wire 10 GA White 40
108 893802 Wier GA 10 Red 37
109 893807 Wire 14 Red 528
110 893809 Wire 14 GA Yellow 17
111 893810 Wire 16 GA Black 175
112 896442 Wire 16 GA Brown/Green 40
113 896438 Wire 16 GA Brown/Orange 21
114 896458 Wire 16 GA Brown/White 39
115 896436 Wire 16 GA DK Blue 44
116 896457 Wire 16 GA DK Brown/Yellow 161
117 896458 Wire 16 GA DK Brown -

118 896459 Wire 16 GA DK Green 61
119 896460 Wire 16 GA DK Purple 52
120 896461 Wire 16 GA Gray 116
121 896462 Wire 16 GA LT Blue 53
122 896463 Wire 16 GA LT Green 46
123 896464 Wire 16 GA LT Purple 78
124 896465 Wire 16 GA Orange 185
125 896466 Wire 16 GA Orange/Black 55
126 896467 Wire 16 GA Pink 116
127 896468 Wire 16 GA Red 441
128 896437 Wire 16 GA Tan 11
129 893817 Wire 16 GA White 17

130 897028 Wire 16 GA White/Black -

131 893816 Wire 16 GA Yellow 63
132 896623 Wire 16 GA Yellow/Black 141
133 896815 Wire 16 GA Yellow/Red 24
134 896875 Wire 18 GA DK Purple 204
135 896871 Wire 18 GA Green 162
136 896881 Wire 18 GA Tan 63
137 896866 Wire 18 GA Yellow 22
138 896867 Wire 18 GA White 97
139 896879 Wire 18 GA Red 67
140 896865 Wire 18 GA Orange 15
141 896870 Wire 18 GA LT Green 53
142 896864 Wire 18 GA Black 24
143 896880 Wire 18 GA Brown/White 75
144 896873 Wire 18 GA DK Blue 85
145 896872 Wire 18 GA LT Blue 82
146 896868 Wire 18 GA Gray 146

Chapter 5 - Electrical 5-25



5-26 Chapter 5 - Electrical



GLOBAL
SWEEPER

(REF)
TO "SWITCH PANEL, SHIFTER LEVER”
(REF)
(REF)
60AB 414C
BLK GRY
396D GND
RED BLK
<
\E“*‘““ j NOTE:
011§ [l 1. REMOVE JUMPER BETWEEN
L ) TERMINALS 2 AND 5
O O
QD O)
REAR VIEW

(55244997, May 2012 Chapter 5 - Electrical 5-27



\ -
=
PARTICULATE FILTER
REGENERATION / DIAGNOSTIC
O
\O Oj
FRONT VIEW

5-28 Chapter 5 - Electrical



GLOBAL
SWEEPER

Item Pt No. Description Qty Item Pt No. Description Qty

- 327894 Switch Panel, Regen., ISB0O7 1 REF

1 327899 Panel, Particulate Filter 1
2 320341 Rocker Switch 1
3 327904 Label, ON 1
4 327893 Harness, Control Switches, ISB07 REF
5 327895 Wire, Ass'y, Panel GND REF
6 327896 Wire, Ass'y, Panel 12 VDC REF

Chapter 5 - Electrical 5-29



5-30 Chapter 5 - Electrical



BATTERY INSTALLATION

PART OF ENGINE
HARNESS

TO GROUND STUD ON
ENGINE SUBFRAME

NOTE: ENSURE BATTERIES ARE
INSTALLED WITH POSITIVE
TERMINALS FACING OUT

Chapter 5 - Electrical 5-31


jthompson
Line

jthompson
Line


S
H T

BATTERY INSTALLATION

(& -FaN 2
EMVIRONMENTAL PREODUCTS
% ‘IJ :

M ONSER DESCRIPTION Qry
REF 328965 BATTERY INSTALLATION REV B
1 351235 BATTERY-MAINT.FREE 12V 1100CCA 2
2 E325890 JUMPER BATTERY ASSY, RED 1
3 325880 NUT,HEX,JAM,3/8-16-UNC, BRASS 4
6 035605 WASHER,FLAT,d 1/4",USS,(3/4" O.D.) 6
7 033145 BOLT,HEX,HEAD,d 1/4-20-UNC x 3/4"LG 3
9 E325891 JUMPER ASSY BATTERY, BLACK 1
10 328957 WIRE ASSY, BATT (+) TO STARTER 1
13 D353752 BRACE, BATTERY 1
16 325879 Washer, Flat @.391"xd.875"x.062" (Brass) 2
17 325853 SCR,FH-SLT,BRASS,3/8-16X 1-1/4 2
21 030557 WASHER,FLAT,USS,9 3/8" 1
22 023885 NUT,HEX,NYLON LOCK,3/8-16-UNC 1
28 323846 RUBBER BATTERY COVER 1
33 - REMOVED -
34 325056 BATTERY CORROSION PREVENTATIVE 1
36 328974 BATTERY CAP, RED, 3/0 & 4/0 AW (REF)
37 328973 BATTERY CAP, BLACK, 3/0 & 4/0 (REF)
37 328958 WIRE ASSY, BATT (-) TO CHASSIS 1
40 332643 HARNESS, ENGINE/AFTER, 500 KBPS (REF)
40 334248 ANGLE, BATTERY BRACE 1
41 612667 NUT,HEX,NYLON LOCK,1/4-20-UNC 3

5.32 Chapter 5 - Electrical


jthompson
Line

jthompson
Line

jthompson
Line


Global M4 Series Parts Manual

GLOBAL
SWEEPER

CHAPTER
Engine
Table of
Contents Subject Page
Engine Installation 6-3
Engine Assembly 6-8
Engine Cummins ISB10 6-12
Air Cleaner Installation 6-15
Air Cleaner, 2 Stage, FRG 13" 6-17
Radiator Installation 6-18
Radiator Fan, Assembly 6-20
Dearation Tank 6-22
Aftertreatement System (Muffler) 6-24
Remote Oil fill Installation 6-26
Fuel Tank Installation 6-28
DEF System Installation 6-30
Charge Air Cooler Assembly 6-32
Oil Cooler Installation 6-34
Preclener Scoop installation 6-38
Chapter 6 - Engine 6-1




6-2 Chapter 6 - Engine



,/;gﬁ:h;\

ENGINE INSTALLATION GW\ [ &
- ‘_7

DETAIL A
SCALE1:15

NOTES, UNLESS OTHERWISE SPECIFIED:
4. USE ITEM 48 AS REQUIRED TO ELIMINATE
PLAY BETWEEN ENGINE SUBFRAME & VEHICLE FRAME

Chapter 6 - Engine


nthompson
Line

nthompson
Line


ENGINE INSTALLATION

ENGINE INTAKE

TURBO COMPRESSOR OUTLE

Chapter 6 - Engine


nthompson
Line

nthompson
Line


e

ENGINE INSTALLATION GWL

Chapter 6 - Engine


nthompson
Line

nthompson
Line


e A

GWL ENGINE INSTALLATION

(SEE CAB ASSY) s

2X 2X 2X

Chapter 6 - Engine


nthompson
Line

nthompson
Line


ENGINE INSTALLATION

ITEM PART
NO. NUMBER

REF 334850
1 030558
2 035605
3 030643
4 030703
5 031146
6 031457
7 032237
8 033145
9 034423
10 034599
11 030605
12 038266
13 E1098015-10
14 247176
15 247241
16 E247390
17 E247391
18 E247392
19 247393
20 334854
21 334855
22 311167
23 E311521
24 318678
25 318832
26 320826
27 323036
28 326426
29 E327213
30 327278
31 328965
32 334856
33 335147
34 329870
35 331237
36 330729
37 330760
38 335398
39 332149
40 E609297
41 896587
42 896601214
43 896921022
44 330009
45 323557
46 031505

DESCRIPTION

ENGINE INSTALLATION
WASHER,FLAT,d 5/8", USS Gr.8
WASHER,FLAT,@ 1/4",USS,(3/4" O.D.)
WASHER,SPRING LOCK,d 1/4"

NUT, HEX, 1/4-20-UNC
WASHER,SPRING LOCK,d 5/8"
BOLT,HEX,HEAD,5/8-11-UNC x 1 1/2"LG
BOLT,HEX,HEAD,1/2-13-UNC x3"LG
BOLT,HEX,HEAD,J 1/4-20-UNC x 3/4"LG
BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8
NUT,HEX,NYLON LOCK,1/2-13-UNC
WASHER,SPRING LOCK,d 3/8"
WASHER,FLAT,J 3/8",SAE NARROW
RUBBER SEAL

ENGINE SUBFRAME WELDMENT, ISB07
OIL DIESEL ENGINE SAE15W40
DEBRIS PLATE

DEBRIS PLATE LH

DEBRIS PLATE RH

PLUG BUTTON, 2" ( THICK FIT .2)
CHARGE AIR COOLER INSTAL B6.7 2017
DEF SYSTEM INSTALLATION

MOUNT, RUBBER

WASHER ENGINE MOUNT

HOOD AIR INLET, 2.0 DIA

CLAMP,HOSE,d1",GEAR TYPE,(11/16@1-1/2)

HOSE PROTECTOR 8 "

CLAMP,HOSE, @1/2",GEAR TYPE,(7/16@1)
CLAMP,HOSE @2",P-CLAMP TYPE (CL-33)
WELDMENT-ALTERNATOR BREATHER
ALT. FILTER

BATTERY INSTALLATION, M4

AFTERTREATEMENT SYSTEM INSTALLATION,M4

ENGINE ASSY B6.7 2017

ENGINE ELECTRICAL INSTL
RADIATOR INSTALLATION, M4

OIL COOLER INSTALLATION, (M4C)
INSTALLATION, REAR GRILLE

M4 DEARATION TANK INSTL
WASHER, 2" SQUARE

WASHER-.53 ID X 1.5 OD,7 GA Special
FOAM 1 X 1 1/2 POLYURETHANE
HOSE- SILICONE, 5/8 ID X 214" LG
HOSE- AIR DUCT, ALTERNATOR CAP
REMOTE OIL FILL INSTALLATION, M4
WASHER,FLAT,QJ 3/4",SAE NARROW
WASHER,SPRING LOCK,d 3/4"

/-fg‘%:ﬁk\’
"1 T 26

ENVIRONMENTAL DUCTS
|
e

NN O T N O N NG N N

REF

00 00 = 2 N DN m 2 mm ma ma e aa ND DN, WO 2o DR, Aa N A

Chapter 6 - Engine


nthompson
Line

nthompson
Line


ENGINE INSTALLATION

M (OeRL DESCRIPTION QTY
47 304992 BOLT,HEX,HEAD,3/4-10-UNC x 2-1/2"LG 8
48 332127  SHIM PLATE 4
49 335393  AIR CLEANER ASSEMBLY, ISB 17 1
50 335477 PRECLEANER SCOOP INSTALLATION 1

Chapter 6 - Engine


nthompson
Line

nthompson
Line


ENGINE ASSY

TORQUE TO 45 FT-LBS

Chapter 6 - Engine


josh
Line

josh
Line


_f%

GL@L ENGINE ASSY
)
',LEC';" PART NUMBER DESCRIPTION QTY.
REF 341424 ENGINE ASSEMBLY REV A
1 334574 ENGINE, DIESEL, CUMMINS ISB17 1
2 E32078] WELD'T - RH, ENGINE MOUNT FRONT 1
3 E32068] ENGINE MOUNT, FRONT, WLDMT-LH 1
4 325028 PUMP MT PLATE W/ FLYWHEEL COUPLING 1
5 319181 ENGINE MT WELDMENT REAR RH 1
6 319183 ENGINE MT WELDMENT REAR LH 1
7 E325041 HYDRAULIC BLOCK 1
8 317985 WATER TEMP SENDER 1
9 326183 ALTERNATOR ASSY 1
10 326036 COMPRESSOR A/C 1
11 356884 GRID HEATER RELAY PANEL ASSY, NYC 1
12 326285 DUST SHIELD, ALTERNATOR 1
13 330767 PUMP, POWER STEERING, M4FR 1
14 326106 ANGLE, ECU CONNECTION SUPPORT 1
15 208468 CABLE - GROUND 2
16 327756 WIRE ASSY, ALTERNATOR GROUND 1
17 326439 KEY, WOODRUFF, 4MM X 19MM 1
18 896270 SCOTCH-SEAL, METAL SEALER 507 3M #2084 1
19 326441 GEAR, STEERING - REWORK (N 1
20 82383 HOSE CLAMP,BODY,TWIN, 1" ID,GROUP 3D 1
21 82384 HOSE CLAMP,COVER,TWIN,GROUP 3D 1
22 247782 V-BELT 16/32" X 42-3/8", AIR CONDITIONNING 1
23 248345 COUPLING, COOLANT OUTLET, WLDMT 1
24 308534 FITTING,HYD,SPLIT FLANGE KIT-20(1 1/4"),CODE 62 2
25 307017 O-RING, 1 3/4" OD 2
26 355401 HOSE ASSY, 1-1/4 1D X 14.25 1
27 248839 SUPPORT, COOLANT TUBE 1
28 17113 CLAMP 2" 1
29 32795001 FAN, 23" DOUBLE SPIDER REWORK 1
30 356598 BRACKET, ENGINE FUSE BOX, WELDMENT 1
31 327812 ADAPTER, 10MM MALE X 1/8 FNPT 1
32 82652 FITTING, HYD, 45°, FNPT-02 X MNPT-02 1
33 660172 COOLANT OUTLET, WLDMT, (HSD) 1
34 327971 ADAPTER, FAN SPACER 1
35 325560 CAP, BEARING 1
36 608881 CABLE TIE 2
37 382255 PULLEY ALTERNATOR, 34S| 1
38 896731004-5 HOSE,SILICONE, 2" ID X 4.5" LG, 1
39 891217017-00 HOSE,BLUE,LOCK-ON,3/8".D.,300 PSI,R3" 1
40 309468 HOSE FITTING,5/8 HOSE X 1/2 MP 3
41 326330 FITTING, HYD,90°, MNPT-08 x FNPT-12 1
42 322018 FITTING,STR, BARB-16(1") x MNPT-12(3/4") 1
43 247155 FITTING, STRAIGHT, MJ06 X MM12 1
44 054072 FITTING, HYD,90°, MJIC-16xMORB-16 ]

Chapter 6 - Engine


josh
Line

josh
Line


ENGINE ASSY
M PART NUMBER DESCRIPTION
45 351707 FITTING, HYD,90°,MORB-10 X MJIC-12
46 054407 HYD. FITTING PLUG FEMALE (JIC-06)
47 352807 FITTING..STR, MNPT-06xMJIC-06,BULKHEAD
48 102139 FITTING, HYD,STR,FNPT-06(3/8")x2,STEEL
49 311713 3/8" BEEDED END X 3/8" M-NPT (BRASS)
50 320933 DRAIN VALVE
51 320711 SENDER, OIL PRESSURE, 100 PS|
52 040498 FITTING, HYD,STR, MNPT-12(3/4")xFNPT-08(1/2")
53 354789 FITTING, STRAIGHT, MJ06 X MM14
54 82196 FITTING, HYD,90°, FNPT-08(1/2")x2
55 82353 FITTING , HYD., STR, MNPT -8(1/2") x 2 x 3'Lg. NIPPLE GALV
56 356707 ELBOW, METRIC M18 FASE SEAL
57 056501 HYD. FITTING STRAIGHT (MJIC-12/MORB-10)
58 035563 FITTING,HYD, 45, MNPT-08(1/2") X FNPT-08(1/2")
59 339597 MORB -20 X MJIC -20 45 DEG
60  E325039 FITTING,HYD,STR,MJIC-24 X MORB-20
61 308533 HALF-SPLIT FLANGE 1" (CODE 62)
62 90754 WASHER,SPRING LOCK,M12
63 381674 WASHER, SPRING LOCK,@ M8
64 312685 WASHER,SPRING LOCK,M12
65 251468 WASHER,SPRING LOCK,@ M10
66 91130 BOLT,HEX HEAD, M12x1.75x45mm Ig.
67 305392 BOLT,HEX HEAD, M8x1.25x100mm Ig. (10.9ZP)
68 312457 BOLT,HEX HEAD, M12x1.75x30mm Ig.
69 312062 BOLT,HEX HEAD, M12x1.75x40mm Ig.
70 90948 BOLT,HEX HEAD, M12x1.75x40mm Ig.
71 123-149 BOLT,HEX HEAD, M12x1.75x55mm Ig.
72 341422 BOLT,HEX HEAD, M12x1.75x85mm Ig.
73 90841 BOLT,HEX HEAD, M12x1.75x30mm Ig.
74 206382 FITTING, HYD, STR, MB-MJ-12
75 501-1 CLAMP, 7/16"-25/32" ID TYPE 301 WORM
76 325133 CLAMP, CONST TORQ .81 @ 1.5 DIA.
77 352697 CLAMP, HOSE, T-BOLT,SPRING, 2.25 @ 2.56 GRIP
78 050208 BOLT,HEX,HEAD,5/16-18-UNC x 1 3/4'LG
79 318833 BOLT,HEX,HEAD,@ #10-24-UNC x 3/4'LG
80 325283 BOLT,HEX,HEAD,3/4-10-UNC x 1 3/4'LG
81 034423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8
82 033147 BOLT,HEX,HEAD,3/8-16-UNC x 3/4'LG
83 041847 BOLT,HEX,HEAD, 1/2-13-UNC x 1 3/4'LG
84 033125 BOLT,HEX,HEAD,@ 1/4-20-UNC x 1"LG,GR.8,GOLD ZINC
85 031433 BOLT,HEX,HEAD,5/16-18-UNC x 1'LG
86 382248 SCREW, 12 PT HD M10-1.50 X 35 (ZP)
87 036746 WASHER, STAR 1/2" EXT. (ZP)
88 035404 WASHER, STAR 3/8" EXT. (ZP)

GL%\L
ENVIRO ENTAL DUCTS
-

QTY.

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2

N

NNWONRKMNOONRKMAOGGC—TDNANMEDNMNDIMMNMNO®

Chapter 6 - Engine


josh
Line

josh
Line


ENVIRO| \ENT 14 DUCTS

ITEM
NO.

89
90
21
92
93
94
925
96
97
98
99
100
101
102
103
104

105
106
107
108
109
110
11
112
113
114
115
116
117

ENGINE ASSY

PART NUMBER DESCRIPTION QTY.
455-10 WASHER,FLAT,& M8 4
455-11 WASHER,FLAT,& M10 4
312684 WASHER,FLAT,& M12 25
90759 WASHER,FLAT,& M12 4
90242 WASHER,FLAT,& 9/16" 2
324764 WASHER,FLAT,@ 3/4" EXTRA-THICK 4
609606 WASHER,FLAT,@ 1/4".SAE NARROW 4
036645 WASHER,FLAT,& #10,SAE NARROW )
038266 WASHER,FLAT,@ 3/8".SAE NARROW 2
035604 WASHER,SPRING LOCK, @ #10 )
031505 WASHER,SPRING LOCK,@ 3/4" 4
030605 WASHER,SPRING LOCK,@ 3/8" 9
030643 WASHER,SPRING LOCK,@ 1/4" 4
351942 BOLT,SOCKET HEAD CAP,M10 x 1.5 x 30mm LG. 12
326367 BOLT,SOCKET HEAD CAP,M10 x 1.5 x 20mm LG. 4
327933 BOLT, HEX FLANGE HEAD,3/8-16 X 1"Lg )
352820 SCR-HX HD CAP,7/16-14X4 4
660180 PLATE-BENT, HEAT GUARD TUBRO, HSD & M4 1
896615017 SLEEVE,NYLON, 0.211D X 17"CUT 1
341400 PUMP, VAR DISPLACEMNT, W/FILTR 1
335328 GEAR PUMP 1
182285 PUMP, FAN DRIVE, R4 1
339596 BRACKET, HYDRAULIC BLOCK 1
204272 CONN, MB-MJ-10 2
326931 HYDRAULIC BLOCK, 1.25 X .1.25" THK. 1
308534 FITTING,HYD,SPLIT FLANGE KIT-20(1 1/4"),CODE 62 1
356708 CONNECTOR HEX, DRAIN OIL 1
82628 FITTING,HYD MB-FP-8-8 1
030592 WASHER,SPRING LOCK,@ 1/2" 4

Chapter 6 - Engine


josh
Line

josh
Line


ANy
AR

':~'

& 0\P3u|“~'-w/h}< .
s ‘ﬂwma@m%

= \J
=1

Me A
KA ) |
e._..,h. P ( \
" ) // o
WA A / /
Y 1/~ \.k
W
k7,
A\,

TN U
5 &
/ | RS £
LAy v
\3)) \ﬁ-‘m@;ﬁi ARCG
/ Z A )
Yz
A N8~ 7
\Z /.
! O
& X\

sa J0
T’ [
A M
T8 /@qu&

ENVIRONI

Chapter 6 - Engine

6-12



Qty Item Pt No.

Description

Qty

Item Pt No. Description
334574 Engine Cummins ISB10-280 A REF

1 382543 Fuel Filter 1
2 382664 Water Pump 1
3 382665 Tensioner - Belt 1
4 382666 Oil filter 1
5 382667 Support - Fan 1
6 382668 V-Belt Ribbed 1
7 382669 Cummins, ISB10-280 Owner Manu. 1

Chapter 6 - Engine

6-13




This page intentionaly left blank

6-14 Chapter 6 - Engine


Josh Thompson
Line


AIR CLEANER INSTALLATION

NOTE: TO
GAUGE INSIDE

CAB (38)

6-15 Chapter 6 - Engine


nthompson
Line

nthompson
Line


AIR CLEANER INSTALLATION

ITEM PART
NO. NUMBER DESCRIPTION QTY
REF 335393 AIR CLEANER INSTALLATION REV B

325120 AIR CLEANER-2 STAGE

319944  ELBOW, 90, RUBBER, 5 ID

326110  GAUGE, AIR, FILTER RE

326223  ADAPTER AIR RESTRICTION GAGE
030230  ELBOW, 1/8 FPT90, GALV

320596 PRECLEANER EX60

353616 REDUCER- INLET SLEEVE

335381 SHELL, PRECLEANER ENCLOSURE
609606 = WASHER,FLAT,d 1/4",SAE NARROW
033145  BOLT,HEX,HEAD,Q 1/4-20-UNC x 3/4"LG
325099  CLAMP, T-BOLT 5.25-5.49

356627  MOUNTING CLAMP, WELDMENT
320270  CLAMP, CONS TORQ 6.25-7.13
335141 PREFILTER BRACKET

335399  INTAKE PIPE WLDMNT M4

326113  ELBOW, REDUCING, COBRA HEAD
325726  CLAMP, T-BOLT 4.25-4.56

335397 ELBOW-RUBBER 6-5.5

335396 ELBOW TO PRECLEANER

031428  SCR- HX HD PLTD 1/4-20X1/2 GR8
031443  SCR-HX HD,PL,7/16-14X1-1/2 GR8
033150 SCR- HX HD PLTD 1/2-13 X 1-1/4
030595  WASHER FLAT USS PLATED 1/2 GD8
030489  WASHER FLAT USS PLTD 5/16 GR8
035605  WASHER FLAT USS PLTD 1/4 GR8
030592  WASHER- LOC, SPLT PLTD 1/2 GR8
030373  WASHER- LOC SPLIT PLT 5/16 GR8

O W ~NOOOWMNDAAA A A A AOAaAODNOUUIOO A A A aaaaAaaAa

WWWWWWWRNRNMNNMNNMNN—- & 2 3
O BRON IO ORTNONRDNOOOADA XN 20N WON =

030643  WASHER- LOC SPLIT PLTD 1/4 GR8 12
032566  HEX NUT .5000-13-D-C 3
030617  NUT-PLATED 5/16-18 GR8 4
030703  NUT HEX 1/4-20 UNC 3
030599  NUT- PLATED, 3/8-16 GR8 4
030594  NUT- PLATED, 7/16-14 GR8 2
335405 PRE FILTER BASE WLDMNT 1
335428 GUARD COVER, AIR CLEARNER 1
37 25392 HYD. FITTING "T"(PIPE-02/FEM P 1
38 896112286 HOSE RUBBER 5/32 ID x 286" LG. 1

Chapter 6 - Engine 6-16


nthompson
Line

nthompson
Line


AIR CLEANER, 2 STAGE, FRG 13"

6

\ <4

6
Item# Part#

REF 319943
1 381262
2 381263
3 381264
4 381265
5 381266
6 381267

Description

AIR CLEANER, 2 STAGE, FRG 13"

COVER, AIR CLEANER 4C

PRIMARY FILTER, 4C AIR CLEANER
SAFETY FILTER, 4C AIR CLEANER
COVER GASKET, 4C AIR CLEANER
LATCH, 4C AIR CLEANER
VACUATOR VALVE, 4C AIR CLEANER

QTY
REV B

1
1
1
1
1
1

6-17

Chapter 6- Engine


nthompson
Line

nthompson
Line


RADIATOR INSTALLATION

DETAIL A
SCALE 110

6-18 Chapter 6 - Engine


josh
Line

josh
Line


RADIATOR INSTALLATION

DETAIL B
SCALE 1:8

Chapter 6 - Engine 6-19


josh
Line

josh
Line


%

>
g&@% RADIATOR INSTALLATION
|
ITEM NO. PART NUMBER DESCRIPTION QTY.
REF 331237 RADIATOR INSTALLATION REV D
1 023687 WASHER,FLAT,SAE,J 1/2" 4
2 026025 NUT,HEX, 5/16-18-UNC,CONELOCK 2
3 030489 WASHER,FLAT,@ 5/16",USS,WIDE,7\8" O.D. 2
4 030557 WASHER,FLAT,USS,d 3/8" 20
5 030599 NUT, HEX, 3/8-16-UNC 8
6 030605 WASHER,SPRING LOCK,d 3/8" 20
7 030643 WASHER,SPRING LOCK,J 1/4" 3
8 033139 BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG 4
9 033145 BOLT,HEX,HEAD,d 1/4-20-UNC x 3/4"LG 3
10 034423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GRS8 4
11 035605 WASHER,FLAT,d 1/4",USS,(3/4" O.D.) 3
12 91317 HITCH PIN, &1/8" x 1-15/16"Lg (HAIRPIN STYLE) 2
13 91704 CLAMP,PIPE STRAP,2.09 @ 2.28 @ 4
14 329713 CLAMP, HOSE, T-BOLT 2.25-2.56 17
15 336362 RADIATOR FAN ASSY 1
16 896484033 TRIM SEAL 1/8" BULB X 33" LG 1
17 896484005 TRIM SEAL 1/8" BULB X 5" LG 2
18 331657 PIPE, 2" OD, RADIATOR, (RH) SIDE 1
19 331658 PIPE, 2" OD, RADIATOR, (LH) SIDE 1
22 E248898 SHROUD, COOLANT RADIATOR, TOP 1
23 E248902 BRACKET WELDMENT, UPPER RADIATOR 1
24 E248904 BRACKET WELDMENT, UPPER RADIATOR (RH) 1
25 E248973 BAR, HOSE GUIDE 2
26 896731007 HOSE,SILICONE, 2"IDX 7" LG 4
27 896731024 HOSE SILICONE 2" ID X 24" 1
28 896731055 HOSE SILICONE 2" ID X 55" 2
29 896731022 HOSE SILICONE 2" ID X 22" 1
31 - REMOVED -
32 330819 RADIATOR, FRONT TRIPLE PASS 1
33 030373 WASHER,SPRING LOCK,d 5/16" 2
34 031434 BOLT,HEX,HEAD,5/16-18-UNC x 1 1/4"LG 2
35 E248899 CENTER BONDED VIBRO-INSULATOR, REWORK 2
36 E248907 SLEEVE, RADIATOR PIOLET 2
37 248679 MOUNT, ISOLA., VIBR., CYL., 5/16-18 2
38 305225 NIPPLE (MNPT-4/BARB-6) 1
39 331083 FITTING, MP-FP45-4-4 1
40 030351 DRAIN COCK,MNPT-04(1/4"),BRASS 1
41 662833 COOLANT TUBE 2" SS - REAR 2
42 662834 COOLANT TUBE 2" SS - MIDDLE 2
43 357629 VALVE, DIR. REVERSE FAN, ASS'Y (NYC) (REF)
44 334966 SPACER-HYD BLOCK 4
45 034422 BOLT,HEX,HEAD,3/8-16-UNC x 1 1/2"LG 4

6-20 Chapter 6 - Engine


josh
Line

josh
Line


RADIATOR FAN ASSEMBLY

Chapter 6- Engine 6-20


josh
Line

josh
Line


RADIATOR FAN ASSEMBLY

ITEM NO.
REF

TS0 NN wWN

N N D aa m m ama ama a a
- O © O NO O & WDN

PART NUMBER
336362
356462
E248472
356459
E1151057-08
321015
330930
E248461
E248460
204282
054289
351707
620385
207576
036645
038266
035604
030605
91711
033139
033149
030599

DESCRIPTION
RADIATOR FAN ASSEMBLY
SHROUD COOLANT RADIATOR, WELDMENT
SPACER, SHROUD
CHANNEL, FAN RAIL
TRIM, SEAL, BULB SHAPE
MOTOR, CAC
FAN 14 POS 50 DEG W/MTG HUB
HOSE,HYD-06,100R2,FJIC-06 X 2
HOSE,HYD-12,100R2,FJIC-12 X 2
HYDRAULIC FITTING "T" (ORB-06/JIC-06/JI1C-06)
FITTING,HYD,90°,MJIC-06 X MORB-06
FITTING,HYD,90°,MORB-10 X MJIC-12
HYD. FITTING 90° (MJIC-10/MORB-10)
FITTING,HYD.45°,F JIC-10 X MJIC-10
WASHER,FLAT,d #10,SAE NARROW
WASHER,FLAT,d 3/8",SAE NARROW
WASHER,SPRING LOCK,J #10
WASHER,SPRING LOCK,d 3/8"

SCREW,SOCKET HEAD CAP,#10-24 UNC X 2 1/2" LG.

BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG
BOLT,HEX,HEAD,3/8-16-UNC x 2-1/2"LG
NUT, HEX, 3/8-16-UNC

ENVIROQ“ENT!L %DUCTS

QTY
REV A

OO = NN D aem aND N a0 -~

— —
o @ o

A~ 00 O

6-21

Chapter 6- Engine


josh
Line

josh
Line

josh
Line


DEARATION TANK ASSY

'LEO'\_" PART NUMBER DESCRIPTION QTY
REF 335025 DEARATION TANK ASSY REV 1
1 335021 DEARATION TANK WELDMENT 1
2 334288 COOLANT LEVEL INDICATOR 1
3 327876 SENSOR, COOLANT LEVEL, ISB07 1
4 311714 FTG-90 DEG,1/4" NPT X 3/8" HOSE 2
5 353996 LEVEL SENSOR 1
6 326297 RADIATOR CAP 16 PSl 1
Chapter 6 - Engine 6-22


nthompson
Line

nthompson
Line


‘I T 2B

DEARATION TANK INSTALLATION

ENVIRO QENT!L %DUCTS

ITEM NO. PART NUMBER

REF 335398
1 335025
2 315080
7 030483
8 030489

DESCRIPTION

DEARATION TANK INSTALLATION
DEARATION TANK ASSY

EL-90 DEG, 1" HOSE X 3/4" MPT
BOLT,HEX,HEAD,5/16-18-UNC x 3/4"LG

WASHER,FLAT,d 5/16",USS,WIDE,7\8" O.D.

QTY
REV B

W w -

6-23

Chapter 6 - Engine


nthompson
Line

nthompson
Line


AFTER TREATMENT INSTALLATION G e r'a

ENVIRO ENTAL DUCTS

DETAIL A
SCALE 1:17

Chapter 6 - Engine 6-24


nthompson
Line

nthompson
Line


/ﬁ§?§¥

AFTER TREATMENT INSTALLATION

g\/lRO IMENTAL DUC%
ol

ITEM PART
NO. NUMBER

REF 334856
1 030557
2 030489
3 030595
4 030605
5 030592
6 034423
7 602636
8 030617
9 032566
10 030599
11 033151
12 335030
13 247543
14 354125
15 334576
16 662781
17 350610
18 335386
19 335387
20 335427

DESCRIPTION

AFTER TREATMENT INSTALLATION
WASHER FL USS YELLOW 3/8 GD8
WASHER FLAT USS PLTD 5/16 GR8
WASHER FLAT USS PLATED 1/2 GD8
WASHER- LOC,SPLIT,PLTD,3/8 GR8
WASHER- LOC, SPLT PLTD 1/2 GR8
SCR-HX HD, 3/8-16X1 GR8

SCR-HX HD,PLT,1/4-20X2-1/2 GR8
NUT-PLATED 5/16-18 GR8

HEX NUT .5000-13-D-C

NUT- PLATED, 3/8-16 GR8

SCR- HX HD 1/2-13 X 1-1/2 GR8
CHANNEL MUFFLER TOP, WELDMENT
Gasket Q312526

CLAMP, EXHAUST @4" ACCUSEAL ALUMINIZED
2017 AFTERTREATMENT B6.7

AFT CLAMP WLDMNT

BACKUP ALARM, SELF ADJUSTING
M4 DOWNPIPE

DOWNPIPE BLANKET

M4 EXHAUST TIP

REV A

—

—

QTY

—
N P o

A o0 0 000NN ONMNNO OO O®

m
M

N

- a a X

m
T

6-25

Chapter 6 - Engine


nthompson
Line

nthompson
Line

nthompson
Line


REMOTE OIL FILL INSTL

" DETAIL A
SCALE 1-3

Chapter 6 - Engine 6-26


nthompson
Line

nthompson
Line


=

GULOERA L REMOTE OIL FILL INSTL
oL @

ITEM PART

NO. NUMBER DESCRIPTION QTY

REF 335370 REMOTE OIL FILL INSTL REV A
1 355999 DIPSTICK AND LANYARD 1
2 897239039 HOSE, 1-1/2" X 35.0 LG. 1
3 318832 CLAMP, GEAR 1 5/16@2 1/4 HS-28 2
4 318833 BOLT,HEX,HEAD,d #10-24-UNC x 3/4"LG 1
5 033139 BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG 1
6 036645 WASHER,FLAT,d #10,SAE NARROW 2
7 030489 WASHER,FLAT,d 5/16",USS,WIDE,7\8" O.D. 3
8 030557 WASHER,FLAT,USS,9 3/8" 2
9 035604 WASHER,SPRING LOCK,d #10 1
10 030373 WASHER,SPRING LOCK,Q 5/16" 3
11 030605 WASHER,SPRING LOCK,dJ 3/8" 1
12 023598 NUT, HEX, #10-24-UNC 1
13 030617 NUT, HEX, 5/16-18-UNC 3
14 030599 NUT, HEX, 3/8-16-UNC 1
15 900081 SCREW,PAN HEAD,FLAT DRIVE,#10-24-UNC X 1" LG. 3
16 036860 NUT, KEPS #10-24 (ZP) 3
17 247836 CANTIL.BRACKET FOR MOUNT-OIL ISB10 SUPP. 1
18 324106 FILL PORT, ENGINE OIL 1
19 335378 BRKT, OIL FILL & DIP STICK, WLDMT 1
20 247482 CLAMP, LOOP @1-1/4", DG20, 3/16" BOLT 1

6-27 Chapter 6 - Engine


nthompson
Line

nthompson
Line

nthompson
Line


FUEL TANK INSTALLATION

SEE ON DWG
(P/N#335370)

TO HEAD FILTER

RETURN TO FUEL TANK

FROM ENGINE

DETAIL A
SCALE 1:16

6-28

Chapter 6 - Engine


nthompson
Line

nthompson
Line

nthompson
Line


-

A

e 8
.

GWL
ENVIRO \ENT = DUCTS
*&*sy

ITEM NO.
REF

PO Ao ©O®NO A WN

N NDNDNDNDNMNMDNDNMNDNDNNDDN=22 2 A a a
© 0O NO O WDN 20 © 0o~NOO O b

FUEL TANK INSTALLATION

PART NUMBER
335385
330144

896975027
896975046
322719
896974
247548
327996
247177
327126
317677
033139
030557
023687
030605
030599
900378
327995
356841
355147
328066
82627
329666
335362
335363
335376
332083
334063
896556013
335441

DESCRIPTION
FUEL TANK INSTALLATION
FUEL TANK, 50 GALLON, PLASTIC
RUBBER STRIP 1/8" X 1 1/2" X 27"
RUBBER STRIP 1/8" X 1 1/2" X 46"
STRAP WELDMENT, FUEL TANK - BOTTOM
ADHESIVE SPRAY, 3M
HOSE ASSY - 3/8" ID, 162" CUT
HOSE ASSY
FITTING,HYD,PLUG,HOLLOW HEX,MM-14
CLAMP,HOSE,@2", GEAR TYPE,(1-9/16"ID TO 2-1/2"ID)
SCREW,BUTTON HEAD,SOCKET CAP,#10-32-UNC X %" LG
SCR- HXHD PLT 3/8-16X1-1/4 GR8
WASHER,FLAT,USS,d 3/8"
WASHER,FLAT,SAE,& 1/2"
WASHER-LOCK,SPLIT,PLATED,3/8 GRS
NUT-PLATED, 3/8-16 GR8
LOCK NUT 1/2-13 PLATED
HOSE ASSY
SENDER, FUEL LEVEL
HEX HEAD FUEL, WELDMENT
FITTING,HYD,90°,FNPT-08 x MJIC-08
FITTING,HYD,90°,MJIC-06 X FNPT-08,STEEL
SENDER, FUEL LEVEL, CUMMINS SPEC
FUEL FILTER HEAD
FUEL FILTER ELEMENT
ELBOW-90, 08JIC X 14MM MORB
ELBOW-90 DEG, MJ-08 X MP-06
FUEL FILL, (RH) SIDE, WLDMT, (M3)
HOSE 2-1/4" ID X 13" LG.
HOSE ASS'Y, 1/2" ID X 30.7" LG

QTY
REV A

8[\)-\-\-\-\[\)[\)[\)_\

A AN, NNANDO N

6-29

Chapter 6 - Engine


nthompson
Line

nthompson
Line

nthompson
Line


DEF TANK INSTALLATION

REF #33485

8

DETAIL A
SCALE 1

Part #382961

Diesel Exhaust Filter

REF #E24717

6-30

Chapter 6 - Engine


nthompson
Line

nthompson
Line

josh
Line


A
[ 7]

ENVIRONMENTAL

)

| &

DUCTS

DEF TANK INSTALLATION

ITEM NO. PART NUMBER DESCRIPTION QTY
REF 334855 DEF TANK INSTALLATION REV E
3 357548 RETURN DEF 5/16" str 5/16 90 2000MM 1
4 357547 PRESSURE HOSE 1/4" 90 X 5/16" 90 2000MM 1
5 334582 STRAIGHT HOSE 1/2 BARB 5/8 BARB 2
6 325133 CLAMP, CONST TORQ .81 @ 1.5 DIA. 4
7 357546 SUCTION HOSE 3/8" X 3/8" 90, 500MM 1
8 334604 L2 DOSING MODULE 1
9 334581 FEMALE NORMA PS3 NW8 90 QUICK CONNECTOR 2
10 357306 RESEVOIR, DEF 5 GALLONS-2016 1
13 27271 CLAMP,HOSE @5/8",P-CLAMP TYPE (CL-11) 1
14 896601032  SILICON HOSE 1
15 896601092 EI[\II_E(‘TSIE\I)HOSE TO RADIATOR INTAKE PIPR (LEFT SIDE OF 1
16 896601070 SILICON HOSE TO TOP OF ENGINE 1
17 896044003 SILICON HOSE 2
18 609606 WASHER,FLAT,d 1/4",SAE NARROW 17
19 038266 WASHER,FLAT,d 3/8",SAE NARROW 1
21 030605 WASHER,SPRING LOCK,d 3/8" 1
22 033125 BOLT,HEX,HEAD,d 1/4-20-UNC x 1"LG,GR.8,GOLD ZINC 4
23 900114 SCR-TRUSS HD,PHL,PLD, 1/4-20UNC X 3/4" LG. 5
24 033147 SCR- HX HD PLTD 3/8-16 X 3/4 1
25 030373 WASHER- LOC SPLIT PLT 5/16 GR8 2
26 030703 NUT, HEX, 1/4-20-UNC 9
27 034800 SCR-HX HD,PLT,5/16-18X5/8 GR8 2
29 247588 STRAP, DEF TANK, WLD'T 2
30 030643 WASHER,SPRING LOCK,dJ 1/4" 13
31 335196 DEF BRACKET WELDMENT 1
32 340254 BRKT-DEF SPILLPAN KIT WITH DRAIN 1
33 336978 DEF BLANKET 1
34 661095 DEF SPILLPAN KIT W/DRAIN, RWK (HSD STD) 1
35 358393 RUBBER, COVER, DEF SPILLPAN 1
36 612667 NUT,HEX,NYLON LOCK,1/4-20-UNC 2
37 247462 VALVE, COOLANT, CONTROL 1
6-31 Chapter 6 - Engine


nthompson
Line

nthompson
Line

nthompson
Line


CHARGE AIR COOLER INSTALLATION

1X 11X 1X

4X 4X 4X

6-32

Chapter 6 - Engine


nthompson
Line

nthompson
Line


o
‘t T 2R

V'r] & CHARGE AIR COOLER INSTALLATION
p. 3

ITEM PART

NO. NUMBER DESCRIPTION QTY

REF 339631 CHARGE AIR COOLER INSTALLATION REV A
1 335006 CHANNEL WELDMENT CAC MTG 1
2 339632 CAC SHROUD WLDMT B6.7, (2019) 1
3 335403 CAC TURBO TO COOLER 1
4 326128 HOSE, CAC, STEPPED 3.0 ID X 3.5 ID, 3-WIRE 1
5 319761-HT  COUPLING HOSE HOT, 3.0" ID, X 3.5" LG. 1-WIRE 1
6 319761 COUPLING HOSE COLD, 3.0"ID, X 3.5" LG. 1-WIRE 2
7 314684 CLAMP HOSE T-BOLT 3-3.5 7
8 325872 CLAMP HOSE T-BOLT 3.63-3.94 1
9 038266 WASHER,FLAT,Q 3/8",SAE NARROW 3
10 651420 WASHER,FLAT,@ 5\16", SAE NARROW, 11/16" O.D. 14
11 030489 WASHER,FLAT,9 5/16",USS,WIDE,7\8" O.D. 20
12 035605 WASHER,FLAT,@ 1/4",USS,(3/4" O.D.) 1
13 030557 WASHER,FLAT,USS,d 3/8" 4
14 030605 WASHER,SPRING LOCK,d 3/8" 8
15 030373 WASHER,SPRING LOCK,d 5/16" 21
16 030643 WASHER,SPRING LOCK,d 1/4" 1
17 034423 BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8 7
18 031433 BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 11
19 030483 BOLT,HEX,HEAD,5/16-18-UNC x 3/4"LG 12
20 033145 BOLT,HEX,HEAD,d 1/4-20-UNC x 3/4"LG 1
21 023559 NUT,HEX,NYLON LOCK,5/16-18-UNC
22 030617 NUT, HEX, 5/16-18-UNC 10
23 030703 NUT, HEX, 1/4-20-UNC 1
24 032094 SCREW, PAN HD, 1/4-20 X 3/4 1
25 335731 CHANNEL, AIR DIVERTER 1
26 335401 CAC ENGINE TO COOLER 1
27 335482 CORE, CHARGE AIR COOLER 1
28 335431 DEFLECTOR PLATE, CAC 1
29 662805 FAN CAC, INSTALLATION, (HSD STD & CT) 2

6-33 Chapter 6 - Engine


nthompson
Line

nthompson
Line

nthompson
Line


CAC FAN ASSY

ITEM NO.
REF

1
2
3
4
5
6
7

PART NUMBER
326401
321748
326198
321015
038266
030605
030599
033139

DESCRIPTION
CAC FAN ASSY
MOTOR SUPPORT WELDMENT
FAN,CHARGE AIR COOLER (CAC)
MOTOR, CAC
WASHER,FLAT,d 3/8",SAE NARROW
WASHER,SPRING LOCK,d 3/8"
NUT, HEX, 3/8-16-UNC
BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG

£

ENVIRONMENTAL DUCTS
.

QTY
REV A

A DA BADNDDN

Chapter 6 - Engine

6-34


nthompson
Line

nthompson
Line


OIL COOLER INSTALLATION

4X 4X 4X

DETAIL C
SCALE 1:12

DETAILA ',
SCALE 1: 12

TO HYDRAULIC
PUMP

TO HYDRAULIC
TANK

SEE HYDRAULIC TRACTION
INSTALLATION

Chapter 6 - Engine


josh
Line

josh
Line


q&@gg OIL COOLER INSTALLATION
-
ITEMNO.  PART NO. DESCRIPTION QTY
REF 330729  OIL COOLER INSTALLATION REV B
1 330530  WELDMENT, OIL COOLER SUPPORT 1
2 550691  ROUND,SHIM 2
3 312871  THRUST BUSHING DELRIN 3/4 BORE 2
4 330605  WELDMENT, OIL COOLER PIVOT ROD 1
5 E355897  PLATE, RADIATOR ADJUSTER 1
6 - REMOVED -
7 330609  SHROUD, OIL COOLER, DIESEL 1
8 651420  WASHER,FLAT,@ 5\16", SAE NARROW, 11/16" O.D. 14
9 030557  WASHER,FLAT,USS,d 3/8" 1
10 038266  WASHER,FLAT,J 3/8",SAE NARROW 13
11 030373  WASHER,SPRING LOCK,& 5/16" 12
12 030605  WASHER,SPRING LOCK,& 3/8" 10
13 030617  NUT, HEX, 5/16-18-UNC 8
14 030599  NUT, HEX, 3/8-16-UNC 5
15 900020  BOLT,CARRIAGE,ROUND HEAD,5/16-18-UNC x 1" LG. 6
16 330524  HYD. OIL COOLER 30" X 24" 1
17 330596  SUPPORT TAB, OIL COOLER 2
18 330579  SUPPORT, OIL COOLER LATCH 1
19 330580  WELDMENT, OIL COOLER LATCH STOP 1
20 350767  BUMPER -DOOR 1
21 351089  CLAMP REWORK 1
22 351091  HOOK-RAD CLAMP 1
23 350761  COLLAR, SHAFT, ONE PIECE, 3/4"® BORE 1
24 896682029 SEAL, 1/4" X 3/4", NEOPRENE, SELF-ADHESIVE 2
25 896682023 SEAL, 1/4" X 3/4" X 23.50" LG. NEOPRENE, SELF-ADHESIVE 2
26 034423  BOLT,HEX,HEAD,3\8-16-UNC x 1" LG. GR8 7
27 031433  BOLT,HEX,HEAD,5/16-18-UNC x 1"LG 6
28 034422  BOLT,HEX,HEAD,3/8-16-UNC x 1 1/2"LG 1
29 033139  BOLT,HEX,HEAD,3/8-16-UNC x 1 1/4"LG 2
30 330733 FITTING, FJ-MJ-16 STRAIGHT SWIVEL (REF.)
31 E355307 PLATE, ROCKER SUITCH MOUNT (REF.)
32 316139  SWITCH-SIDE ROTARY (REF.) 2X
33 900081  SCR, PAN HD,PHL,#10-24-UNC X 1" LG. (REF.) 2X
34 036860  NUT, KEPS #10-24 (ZP) (REF.) 2X
35 301053  FITTING,HYD,STR,MORB-16 x MJIC-16 (REF.) 2X
36 304561  FITTING,HYD,45° FJIC-16 x MJIC-16 (REF.)

Chapter 6 - Engine


josh
Line

josh
Line


OIL COOLER INSTALLATION

ITEM NO.
37
38
39
40
41
42
44
45
46
47

PART NO.
301049
609606
030643
030703
033125
330803
330802
335846
338092

DESCRIPTION
HYD. FIT. 90° (MALE JIC-16/FEM JIC-16)
WASHER,FLAT,J 1/4",SAE NARROW
WASHER,SPRING LOCK,d 1/4"
NUT, HEX, 1/4-20-UNC
BOLT,HEX,HEAD,d 1/4-20-UNC x 1"LG,GR.8,GOLD ZINC
REMOVED
HOSE ASS'Y, 87 1/2" CUT
HOSE ASSY - 1" 1D, 135" CUT
PLATE-BENT, PIVOT, ADJUST (M4C)
PAD, OIL COOLER, RUBBER (5 SLOT)

- »

ENVIRO Q‘ ENTEL %DUCTS
ke

QTY
(REF.)

N

Chapter 6 - Engine


josh
Line

josh
Line

josh
Line


Global M4 Series Parts Manual

CHAPTER
Hydraulics
Table of
Contents Subject
Page
Hydraulic Traction Installation 7-3
Drive Motor Assembly 7-6
Pump, Variable Disp. Assembly 7-11
Auxiliary Hydraulic Installation 7-16
Hydraulic Tank Components 7-25
Gear Pump 7-29
EXT O-REACH OPT 7-32
ELEV./ PICKUP BROOM HOPPER, 7-34
UP/ DOWN GUTTERBROOM 7-36
DRIVE PARKING BRAKE 7-38
BROOM LIFT 7-40
P.U.B DRIVE 7-42
Pickup Broom Lift Cylinder 7-44
Gutter Broom Lift Cylinder 7-46
Gutter Broom Accumulator Hydraulic 7-47
Cylinder 4X44 (High Dump) Low 7-48
7-49
Chapter 7 - Hydraulics 71




7-2 Chapter 7 - Hydraulics



~
&
~
N
M

35 (2)
36 (8)
34 (8)

40

VIEW A-A

BRAKE ACTUATOR

REF

LH HYD TANK
ROTATED FOR CLARITY

(REF)

17

LEFT FENDER
ROTATED FOR CLARITY

18
(REF)

11

Chapter 7 - Hydraulics



-
——
T —

i R.H. HYDRAULIC TANK
! ROTATED FOR CLARITY

SEE ENGINE ASSY

ENGINE
SUB—-FRAME A

(OIL COOLER) 1) TORQUE ITEM 36 TO 80 FT. LBS.

7-4 Chapter 7 - Hydraulics



Item Pt No.

Description Qty Item Pt No. Description Qty

13
14
16
17
18
19
20
21
22
23

24
25
26
27
28
30
31
32
33
34

35
36
37
39
40
41
42
43
44
45

47
48

325928

353728
327087
319874
204003
326327
030643
325685
054072
054289
326891

326133
030703
322385
322512
322657
326004
031671
022921
326052
326053

325927
326405
026205
325929
326931
031433
030373
308534
320975
030592

307017
041847
030489
301053
355401
326941
204282
325139
325140
18004-45

311791
609606

Hydraulic Traction Instal. *F REF

[uy

Switch-Pressure, Parking Brake
Motor,Var-Bent Axle W/Speed Rg ———— 333760 Motor,Var-Bent Axle W/Speed Rg
Manifold- Parking Brake (see next page).
Conn, Mb-Mj-6

Tee, Mj-Fjx-Mj-6, Modified
Washer, Lock 1/4" (Gr.8Yz)
Hose Assy 1.0" Id X 186 Cut
See 82061

Elbow, Mb-Mj90-6

Hose Assy,Parker,1-1/2"1dx74Lg

RPNRRPRMRNR

Angle Differential Meter

Nut, Hex 1/4"-20 (Gr.8Yz)
Hose,H-06,100R1,Fjic-06XFjic90°(S)0
Hose,H-06,100R2,Fjic-06XFjic90°-06
Hose Assy 3/8 Id X 100 Cut
Gauge,High Press Diff, 0-80 Psi
Adapter, Mj-Mp-4

Bolt, Hex Hd 1/4-20X2-3/4 (Gr.8Yz)
Hose Assy 1/4" Id X 20.5 Cut

Hose Assy 1/4" Id X 31.5 Cut

PR NNRRRRNR

Hose Assy 1.0" Id X 54 Cut

Hose Assy 1.0" Id X 178" Cut
Bolt, Hex Hd 1/4"-20X5/8" (Gr.8Yz)
Hose,1-1/41d,54.0" Cut(61.75LQ)
Hydraulic Block, Traction Pump
Bolt, Hex Hd 5/16"-18X1" (Gr.8Yz)
Washer, Lock 5/16" (Gr.8Yz)

Half - Split Flange
Hose,Hyd-24,100R4,Fjic-24 X 2
Washer, Lock 1/2" (Gr.8Yz)

N =
RerlNoNvrRrRrNOR R

Seal Assy-Static Face 1 1/4"

Bolt, Hex Hd 1/2-13X1-3/4 (Gr.8Yz)
Washer, Flat 5/16", Uss (Gr.8Yz)
Conn, Mb-Mj-16

Hose Assy, 1-1/4 1.D. X 14.25 Lg.
Hose,1-1/41d,63.25" Cut(71.0LQ)
Fitting,Hyd,T,Mjic-06X2,Morb-06
Hydraulic Block

Hydraulic Block

Bolt, Hex Hd 1/2-13X3-1/4 (Gr.8Yz)

=N
N O

AR RPRPREPRLRNN

Bolt, Hex Hd 1/2-13X2-3/4 (Gr.8Yz)
Washer, Flat 1/4" Sae (Gr.8Yz) 2

[oe]

Chapter 7 - Hydraulics 7-5


nthompson
Line


MOTOR,VAR-BENT AXLE W/SPEED RG

333760 MOTOR,VAR-BENT AXLE W/SPEED RG

327087 MOTOR,VAR-BENT AXLE W/SPEED RG

Chapter 7 - Hydraulics

7-6


nthompson
Line

nthompson
Line

nthompson
Line


&5

Motor,Var-Bent Axle W/Speed RG

DUCTS

ENVIRO

7-7

Chapter 7- Hydraulic System


jthompson
Line

jthompson
Line

jthompson
Line


Motor,Var-Bent Axle W/Speed RG

7-8 Chapter 7- Hydraulic System


nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Line

nthompson
Line


Motor,Var-Bent Axle W/Speed RG

Chapter 7- Hydraulic System


nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Rectangle

nthompson
Line

nthompson
Line

josh
Polygonal Line

josh
Line


P

GWL Motor,Var-Bent Axle W/Speed RG
(o] ENTJL uUcTsS

ITEM# PART NUMBER DESCRIPTION
REF 333760 MOTOR,VAR-BENT AXLE W/SPEED RG
333956  SOLENOID, 12v
335201 SPOOL
335202  SPRING
333950  ADJUSTER
333955  COILKIT,12v
335206  SEAL ASSEMBLY
335205 RETAINING RING
338460  OIL SEAL,SUNDSTRAND MTR,VITON
333936  O-RING
333949  SPOOL
335210  LOOP FLUSHING RELIEF VALVE ASSY
333947  O-RING
381998 BEARING PLATE
335212 LIP SEAL
382031 O-RING
333952  O-RING
380914  SEAL NUT, M12
335217  VALVE SEGMENT ASSY
380912 PLASTIC CAP, GREEN
333934  SPEED SENSOR ASSY
335219 SERVO PISTON
335220 CONTROL SEAL

2333oronld0eNoanen -

N NN
N =~ O

7-10 Chapter 7- Hydraulic System


nthompson
Line

nthompson
Line

nthompson
Line


Glm: 3 [ & PUMP, VARIABLE DISPL W/FILTER

ENVIRON ENT\L DDUCTS

APPROVED VENDOR

VENDOR NAME: SAUER-DANFOSS
VENDOR P/N: 520326

VENDOR APPROVAL CODE: 1

7-11 Chapter 7- Hydraulic System



jthompson
Rectangle

jthompson
Rectangle

jthompson
Line

jthompson
Line


PUMP, VARIABLE DISPL W/FILTER

7-12 Chapter 7- Hydraulic System


jthompson
Rectangle

jthompson
Rectangle

jthompson
Line

jthompson
Line


: A PUMP, VARIABLE DISPL W/FILTER

ENVIRONMENTAL DUCTS

\\\)

REF

End cap gasket face
of item 30 with
pressure limiters,
right hand rotation

NOTE:
Item 50 does not include
items 57, 58, 59, or 60

7-13 Chapter 7- Hydraulic System


jthompson
Rectangle

jthompson
Rectangle

jthompson
Line

jthompson
Line


PUMP, VARIABLE DISPL W/FILTER

ITEMNO.  PART NUMBER DESCRIPTION QTY 39 GS382119 SLIDE COVER INSERT ASSEMBLY 1
40 (GS382120 DISPLACEMENT LIMITER KIT 1

1 (GS382081 VARIABLE HOUSING ASSEMBLY 1 41 GS382121 O-RING 2
2 GS382082 BEARING 1 42 GS382122 O-RING 2
3 GS382083 PIN 2 43 GS382123 SCREW 1
4 GS382084 PLUG 7 44 (GS382124 SET SCREW 1
5 GS382085 PLUG 2 45 GS382125 DISPLACEMENT LIMITER KIT 1
6 GS382086 CONTROL FILTER SCREEN 3 46 (GS382126 SERVO PISTON ASSEMBLY 1
7 (GS382087 CYLINDER BLOCK ASSEMBLY 1 47 GS382127 O-RING 2
8 GS382088 SPRING SEAT 1 48 (GS382128 PISTON RING 2
9 GS382089 SPRING 1 49 GS382129 SLIDER BLOCK 1
10 GS382090 SPRING RETAINER 1 50 GS382130 END CAP - TWIN PORTS 1
11 GS382091 RETAINING SPRING 1 51 GS382131 JOURNAL BEARING 1
12 GS382092 WELDED PISTON 9 52 (GS382132 JOURNAL BEARING 1
13 GS382093 SLIPPER GUIDE 1 53 GS382133 END CAP - GASKET 1
14 GS382094 SLIPPER GUIDE BEARING 2 54 GS382134 PLUG 4
15 GS382095 SPACER 4 55 (GS382135 PLUG 1
16 (GS382096 SCREW 4 56 GS382136 SCREW 2
17 (GS382097 VALVE PLATE 1 57 GS382137 LIFTING BRACKET SPACER 1
18 GS382098 SWASHPLATE ASSEMBLY 1 58 (GS382138 LIFTING BRACKET 1
19 GS382099 SERVO ARM ASSEMBLY 1 59 (GS382139 WASHER 1
20 GS382100 VARIABLE SWASHPLATE 1 60 (GS382140 SCREW 2
21 (GS382101 SCREW 1 61 GS382141 CHARGE PUMP SET - 34 CC/REV 1
22 GS382102 SWASHPLATE GUIDE 1 62 (GS382142 PIN 1
23 (GS382103 SCREW 1 63 (GS382143 CHARGE PUMP SHAFT 1
24 GS382104 WASHER 1 64 GS382144 KEY 1
25 (GS382105 SPIRAL HEAD PIN 1 65 GS382145 RETAINER PLATE 1
26 GS382106 CAGE LOCATOR LINK 1 66 (GS382146 AUXILIARY MOUNTING KIT 1
27 GS382107 PIN 1 67 GS382147 COUPLING 1
28 GS382108 SPRING 1 68 (GS382148 CHARGE PUMP COVER ASSEMBLY 1
29 GS382109 SLIDE COVER 1 69 (GS382149 BUSHING 1
30 GS382110 LEVELER 1 70 GS382150 O-RING 1
31 GS382111 SPRING SEAT 2 71 GS382151 ADAPTOR FLANGE 1
32 GS382112 SHIM 2 72 GS382152 WASHER 4
33 GS382113 GUIDE POST 2 73 GS382153 SOCKET HEAD SCREW 4
34 GS382114 SEAL NUT 3 74 (GS382154 O-RING 1
35 GS382115 O-RING 1 75 GS382155 COVER PLATE 1
36 GS382116 SCREW 6 76 (GS382156 SCREW 4
37 GS382117 SPRING 2 77 GS382157 CHARGE RELIEF KIT 1
38 GS382118 SPRING 2 78 (GS382158 O-RING 1
79 GS382159 SHAFT 1

80 GS382160 ROLLER BEARING 1

81 GS382161 SHIM 1

82 (GS382162 RETAINING RING 1

83 GS382163 SHAFT SEAL ASSEMBLY 1

84 GS382164 LIP SEAL 1

85 GS382165 O-RING 1

86 (GS382166 RETAINER PLATE 1

87 GS382167 METRIC SCREW 3

88 (GS382168 ELECTRONIC DISPL CONTROL KIT 1

89 GS382169 CONN-PCP, WEATHER PAC 1

90 GS382170 GASKET 1

91 GS382171 SCREW 6

92 GS382172 O-RING 1

93 GS382173 O-RING 1

94 GS382174 O-RING 1

95 GS382175 FILTER MANIFOLD 1

96 (GS382176 O-RING 1

97 GS382177 NUT 1

98 (GS382178 TUBE 1

99 GS382179 O-RING 2

100 (GS382180 USE 381977 FILTER 1

101 GS382181 MULTI-FUNCTION VALVE ASSEMBLY 2

102 GS382182 O-RING 2

103 GS382183 O-RING 2

104 GS382184 CHECK VALVE 2

105 GS382185 SPECIAL PLUG 2

106 (GS382186 CONTROL ORIFICE KIT - 0.040 1

107 GS382187 SPRING 1

108 (GS382188 SPRING RETAINER 1

Chapter 7- Hydraulic System 7-14


jthompson
Line

jthompson
Line


7-15 Chapter 7 - Hydraulics



(4)29

(4) e

(2)

(2) 10

71

A

2 1
@ @s—F 5 4 /€ &
| | 72 >
(2)10 j f .
10
(2) 71 71 @ -
) (4
72 {
46 (4)
2. TIGHTEN ALL COMPONENTS IN THE ORIENTATION SHOWN. SEE DWG 325928 FOR PARK
1. ITEMS 33,34, AND 35 CONNECT BETWEEN MANIFOLDS. BRAKE MANIFOLD INSTL.
NOTES, UNLESS OTHERWISE SPECIFIED: SHOW MOUNTED IN FENDER

Chapter 7 - Hydraulics 7-16



42 (REF)

33
Hiils

VIEW A—A

ALL HOSES AND ELECTRICAL
WIRES PASS THROUGH 77
THIS OPENING.

7-17 Chapter 7 - Hydraulics



solnelpAH - 2 Jeydeyn

8l-.

MAIN FRAME
TRANSITION R. H. 95 L.H. HYD.TANK
(REF)

LEFT SIDE

(REF) 95
2

/EL@
MAIN FRAME
TRANSITION L. H.

(REF)

(REF) 103




6l-.L

solinelpAH - 2 Jeideyn

SEE HOPPER
LIFT OPTION

TO0 G.B.
GAUGE

R.H. GB INSTL.

& -
P
////
7 -~

L.H. GB INSTL.

P.UB. LIFT } ‘
CYLINDER
REF.

NOHIANZ

IYLINTW

L




solinelpAH - 2 Jeideyn

0¢-L

ks 5'
I8
QAL

59




XA

solinelpAH - 2 Jeideyn

R.H. HYD. TANK

o
by
’((.".'..

BRAKE CYLINDER 68 ' @
ASSEMBLY REF N

72

70 (REF)
STEERING
GEAR
REF.

19

L.H. HYD. TANK




solinelpAH - 2 Jeideyn

(A4

L.H. HYD.TANK

92

&0 93 16 49
gyl () (4) (4)

@
\@‘\ pY

(PUB. MOTOR)




G O
ENVIRONMENTAL
i
Item Pt No. Description Qty Item Pt No. Description Qty
- 326298 Auxiliaire Hydraulic Instal. F REF 56 320956 Hose Assy- 3/81d X 14.38 Lg. 1
57 323127 Hose Assy, 3/41d X 10.5"Cut 1
1 328023 Manifold- Elev/Pickup Broom 1 58 326063 Hose Assy, 3/8 I1d X 20 Cut 1
2 319870 Manifold- Hopper, Up/Down 1 59 323368 Hose Assy, 1.0 Id X 62.0 Cut 1
3 319875 Manifold- Split Blk, Brm Lift 1 60 326481 Hose Assy, 3/4"1d X 30" Cut 1
4 319871 Manifold- Gutter Broom Drive 1 61 322295 Hose Assy-3/41d X 30.0 Lg. 1
6 207576 Elbow, Mj-Fjx45-10 1 62 354626 Hose Assy, 3/4 1d X 43.5 Cut 1
8 030643 Washer- Loc Split Pltd 1/4 Gr8 6 63 204282 Tee,Mj-Mj-Mb-6 1
9 030489 Washer Flat Uss Plated 5/16 21 65 326070 Hose Assy, 1/2 Id X 56.5 Cut 1
10 030373 Washer- Loc Split PIt 5/16 Gr8 19 66 326482 Hose Assy, 3/4"Id X 25"Cut 1
11 030483 Scr- Hxhd Pltd 5/16-18X3/4 Gr8 13
12 323668 Elbow-Mj-Fjx45-12 4 68 318107 Hose Assy, 1/2 Id X 19 Cut 1
69 303379 Adaptor 1
13 306523 Elbow- Mb-Mj90LI-8 1 70 318106 Hose Assy 1/2 Id X 240 Cut 1
14 030599 Nut- Plated, 3/8-16 Gr8 4 71 030617 Nut- Plated 5/16-18 6
15 030557 Washer Flat Uss Plated 3/8 4 72 620513 El, Mb-Mj90-8 1
16 030605 Washer- Loc,Split,Pltd,3/8 Gr8 4 73 321742 Hose Assy-5/8 1d X 206.0 Lg. 1
17 050353 Scr-Hx Hd,3/8-16X3-3/4 Gr8 3 74 044958 Clamp Hose #10 1
18 204003 Conn, Mb-Mj-6 8 75 320544 Hose Assy, 1/21d X 12 Lg 1
19 251976 Elbow, Mb-Mj90-8-10 2 76 035617 Union, Mj-Mj-10-10 1
20 351707 El,Mb-Mj90-10-12 5 77 893704029 Trim- Plastic 1
21 322479 Angle, Elev. Manifold Support 1
22 620385 El,Mb-Mj90-10 8 78 205791 Elbow Mb-Mj90-8-6 4
79 890115007 Loom 2
23 033147 Scr- Hx Hd Pltd 3/8-16 X 3/4 3 80 400755 Clamp,Adj,2-1/2-7 2
24 055839 Elbow, Mj-Fjx90-12 1 81 322507 Hose Assy 3/81d X 94.5 Lg -
25 302683 Conn, Mb-Mj-8-10 1 82 301207 Plug-Mb-8 2
26 056501 Conn, Mb-Mj-10-12 1 83 322506 Hose Assy 3/81d X 158.0 Lg -
27 204272 Conn, Mb-Mj-10 5 84 324525 Decal, Standard Sweep 1
28 322480 Angle, Manifold Support 1 85 322376 Hose Assy 3/8 1d X 118.75 Lg 1
29 031433 Scr- Hx Hd Pltd 5/16-18X1 Gr8 6 86 320957 Hose Assy- 3/8 Id X 53.75 Lg 1
31 252004 El,Mb-Mj90-12-16 1 87 322372 Hose Assy 3/81d X 90.38 Lg 2
32 205439 Tee, Mj-Mj-Fjx-10 1
33 322505 Hose Assy 3/81d X 15.5Lg 1 88 322370 Hose Assy 3/8 Id X 200.75 Lg 1
89 322371 Hose Assy 3/8 1d X 143.0 Cut 1
34 323799 Hose Assy-5/8 Id X 14.0 Cut 1 90 322677 Hose Assy, 3/8 Id X 52.75 Lg 2
35 322509 Hose Assy 5/8 Id X 4.25 Cut 1 92 307015 Seal - Static Face 3/4" 1
36 326303 Hose Assy 3/4 Id X 29 Cut 1 93 300324 Half-Split Flange 3/4 (Code61) 2
37 322374 Hose Assy 3/81d X 17.75 Lg 1 94 315682 Gear Pump-Tandem 1
39 322791 Valve Check 1 95 324462 Hose Assy 5/8 Id X 170.0 Cut 2
40 101845 Adapter, Mp-Mj-6 2 96 323970 Hose Assy-5/8 Id X 87.0 Cut 2
41 896365 Sealant-Pipe Thd 1.00000 1 97 322518 Hose Assy-5/8 Id X 111 Cut 1
42 322375 Hose Assy 3/81d X 21.88 Lg 1 98 322519 Hose Assy-5/8 Id X 106.5 Cut 1
43 323746 Hose Assy 3/4 1d X 27.0 Cut 1
44 315128 Hose Assy-5/8 1d X 64 Lg 1 101 322516 Hose Assy, 3/4"1d X 54.5" Cut 1
102 322660 Hose Assy, 5/8 Id X 32.62 Lg 4
45 308591 Filter - High Pressure 1 103 324461 Hose Assy 5/8 Id X 113.0 Cut 2
46 054289 Elbow, Mb-Mj90-6 1 104 057648 El-Blkhd,Mj-Mjh45-10 4
47 310067 Elbow, FI-Mj90-16 1 105 035045 Nut-Jam, Plated, 7/8-14 4
48 326892 Hose Assy, 1.0"Id X 60.5"Cut 1 106 308598 Spacer 2
49 033139 Scr- Hxhd PIt 3/8-16X1-1/4 Gr8 4 107 314360 Assy-Relief Valve 1
50 352825 Scr-Hx Hd Cap,1/4-20X3-1/2 2 108 314261 Plug, Hyd,1/4 Npt 2
51 323937 Water Separator Brkt, Widmt 1 109 251975 Elbow Mj-Fjx90-10 6
52 320465 Conn Mb-Mj-10-16 1 110 323762 Connector, Mb-Mj-20-12 2
53 054471 Elbow, Mb-Mj90-12 1 111 323759 Filter Head 1
54 320902 O-Ring Flange Set- 16 Cfhs 1 112 323760 Filter EImt Spin-On, Water Sep 1
7-23 Chapter 7 - Hydraulics



Item Pt No. Description Qty Item Pt No. Description Qty

113 323969 Adapter Brkt Widmt 1
114 033151 Scr- Hx Hd 1/2-13 X 1-1/2 Gr8 2
115 030592 Washer- Loc, Splt Pltd 1/2 Gr8 2
116 602710 Grommet An931-B16-22 1
117 355336 Adapter, Mp-Mb-20-20 1
118 355337 Check Valve 1-1/4 Npt 1
121 900093 Clamp Loop Dg 12 1
122 033125 Scr- Hx Hd Pltd 1/4-20 X 1 Gr8 1
124 030703 Nut Hex 1/4-20 Unc 1
125 325946 Drive Gear,Power Steering Pump -
126 054292 Elbow, Mb-Mj45-16 -
128 204257 Elbow-Mb-Mj45-10 2
129 323860 Hose,Hyd-12,100R1,Fjic-12 X Fjic45°-12 1
130 326543 Hose Assy, 1.0"ld X 23" Cut 1

Chapter 7 - Hydraulics 7-24



HYDRAULIC TANK COMPONENT INSTALLATION

7-25 Chapter 7 - Hydraulics


josh
Line

josh
Line


HYDRAULIC TANK COMPONENT INSTALLATION

IN KIT

Chapter 7 - Hydraulics 7-26


josh
Line

josh
Line


HYDRAULIC TANK COMPONENT INSTALLATION

7-27 Chapter 7 - Hydraulics


josh
Line

josh
Line


HYDRAULIC TANK COMPONENT INSTALLATION

ITEM PART DESCRIPTION QTY
REF 341507 HYDRAULIC TANK COMPONENT INSTALLATION REV A
1 033905 FITTING,HYD,90°, MNPT-08 X MJIC-08 2
2 033911 FITTING,HYD,STR,MNPT-06 X MJIC-06 1
3 033991 FITTING HYD, PLUG, MNPT-08 ]
4 034409 SCREW,SOCKET HEAD CAP,3/8-16 UNC X 1-1/2"LG. 4
5 054471 FITTING,HYD,90°, MORB-12 X MJIC-12 2
6 057081 FITTING,HYD,90°, MNPT-18(1/2")x2 ]
7 109455 FITTING,HYD, 45°,MJIC-16 X MNPT-16 ]
8 204295 FITTING,HYD, TEE,MJIC-08 X FJIC-08 X MJIC-08 1
9 206382 FITTING,HYD,STR,MORB-12 X MJIC-12 3
10 300664 RING, GASKET, HYD. TANK COVER 2
11 301310 FILLER BREATHER 2
12 308883 VALVE BALL,FNPT-16(1") 1
13 312938 FITTING,HYD,STR,MJIC-16 X FNPT-16 1
14 320969 FITTING,HYD,STR,MNPT-24(2") X MJIC-24,STEEL 3
15 322069 FLOAT SENSOR ASSEMBLY 2
16 324080 DUST CAP,1/2" BODY,RIGID NIPPLE,ALUMINIUM,SERIES SM 1
17 324422 QUICK CONNECT,SM, TYPE ,FNPT-08 X BODY-08 1
18 325034 FITTING,HYD,HEX PLUG,MORB-16 2
19 325424 OIL GAUGE 2", LEVEL RING 2
20 326835 STRAINER,INTERNALY MOUNTED, 1 1/2" FNPT,200 MESH 2
21 380017 GASKET,HYD TANK FILL 2 REF
22 E320316 RETURN MANIFOLD ]
23 330944 COVER WELDMENT, HYD TANK, (LH) SIDE ]
24 030605 WASHER- LOC,SPLIT,PLTD,3/8 GR8 4
25 326993 COVER PLATE, HYD TANK TOWER ]
26 320319 GASKET- RETURN MANIFOLD 2
27 334163 FAN DRIVE TANK HEADER ]
28 337936 SAE -24 ORB TO -24 ORB STRAIGHT 2
29 337937 SAE -16 ORB TO -16 ORB STRAIGHT 2
30 338302 SAE -16 2-WAY BALL VALVE 2
31 338303 SAE -24 2-WAY BALL VALVE 2
32 248855 VALVE,PROPORSIONAL RELIEF, CARTRIDGE ONLY 1
33 337576 COlL 1
34 339147 MB-MJ-24-26 2
35 320902 SPLIT FLANGE KIT, SAE-16, CODE 61, 1 1/4".0.D. 1
36 055839 FITTING,HYD,90°,MJIC-12 X FJIC-12 1
37 337935 SAE-16 ORB TO -16 JIC STRAIGHT 2
38 316932 FITTING,HYD,STR,MJIC-16 X MORB-12 1
39 303165 FITTING,HYD,STR,MORB-12 X MJIC-10 1
40 045522 FITTING,HYD,NIPPLE,FNPT-24(1 1/2")x1 3/4,CLOSE,GALV. 2
41 057651 FITTING,HYD,TEE,MJIC-10 X FJIC-10 X MJIC-10 1
42 251975 ELBOW MJ-FJX90-10 ]
43 033902 FITTING,HYD,90°, MJIC-10 X MNPT-08 ]
44 033907 FITTING,HYD,90°, MJIC-06 X MNPT-08 ]
45 206382 FITTING, HYD, STR, MB-MJ-12 ]
46 036646 SCREW,PAN HEAD,CROSS DRIVE, #10-32-UNF X 1/2" LG. 12 REF
47 326030 ADAPTOR, MP-FJX-16 ]
48 319584 SCREW,SOCKET HEAD CAP,3/8-16 UNC X 1"LG. 4

Chapter 7 - Hydraulics 7-28


jthompson
Line

jthompson
Line


(INLET)

H |

(INLET)

H

(OUTLET) E‘_

.875—14 DIA.
(OUTLET)

1.062—12UNF-2B
O—RING—SAE (INLET)

(OUTLET)

T ||tb‘<_
!

6.18

2x .56 THRU

5.75

6.95

.75 DIA (OUTLET)

4x 3/8-16UNC—2B
_\ — l=— 88 /
Y o/ 1 b
T | }
1.8
&——& .87 *
T 4.0
L] [
8 ; J» l—— 38
7 6 3 |~ 2.54 —=
8.50 .875 MAJOR DIA
10.77 1.63 FLAT ROOT SIDE FIT
13T—16/32DP
PUMP_DATA
MAX PRESSURE (FRONT) & (REAR) —— 3600 PSI
MAX SPEED (FRONT) & (REAR) 3000 RPM

DISPLACEMENT (FRONT)

DISPLACEMENT (REAR)

1.59 CUIN (26CC/PEV)

SHAFT ROTATION (FRONT VIEW)

1

Q@

@
2.06

4

1.03 CUIN (17CC/REV)
cw

1.00 DIA (INLET)

@
view: A=A e\
NOTES: (INLET) 4x 3/8—16UNC—2B
1. ALL DIM’S REF.
7-29 Chapter 7 - Hydraulics



Description

Qty

Item Pt No. Description Qty Item Pt No.
- 315682 Gear Pump- Tandem A Ref
1 380867 Gear Pump—front 0
2 314003 Pump—gear 0
3 312663 Intermediate Kit, Type X 0
4 380862 Seal Kit—sundstrand Pump 0
5 380799 Seal Kit—sundstrand Pump 0
6 381340 O-rings, Set Of 2, Type X 0
7 381341 O-ring, Type X 0
8 310901 Cplg—fem. Spline 0

Chapter 7 - Hydraulics

7-30




7-31 Chapter 7 - Hydraulics



BLUE MANIFOLD- EXT O-REACH OPT e

PART# (248020) G'-@“—

o |
| |
. - S
vo— [ S s
| R > L |
: i * O J*’ v
o > |
| |
L ]
NOTE: ) )

PART#331223 & 331224
| ARE BUILT INSIDE AND ARE

NOT SHOWN.
REDUCING/ RELIEVING
CARTRIDGE (800PSI)
PART # (331227)
CHECK VALVE
PART# (331222)

SOLENOID VALVE & COIL
PART# (331225)

Chapter 7 - Hydraulic System 7-32


jthompson
Line

jthompson
Line


BLUE MANIFOLD- EXT O-REACH OPT

DESCRIPTION

248020 G.B EXTENDED

331227 REDUCING/ RELIEVING CARTRIDGE (800PSI).
331288 SEAL KIT

331225 SOLENOID VALVE & COIL
331289 CARTRIDGE ONLY
331214 COIL
331290 SEAL KIT

331222 CHECK VALVE
331291 SEAL KIT

7-33 Chapter 7 - Hydraulic System


jthompson
Line

jthompson
Line


BLUE MANIFOLD- ELEV./ PICKUP BROOM

PART# (319872)
G5 A 04h C D B
fffffffffffff (ot —

NOTE:
SOLENOID VALVE & COIL, BACK UP RINGS AND PISTONS
FOWARD/ REVERSE (4-WAY) VALVE. | ARE BULT INSIDE MANIFOLD |
PART# (307839) AND AREN
CHECK VALVE CARTRIDGE. . - _
PART# (382709)
/
12X BACKUP RING /\B
PART# (331233) y
//
//
/ 4X CHECK VALVE.

PART# (382708)
4X PISTON.
PART# (381212)

VIEW B-B

SOLENOID VALVE & COIL.
BY-PASS (2-WAY) VALVE.
(PART# 382707)

RELIEF VALVE CARTRIDGE, (3500 PSI).
PART# (381209)

Chapter 7 - Hydraulic System 7-34


jthompson
Line

jthompson
Line


BLUE MANIFOLD- ELEV./ PICKUP BROOM

PART # DESCRIPTION

319872 ELEV./ PICK UP BROOM

382708 CHECK VALVE
381258 SEAL KIT

382707 BY-PASS (2-WAY) VALVE
382723 CARTRIDGE
382724 COIL
331276 SEAL KIT

307839 FORWARD/ REVERSE (4-WAY) VALVE
331280 CARTRIDGE
382724 COIL
331283 SEAL KIT

331236 RELIEF VALVE (3500PSI).
381258 SEAL KIT

382709 CHECK VALVE
381258 SEAL KIT

331284 BACK UP RING FOR PILOT PISTON

7-35 Chapter 7 - Hydraulic System


jthompson
Line

jthompson
Line


BLUE MAINFOLD- HOPPER, UP/ DOWN

PART# (319870)
P2 G 1
o 1 S |
i Ml |
| 2 e
p | - ‘ B2
i 2500 Psl # oo
TR e —
| Tm |
T i | !
i 4170 P T ooo PST | ‘
| Pli¢ I Wk L
| — .
i | A2
' L——— 03

2X CARTRIDGE & COIL
HOPPER UP.
PART# (331247)

LFLOW CONTROL CARTIDGE(7GPM). J

PART# (381202)

2X CARTRIDGE & COIL
HOPPER DOWN.
PART# (331247)

CARTRIDGE & COIL
G.B. RUN VALVE.
PART# (382706)

NOTE:
PART NUMBER (381223) &
(381224) NOT SHOWN.

3X FITTING, DIAGNOSTIC, 7/16.
PART# (381223)

3X DUST CAP.
PART# (381224)

COUNTERBALANCE VALVE(800 PSI).
PART# (331238)

CARTRIDGE & COIL
BYPASS VALVE.
PART# (382707)

RELIEF VALVE CARTRIDGE (900 PSI).
PART# (331240)

RELIEF VALVE CARTRIDGE (2500 PSI).
PART# (331239)

Chapter 7 - Hydraulic System 7-36


jthompson
Line

jthompson
Line


ENV%&\MENT L PR

3 \,
Ve
e

BLUE MAINFOLD- HOPPER, UP/ DOWN

PART # DESCRIPTION

319870 HOPPER, UP/DOWN

331238 COUNTERBALANCE VALVE (800 PSI)

331277 SEAL KIT

331239 RELIEF VALVE (2500 PSI)
381258 SEAL KIT

331240 RELIEF VALVE (900 PSI)
381258 SEAL KIT

381202 FLOW CONTROL (7GPM)
331278 SEAL KIT

382707 BYPASS VALVE
382723 CARTRIDGE
382724 COIL
331276 SEAL KIT

331247 HOPPER UP/DOWN VALVE
331280 CARTRIDGE
382724 COIL
331281 SEAL KIT

382706 G.B. RUN VALVE
331282 CARTRIDGE
382724 COIL
331276 SEAL KIT

7-37

Chapter 7 - Hydraulic System



jthompson
Line

jthompson
Line


¢« BLUE MANIFOLD- GUTTERBROOM DRIVE.

EEEEEE PART# (319871)

(| = b éa}

|
% L 4

| = | =

| T | T
L__1 L

J000 PSI 2000 PSI
I 5 [
O O :
D T by » [l o )Avﬁvé\—y—l i

= . =

>
>

RELIEF VALVE CARTRIDGE (2000 PSl).
PART# (331256)

SOLENOID VALVE & COIL.
LH G/B RUN VALVE.
PART# (382707)

SOLENOID VALVE & COIL.
RH G/B VALVE.

PART# (382707) CHECK VALVE

PART# (382709)

VIEW A-A
SCALE1:3

Chapter 7 - Hydraulic System 7-38


jthompson
Line

jthompson
Line


BLUE MANIFOLD- GUTTERBROOM DRIVE.

PART # DESCRIPTION

319871 GUTTER BROOM DRIVE

331256 RELIEF VALVE (2000 PSI)
381258 SEAL KIT

382707 SOLENOID VALVE & COIL
382723 CARTRIDGE
382724 COIL
331276 SEAL KIT

382709 CHECK VALVE
381258 SEAL KIT

7-39

Chapter 7 - Hydraulic System



jthompson
Line

jthompson
Line


BLUE MANIFOLD-PARKING BRAKE

PART# (319874)

\ 1
| |

| - PS
| |
:g :
\ 1
| I
| %) o |
| |
H !
| — |
| - |
| |
1 1
L. S _

.
CHECK VALVE CARTRIDGE.
SOLENOID VALVE & COIL. PART# (382709)
PART# (331266)
OF
, @)
Chapter 7 - Hydraulic System 7-40


jthompson
Line

jthompson
Line


BLUE MANIFOLD-PARKING BRAKE

PART # DESCRIPTION

319874 PARK BRAKE

331266 SOLENOID VALVE & COIL
331280 CARTRIDGE
382724 COIL 331281

SEAL KIT

382709 CHECK VALVE
381258 SEAL KIT

7-41 Chapter 7 - Hydraulic System


jthompson
Line

jthompson
Line


BLUE MANIFOLD-BROOM LIFT

PART# (319875)
i :

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, B
04
DUST CAP.
PART# (381224)
FITTING, DIAGNOSTIC, 7/16.
/ PART# (381223)
—{
i:i]
ali=i 3
4X SOLENOID VALVE & COIL
P.U.B DOWN. 2X SOLENOID VALVE & COIL
PART# (331266) 4X SOLENOID VALVE & COIL P.U.B UP.
LH G.B UP @ PART# (331270)
PART# (331266)—_ =3
N = 4X SOLENOID VALVE & COIL |
OF OB YA —
O== PART# (331268)
@ @ ~———4X SOLENOID VALVE & COIL
— RH G.B. DOWN.
7 —2X SOLENOID VALVE & COIL
=, P U.B DOWN. PART# (331266)
= PART# (331270)

NTERBALANCE CARTRIDGE (3045PSI).
PRESSURE REDUCING/RELIEVING (600PSI). cou PA,%#%N%&G (3045P31)

PART# (382712) :
Chapter 7 - Hydraulic System 7-42



jthompson
Line

jthompson
Line

jthompson
Line


BLUE MANIFOLD-BROOM LIFT

PART # DESCRIPTION

319875 BROOM LIFT

331268 COUNTERBALANCE VALVE (3045PSI)
331277 SEAL KIT

382712 PRESSURE REDUCER VALVE (600PSI)
331285 SEAL KIT

331266 P.U.B DOWN
331280 CARTRIDGE
382724 COIL
331281 SEAL KIT

331270 P.U.B UP
331282 CARTRIDGE
382724 COIL
331276 SEAL KIT

7-43

Chapter 7 - Hydraulic System


jthompson
Line

jthompson
Line


BLUE MANIFOLD- P.U.B DRIVE

PART# (319876)
i
|
] .
|
|
|
|
% o
|
|
3500 PS| |
_______ ]
p T

SOLENOID VALVE & COIL
NORMALLY CLOSED VALVE.
PART# (382707)

SOLENOID VALVE & COIL
NORMALLY OPEN VALVE.
PART# (382706)

RELIEF VALVE CARTRIDGE (3500PSI).
PART# (381209)

Chapter 7 - Hydraulic System 7-44


jthompson
Line

jthompson
Line


BLUE MANIFOLD- P.U.B DRIVE

PART # DESCRIPTION

319876 P.U.B DRIVE

382707 NORMALLY CLOSED VALVE

382723 CARTRIDGE
382724 COIL
331276 SEAL KIT

382706 NORMALLY OPEN VALVE
331282 CARTRIDGE
382724 COIL
331276 SEAL KIT

381209 RELIEF VALVE (3500PSI)
381258 SEAL KIT

7-45 Chapter 7 - Hydraulic System


jthompson
Line

jthompson
Line


?.187

e

et uif

—1.00

fe——— /.13 REF —————————

.75-10 THD 5-—‘ L
1.7 18
10.12 RETRACTED
13.62 EXTENDED
2. PRESSURE TEST REQUIRMENTS:
WORKING PRESSURE; 2500 PSIG
TESTING PRESSURE: 3250 PSIG
BURST PRESSURE: 5000 PSIG
Item Pt No. Description Qty
- 308593 Pickup Broom Lift Cylinder D REF
1 70680 'O'Ring 15/81d X 2.0 Od 2
2 70679 Ring- Backup 15/8 1d X 2.0 Od 3
3 70678 'O' Ring 3/4 I1d X 3/32 W 1
4 70683 'O'Ring 1" Id X 1 1/4 Od 1
5 70682 Ring- Backup 1" Id X 1 1/4 Od 1
6 70681 Seal- Dust 1" I1d X 1 3/8 Od 1
7 70684 Seal Kit- Cylinder, Hydraulic 1

.94
2X 8.515 43
I I 22.37
2X 1.50
7] 2x .56
2X 9/16—SAE PORT
~—2X .62

Chapter 7 - Hydraulics

7-46



9/16 SAE (2) PORTS

®.62 ROD 25
ol — T
IDENTIFY IN THIS AREA

Ll
L] *
.38

WITH P/N 302344

——1.25 2.500 FOR 93"
(USING METAL STAMP) 1 3 4 CLEVIS PIN — TYP
. 1.00 [~ ~.75 BOTH ENDS.
l I i 1 ‘

#1 187 1 Lo g | di go
l 1 {1 | b
|
.75 17.25 RETRACTED |
27.25 EXTENDED
6 1 / \— 2 5
SPECIFICATION:
, MODEL LD 1 1/2" BORE X 10" STROKE
3. ALL DIM'S ARE REFERENCE. 5/8” DIA, CHROME PLATED SHAFT;
2. PRESSURE TEST REQUIRMENTS: 9/16" SAE PORTS; STANDARD SEALS &
WORKING PRESSURE; 1500 PSIG PRIME PAINT.

TESTING PRESSURE: 2250 PSIG
BURST PRESSURE: 3000 PSIG

1. SEAL KIT A302515 IS FOR CYLINDERS
DATE CODED BEFORE 7/94.
CYLINDERS DATED BEFORE 7/94
MAY BE UPGRADED BY USING PISTON
P/N 380856 & SEAL KIT P/N 380855.
DATE CODE IS STAMPED ON CYLINDER.

NOTES, UNLESS OTHERWISE SPECIFIED:

ltem Pt No. Description Qty
- 302344 Gutter Broom Lift Cylinder D Ref
1 302509 O Ring 1.5 Odx 1.25 Idx 1/8 W 0
2 302510 Ring— Backup 1.5 0d X 1.25 Id 0
3 302511 O Ring 13/16 Odx 5/8 Idx 3/32w 0
4 302512 Ring— Backup 13/16 Odx 5/8 Id 0
5 380854 Dust Seal 0
6 302514 O Ring .5 Odx .38 I1d X 1/16 W 0
7 380856 Piston 0
8 380855 Seal Kit— Cylinder, Hydraulic 0

7-47 Chapter 7 - Hydraulics



1.00

C SEENOTES5

SEE NOTE 5 .~
D T/

vAl
=

A SEE NOTE 5

1.062-12 UNF THD
SAE-12 "O" RING PORT

._..;"
i L-25 TYP SEE NOTE 5

21.94

B

NOTES:

1. MAX WORKING PRESSURE: 4000 PSI.

2. RECHARGE PRESSURE: 85 PS| +10/-0

3. RECHARGE WITH FILTERED AIR.

4. VOLUME: 58 IN"3 (1QT).

5. ITEMS A,B,C,D ARE COMPONENTS OF
ITEM 1. THEY ARE NOT SERVICED
SEPARATELY.

6. ALL DIM'S REF.

Description Qty

350836 Gutter Broom Accumulator *F REF

Accumulator Service Kit 1

Chapter 7 - Hydraulics

7-48



— 1 1/4"=12—THD.
P 11/2" LONG

1/2” ORB
(3/4-16-28)
THREAD

3/4-16-2B
@/ THREAS

Item Pt No. Description Qty

- 318440 Hydr Cylinder 4x44 7/16x58.25 A REF (High Dump)

1 381011 Seal Kit, Cylinder 1
(No further Breakdown Available)

7-49 Chapter 7 - Hydraulics



Chapter 7 - Hydraulics 7-50



Global M4 Series Parts Manual

CHAPTER
Water Spray
Table of
Contents Subject Page
Body
Water Plumbing Installation 8-2
Water Plumbing Assembly 8-9
Water Tank Installation 8-12
Gutter Broom Spray 8-18
Pickup Broom Spray Bar Assembly 8-19
Water Valve Manifold Installation 8-20
Water Valve Manifold Assembly 8-21
Water Pump Assembly 8-22
Float Sensor Assembly 8-23

Chapter 8 - Water Spray 8-1



(ReF) (REF)
30 15

WATER TANK INST
M319739

TO LEFT SIDE
GUTTER BROOM

SN

65 (REF)
>

GUTTER BROOM

SUPPORT
\
\\ \

TO RIGHT SIDE
GUTTER BROOM 10 FRONT
ROUTE WATER HOSES THROUGH SPRAY BAR

HOLE IN FRONT CROSSMEMBER
ALONG WITH HYD HOSES

8-2 Chapter 8 - Water Spray



TO LEFT SIDE
GUTTER BROOM

TO RIGHT SIDE
GUTTER BROOM

TO PICKUP BROOM

TO GRID HEATER
RELAY TERMINAL

8-3

Chapter 8 - Water Spray



/,/ \)/STIFFENER FRAME (308586 REF.)

(4) 9
(4) 10 PN
(4) 11 e ™~
(4) 12 S S ,
1
REF . RH. FENDER) -
69 6 (2) //,{\’\\\\ ( )
(4) RN AN
" 70(2)¢, \\.\
71 (4) \ o g
72(2) 7~ 3@ \ i . oF
| Z o \4 @
o A VIEW G
1 I/ 10 (4) 0 OPTION
@ |7 11(4) 9 (2)

(2) 9 10(2)
211 11(2)
(2)45 12(2)

8-4 Chapter 8 - Water Spray



Item Pt No. Description Qty Item Pt No. Description Qty

— 319740 Water Plumbing Instl. *S Ref 69 893522120 Hose 1
1 322075 Gutter Broom Spray Assembly > 70 322044 Coupler,'Reduction, 3/4 X 1/2h 2
2 399076 Front Spray Bar Assembly 1 71 324481 Snap Grip Clamp #?0,3/4—7/8 4
3 319799 G/B Mounting Bracket 2 72 18015-10-019 Hose, Blue 1/2 X 19” Lg 2
4 304183 Water Pumping Assembly 1 75 501-1 Clamp Hose #4 7/32 X 11/16 1
5 322048 Bracket Mtg, Front Spray Bar 2 76 891217120 Hose- 3/81d X 120.0 Lg. 1
6 324482  Snap Grip Clamp#62,61/64—35/32 7 77 317562 Hose Clamp-3/41d 2
7 324483  Snap Grip Clamp#44,11/16—13/16 1 78 030592  Washer— Loc, Splt Pitd 1/2 Gr8 4
9 035605 Washer Flat Uss Plated 1/4 12

79 041850 Scr—Hx Hd Cap,1/2—13x1 Gr8 4
10 030703 Nut Hex 1/4—20 Unc 10 80 030595 Washer Flat Uss Plated 1/2 2
11 030643 Washer— Loc Split Pltd 1/4 Gr8 15 81 353054 Bracket—Pub Elevator Spray 1
12 033145 Scr— Hx Hd Pltd 1/4—20x3/4 Gr8 10 82 307461 Spray Nozzle Assy. 1
14 034423  Scr—HxHd,3/8—16x1 Gr8 2 83 203479  Bulkhead Ftg—1/4 F Npt 1
15 040774 Clamp Hose #12 2 84 208225 EI-90 Deg,1/4 P X 3/8 Hose 1
16 893522090 Hose 1
17 030557 Washer Flat Uss Plated 3/8 2
18 030599  Nut— Plated, 3/8—16 Gr8 2 =

19 030605 Washer— Loc,Split,Pltd,3/8 Gr8
28 893522250 Hose, 3/4 Id X 250 Lg

30 893522031 Hose— 3/4 1d X 31.0 Lg.

32 896044054 Hose 1/21d X 54” Lg

33 053308 Clamp Hose #8 7/16 — 29/32
45 033125 Scr— Hx Hd Pltd 1/4—20 X 1 Gr8
46 381597 Harness— Power

65 893522080 Hose 3/4 Id X 80.0 Lg.

A a0l 2 =2 aN

Chapter 8 - Water Spray 8-5



8-8 Chapter 8 - Water Spray



WATER PUMP ASSY

Chapter 8 - Water Spray


nthompson
Line

nthompson
Line


E

A

g&@!z WATER PUMP ASSY

Chapter 8 - Water Spray


nthompson
Line

nthompson
Line


WATER PUMP ASSY P -2

ENVIRONMENTAL DUCTS

R
— - -

TO PUMP TO PUMP

REF

Chapter 8 - Water Spray


nthompson
Line

nthompson
Line


o

GWL WATER PUMP ASSY

ENVIRO ENTAL DUCTS

.
TEM NOMRLE DESCRIPTION QTy.
REF 324183  WATER PUMP ASSY REV E
10 040774  CLAMP,HOSE,@3/4" GEAR TYPE,(9/16@1-1/4) 4
14 322705  COVER WELDMENT, WATER PUMPS 1
15 350859  CIRCUIT BREAKER - 30 AMP 1
16 353107  RELAY, 65 AMP, PLASTIC COATED (N) 2
17 036860  NUT, KEPS #10-24 (ZP) 2
18 036645  WASHER,FLAT,@ #10,SAE NARROW 8
19 036859  SCREW,PAN HEAD,CROSS DRIVE, #10-24-UNC X 3/4" LG. 2
20 033145  BOLT,HEX,HEAD,Q 1/4-20-UNC x 3/4"LG 4
21 609606  WASHER FLAT SAE PLATED 1/4 ID 5
22 900105  NUT, KEPS 1/4"-20 12
23 305121  NUT-LOCK,NYL INSERT,PLTD,10-24 8
24 354385  WIRE ASSY LINE 36 1
25 324578  WIRE ASSY LINE 46 1
26 352449  TERMINAL, RING 12-10 GA STUD 20
27 309105  CABLE TIE 14.75 LG. HEAVY DUTY 5
28 896676  BLUE PLASTIC DIP REF
29 354388  DECAL-WATER PUMP CB 32 1
30 354387  WIRE ASSY LINE 206 REF
31 354461  WIRE ASSY "WATER SPRAY GND" REF
32 650008  SWITCH-TOGGLE 1
33 325073  HARNESS "P6-REAR" (SAUER DRIVE) REF
34 300731  JUMPER BAR 1
35 325423  DECAL, WATER PUMP MANUAL PURGE 1
36 325254  WIRE ASSY "WATER PUMP PURGE" 1
39 324556  WIRE ASSY LINE 347 1
40 324557  WIRE ASSY LINE 348 1
41 324558  WIRE ASSY LINE GWTP3 1
42 324560  DECAL WATER PUMP, CONT C-6 1
43 324561  DECAL WATER PUMP, CONT C-8 1
45 334733  BRKT-WATER PUMP MOUNT, WLDMT (M4C) 1
46 313915  PUMP-WATER 2
48 893522009-A HOSE, @3/4"ID X 4" (R893522) 2
49 382827  ELBOW 90, WATER PUMP 2 REF
50 382800  TEE, WATER PUMP 2 REF

Chapter 8 - Water Spray


nthompson
Line

nthompson
Line


@ REWORK ITEM 13 BY DRILLING 2.38 DIA.

WATER TANK

SEE WATER
PLUMBING
INSTALLATION
DRAWING FOR
CONNECT\ON.’/’

B

HOLE. SEAL WITH BLACK RTV SILICONE
BETWEEN ITEM 73 AND TANK.

NOTES, UNLESS OTHERWISE SPECIFIED;

Chapter 8 - Water Spray

© \ THROUGH FENDER

THROUGH FENDER

@® @@ &
OO,


jthompson
Line

jthompson
Line


WATER TANK

BLK
TO ITEM 2 o
MOUNTED IN CAB [T BLUE —_
7
® S
43
o >/
P{/

DRILL 2.38 DIA
HOLE IN LINE

USING ITEM 73
GAUGE.

SUPPLY TO SPRAY WATER PUMP SUCTION

SEE WATER PLUMBING
INSTALLATION DRAWING FOR CONNECTION.

(BRACKET MOTOR MTNG.)
(312020 REF.)

TWIST CABLE TAB
TO ALIGN HOLE
WITH WIRE ROPE

SEE SHEET 1

Chapter 8 - Water Spray 8-13


jthompson
Line

jthompson
Line


IR
s
G r'a WATER TANK

ENVIRONMENTAL DUCTS

PLACE IN ITEM 36
CONNECT AS SHOW BELOW

WATER FILL TO
BOTTOM OF FRONT
WATER TANK

SEE SHEET 2 FOR
CONNECTION

TO ELEVATOR FLUSHER

8-14 Chapter 8 - Water Spray


jthompson
Line

jthompson
Line


WATER TANK INSTALLATION

ITEM # PART # DESCRIPTION QTY
REF 327780 WATER TANK INSTALLATION REF
330370 COVER PLATE EXTENDED WLDMT
302189 GUAGE WATER LEVEL
352607 SIDE PANEL WLDMT- RH
352608 SIDE PANEL WLDMT- LH
329748 TANK BRACKET WLDMT, RH
329747 TANK BRACKET WLDMT, LH
323105 FENDER COVER / MANIFOLDS WLDMT
331660 FENDER WLDMT (RH) COMPACT
893522057 HOSE, 3/4" ID X 57" LG
10 320125 EL- 90 DEG 3/4" HOSE X 3/4AMPT
11 302876 PLUG- 1" NPT, 1/2 SQ, CNTSUNK
12 310252 STRAP-WATER TANK SUPPORT
13 329593 WATER TANK 87 GAL, LH
14 329594 WATER TANK 87 GAL, RH
15 248288 WATER TANK ASSY FRONT NY
16 330358 FENDER MANIFOLD MT, WLDMT LH
18 322018 NIPPLE, HOSE, 3/4MP-1MH
19 321997 OUTLET PLATE, WATER TANK
21 300383 OUTLET ADPT WLD
22 327807 LIGHT, MARKER, LED-RED 2 1/2"
23 327109 LIGHT KIT, STOP/ TAIL/SIG-LED 4"
24 327086 LIGHT KIT, BACKUP-LED WHITE 4"

O©oOoO~NOODhWN -

N = W= a2 3NN = 2 8 3 3

25 215499 REFLECTOR-RED 4
27 043561 SCR-HX HD CAP, 3/8-16X5/8 2
28 324702 ELBOW, MP-HB90-16-16 3
30 893522066 HOSE, 3/4" ID X 66" LG 1
31 307958 GASKET 2
33 896690022 HOSE 3" ID X 3-7/16" OD 1
34 326032 DECAL, WATER FILL/FLUSH

35 891474031 HOSE, 11D X 31" LG 1
36 324731 FIRE HOSE BOX WLDMT 1
37 891474170 HOSE1" ID X 170" LG 2
38 891474132 HOSE RUBBER 1 ID X 132" RED 1
39 331046 SENDER WATER LEVEL

40 049895 HYDRANT HOSE 25' 1
41 030087 ELBOW- 3/4 90 DEG. 2
42 215108 CLAMP HOSE #15 13/16 -1 1/2" 12
43 055945 TEE, FP-FP-FP-12 1
44 323087 PLATE WELDMENT 1
45 030108 COUPLING- PIPE 3/4" GALV 1
46 030101 NIPPLE PIPE 3/4 X 3 GALV 1
47 032984 BUSHING- PIPE MP-FP-16-12 2
48 601451 GROMMET AN931-A12-17 2
49 600944 CLAMP HOSE #56 3- 4 2
50 300556 GASKET 3
51 501838 CLAMP LOOP G 21 2
52 891474060 HOSE 1" ID X 60" 1
53 033150 SCR- HX HD PLTD 1/2-13 X 1 1/4" 8
54 324890 FITTING MP-MP-16-12 1
55 034423 SCR- HX HD, 3/8- 16X1 GR8 25
56 039809 SCR-HX HD, PLTD, 3/8- 16X7/8 GR8 41
57 033147 SCR- HX HD PLTD 3/8-16 X 3/4 14
58 040337 SCR- HX HD, 3/8-16X1/2 2
59 033145 SCR- HX HD PLTD 1/4-20X3/4 GR8 10
60 099335 SCR-PAN HD, PHL, PLTD, 10-24X 1/2 8
61 030596 NUT-PLATED, 1/2-13 4
62 030599 NUT-PLATED, 3/8-16 GR8 10
63 030703 NUT HEX 1/4-20 UNC 2

Chapter 8 -Water Spray System 8-15


jthompson
Line

jthompson
Line


WATER TANK INSTALLATION

64 023687 WASHER FLAT SAE PLATED 1/2 GR8 16
65 038266 WASHER FLAT SAE PLATED 3/8 57
66 035605 WASHER FLAT USS PLTD 1/4 GR8 7
67 030592 WASHER LOC, SPLT PLTD 1/2 GR8 12
68 030605 WASHER LOC, SPLT PLTD 3/8 GR8 50
69 030643 WASHER LOC SPLT PLTD 1/4 GR8 12
70 322069 FLOAT SENSOR ASSEMBLY 1
71 329602CT TANK SUPPORT WELDMT RWK RH 1
72 329601CT TANK SUPPORT WLDMT LH 1

73 324719 COVER PLATE WLDMT, TANDEM
74 023559 NUT- LOC NYL INSERT PL 5/16-18
75 030117 TEE- FP-12 GALV
76 030373 WASHER- LOC SPLIT PLT 5/16 GR8
77 351560 CLAMP PIPE
79 330852 WATER FILL DOUBLE VALVE FLSHER
80 330365 COVER, SIGHT GUAGE
81 030085 NIPPLE-PIPE 3/4 X 1 1/2 GALV
82 351559 SUPPORT PIPE
83 351163 RECTANGLE- BENT
84 040461 RED BUSH'G 3/4M X 3/8F
85 308678 FTG- 90 DEG, 3/8 P X 1/2 HOSE
87 325294 PLATE, BALL VALVE MOUNT
89 307940 COVER PLATE WELDMT
90 355220 PIPE NIPPLE PLASTIC 1- 1/2X5
91 053518 NIPPLE 3/4 P X 3/4 HOSE
92 040774 CLAMP HOSE # 12
93 354980 Y- STRAINER FILTER WITH LANYARD
94 330856 HEX HD PLUG PVC AIR BREATHER
96 311476 ELBOW 90 1 1/2 (PVC)
100 030557 WASHER FL USS YELLOW 3/8 GR8
101 054914 PLUG PIPE, 3/4 INT. SOC GALV
102 354996 TEE, FP-FP-MP-16
103 315080 EL-90 DEG, 1" HOSE X 3/4 MPT
104 052172 COUPLING 1" PIPE GALV
105 891474088 HOSE RUBBER 1 ID X 88" RED
106 900093 CLAMP LOOP DG 12
112 350747 REDUCER-GALV, 2 1/2 X 1 1/2 NPT
114 030489 WASHER FLAT USS PLATD 5/16 GR8
115 023087 SCR- HXHS PLD 5/16-18 X 1 1/2
116 034422 SCR- HX HD, PLTD 3/8-16 X 1- 1/2
117 308883 VALVE, BALL 1"
118 325295 U BOLT 5/16 X 1-1/2 X 2
119 891474038 HOSE RUBBER 1 ID X 38" RED
120 893522031 HOSE- 3/4 ID X 31" LG
121 052171 NIPPLE- MH-MP-16
122 033309 SCR-HX HD, PLTD, 3/8-16 X 3 2
123 046828 NUT-LOC, PLATED 3/8-16 GR8

-

NaNRAMODAN_A AN A A RANN,ACWON—_ A A aaaaaNh-a O

w

Chapter 8 -Water Spray System
8-16 Y pray sy


jthompson
Line

jthompson
Line

jthompson
Line


This page intentionaly left blank

8-17 Chapter 8 - Water Spray



SPRAY BAR ASSY FRNT BUMPER RH

e AL DESCRIPTION QTYy.
REF 331226 SPRAY BAR ASSY FRNT BUMPER RH REV A
1 326497  NOZZLE - FLOODJET 1/8 2
2 044951  FITTING,GALVANIZED,45° MNPT-08(1/2") X FNPT-08(1/2") 1
3 208225  FITTING,90°,MNPT-04 X 3/8" HOSE BEADED,STEEL 1
4 315138  ADAPTER,WTR,STR,-08(1/2")MPTx-12(3/4")BARB 1
5 319391  FITTING HYD, STR, MNPT-08XFNPT-04 1
6 82650  FITTING , HYD., STR, MNPT -8(1/2") x 2 x 16"Lg. NIPPLE GALV 1
7 030255  FITTING,HYD,45° FNPT-08(1/2"),GALV. 1
8 315083  U-BOLT, 1/2" PIPE 2
9 053300  FITTING,WATER,CROSS FNPT-8 (1/2") GALV 1
10 108691  BUSHING MP-FP-8-2 GALV 2
11 E248925  SPACER, WATER JET, FRONT 1
12 E352816  ANGLE, SPRAY BAR R.H. 1

Chapter 8- Water Spray System 8-18


jthompson
Line

jthompson
Line


SPRAY BAR ASSY FRNT BUMPER LH

ITEMNO.  PART NUMBER DESCRIPTION QTY.
REF 331229  SPRAY BAR ASSY FRNT BUMPER LH REV A
1 326497 NOZZLE - FLOODJET 1/8 2
2 044951 FITTING,GALVANIZED,45°, MNPT-08(1/2") X FNPT-08(1/2") 1
3 E352817 ANGLE SPRAY BAR LH 1
4 030255 FITTING,HYD,45°,FNPT-08(1/2"),GALV. 1
5 034048 FITTING,HYD, TEE,FNPT-08,GALV. 1
6 108691 BUSHING MP-FP-8-2 GALV 2
7 E248925 SPACER, WATER JET, FRONT 1
8 315138 ADAPTER WTR,STR,-08(1/2")MPTx-12(3/4")BARB 1
9 315983 U-BOLT, 1/2" PIPE 2
10 82650 FITTING , HYD., STR, MNPT -8(1/2") x 2 x 16"Lg. NIPPLE GALV 1

8-19 Chapter 8- Water Spray System


jthompson
Line

jthompson
Line


J U U U

% 3x 30°
|

VIEW A
ltem Pt No. Description Qty ltem Pt No. Description Qty
- 324907 Water Valve Manifold Inst. B Ref 6 896365 Sealant—pipe Thd  1.00000

7 315138 Hose Ftg—push—on 3/4h X 1/2mp
8 324910 Elbow, Nylon 1/2mpt X 3/8 Hose

A

319663 Water Valve Manifold Assy.
204325 Valve Ball 1/2

034617 Pipe Nipple, Mp—mp-8
319662 El 1/2mpt X 3/4 Hose Barb(Nyl)
030131 Plug Mp-8,Galv Pipe

aph N =
= Whp-=

8-19 Chapter 8 - Water Spray



12.5 REF
9.75 |
—~ 6.50 -
—= 1.4 3.25
/+ . |
1720 72 1 ] iy 72 i s I
S\ e\ 9 B

(2)
Item Pt No. Description Qty ltem Pt No. Description Qty
- 319663 Water Valve Manifold Assy. C Ref
4 896771 Primer—pvc, Low Voc 0
5 896772 Cement-pvc, Low Voc 0
1 314783 Red. Bush, 3/4 Spg X 1/2 Npt 2
2 314785 Nipple—pvc, 3/4 X 2.2 Lg 3 v
3 314784 Tee, Pvc, 3/4 X 3/4 X 1/2 Npt 4
Chapter 8 - Water Spray 8-20




~ 5.0 -
~—‘ 172 f=— REF
REF
SET SWITCH
=g / 40 PSI

— N
U p188 \J/ 0 -
4 PLC'S

f— 2.25 —f——— 3.6 ———=]

BLACK LEAD 10” LONG

1/2 — 14 PIPE THD

RED LEAD 15" LONG

ALL DIM'S REF
ltem Pt No. Description Qty
- 313915 Water Pump Assy A Ref
395299 Valve Kit 0

8-21 Chapter 8 - Water Spray



Description

Qty

Item Pt No. Description Qty Item Pt No.
- 322069 Float Sensor Assembly F REF

1 319613 Float Switch 1

2 353110 Conn-Tower Half (Jc) 1

3 353111 Contact, Socket 18-20Ga 2

4 315686 Seal, Seal Gray 16-12 Ga 2

5 896749 Slit Flex Tube .25 (Eft) -

Chapter 8 - Water Spray

8-22




WATER SPRAY ON/OFF VALVE

VALVE
PART#210905 VALVE PART#323152

VALVE
PART#210905

VALVE PART#109455

Chapter 8 - Water Spray


josh
Line

josh
Line

josh
Line

josh
Line

josh
Line

josh
Line


8-23 Chapter 8 - Water Spray






5405 Industrial Parkway -
San Bernardino CA 92407 USA - i

(= S —————

Pﬁon : 909-713-1600 =~
| o , lnfo@globalsweeper.com —

— e www GIobaTSweeper com

e
S
I" | } e e,
- . L I 1, T, S e
T ] B e Wi M b
o | A . i el
A ¥ y, )
.'_ =) -'-_. % N
A LY
y % " -\.
| . L L, .
i
| |

COPYRIGHT 2012 GLOBAL ENVIRONMENTAL PRODUCTS, INC. ALL RIGHTS RESERVED REV B

MAY 2012



	CHAPTER 1- SUSPENSION, BRAKES, & DRIVE
	CHAPTER 2- BODY, HOPPER, & FRAME
	CHAPTER 3- BROOM, VACUUM, & BLOWER
	CHAPTER 4- CAB, PEDAL, & AC
	CHAPTER 5- ELECTRICAL
	CHAPTER 6- ENGINE
	CHAPTER 7- HYDRAULICS
	CHAPTER 8- WATER SYSTEM

